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SUMMARY OF PRODUCT CHARACTERISTICS
W This medicinal product is subject to additional monitoring. This will allow quick identification of

new safety information. Healthcare professionals are asked to report any suspected adverse
reactions. See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Trazimera 150 mg powder for concentrate for solution for infusion

One vial contains 150 mg of trastuzumab, a humanised [gG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography including
specific viral inactivation and removal procedures.

Trazimera 420 mg powder for concentrate for solution for infusion

One vial contains 420 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography including
specific viral inactivation and removal procedures.

The reconstituted Trazimera solution contains 21 mg/mL of trastuzumab.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder for concentrate for solution for infusion (powder for concentrate).

White lyophilised powder or cake.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
Breast cancer

Metastatic breast cancer

Trazimera is indicated for the treatment of adult patients with HER2 positive metastatic breast cancer:
(MBC):

- as monotherapy for the treatment of those patients who have received at least two chemotherapy
regimens for their metastatic disease. Prior chemotherapy must have included at least an
anthracycline and a taxane unless patients are unsuitable for these treatments. Hormone receptor
positive patients must also have failed hormonal therapy, unless patients are unsuitable for these
treatments. T st

&£
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- in combination with paclitaxel for the treatment of those patients who h_;a@b n.m received
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chemotherapy for their metastatic disease and for whom an anthracycline is not suitable.

- in combination with docetaxel for the treatment of those patients who have not received
chemotherapy for their metastatic disease.

- in combination with an aromatase inhibitor for the treatment of postmenopausal patients with
hormone-receptor positive MBC, not previously treated with trastuzumab.

Early breast cancer

Trazimera is indicated for the treatment of adult patients with HER2 positive early breast cancer. (EBC).

- following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable) (see
section 5.1).

- following adjuvant chemotherapy with doxorubicin and cyclophosphamide, in combination with
paclitaxel or docetaxel.

- in combination with adjuvant chemotherapy consisting of docetaxel and carboplatin.

- in combination with neoadjuvant chemotherapy followed by adjuvant Trazimera therapy, for
locally advanced (including inflammatory) disease or tumours > 2 cm in diameter (see sections
4.4 and 5.1).

Trazimera should only be used in patients with metastatic or early breast cancer whose tumours have

either HER2 overexpression or HER2 gene amplification as determined by an accurate and validated

assay (see sections 4.4 and 5.1).

Metastatic gastric cancer

Trazimera in combination with capecitabine or-5-fluorouracil and cisplatin is indicated for the treatment
of adult patients with HER2 positive metastatic adenocarcinoma of the stomach or gastro-oesophageal
junction who have not received prior anti-cancer treatment for their metastatic disease.

Trazimera should only be used in patients with metastatic gastric cancer (MGC) whose tumours have
HER2 overexpression as defined by IHC2+ and a confirmatory SISH or FISH result, or by an IHC 3+
result. Accurate and validated assay methods should be used (see sections 4.4 and 5.1).

4.2 Posology and method of administration

HER2 testing is mandatory prior to initiation of therapy (see sections 4.4 and 5.1). Trazimera treatment
should only be initiated by a physician experienced in the administration of cytotoxic chemotherapy (see

section 4.4), and should be administered by a healthcare professional only.

Trazimera intravenous formulation is not intended for subcutaneous administration and should be
administered via an intravenous infusion only.

In order to prevent medication errors it is important to check the vial labels to ensure that the drug being
prepared and administered is Trazimera (trastuzumab) and not Kadcyla (trastuzumab emtansine).

Posology

Metastatic breast cancer

Three-weekly schedule Fe
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance:dose at
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three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Weekly schedule
The recommended initial loading dose is 4 mg/kg body weight. The recommended weekly maintenance
dose is 2 mg/kg body weight, beginning one week after the loading dose.

Administration in combination with paclitaxel or docetaxel

In the pivotal trials (H0648g, M77001), paclitaxel or docetaxel was administered the day following the
first dose of trastuzumab (for dose, see the Summary of Product Characteristics (SmPC) for paclitaxel
or docetaxel) and immediately after the subsequent doses of trastuzumab if the preceding dose of
trastuzumab was well tolerated.

Administration in combination with an aromatase inhibitor

In the pivotal trial (BO16216) trastuzumab and anastrozole were administered from day 1. There were no
restrictions on the relative timing of trastuzumab and anastrozole at administration (for dose, see the
SmPC for anastrozole or other aromatase inhibitors).

Early breast cancer

Three-weekly and weekly schedule

As a three-weekly regimen the recommended initial loading dose of Trazimera is 8 mg/kg body weight.
The recommended maintenance dose of Trazimera at three-weekly intervals is 6 mg/kg body weight,
beginning three weeks after the loading dose.

As a weekly regimen (initial loading dose of 4 mg/kg followed by 2 mg/kg every week) concomitantly
with paclitaxel following chemotherapy with doxorubicin and cyclophosphamide.

See section 5.1 for chemotherapy combination dosing.

Metastatic gastric cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose at
three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Breast cancer and gastric cancer

Duration of treatment

Patients with MBC or MGC should be treated with Trazimera until progression of disease. Patients with
EBC should be treated with Trazimera for 1 year or until disease recurrence, whichever occurs first;
extending treatment in EBC beyond one year is not recommended (see section 5.1).

Dose reduction

No reductions in the dose of trastuzumab were made during clinical trials. Patients may continue therapy
during periods of reversible, chemotherapy-induced myelosuppression but they should be monitored
carefully for complications of neutropenia during this time. Refer to the SmPC for paclitaxel, docetaxel
or aromatase inhibitor for information on dose reduction or delays.

If left ventricular ejection fraction (LVEF) percentage drops >10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately

3 weeks. If LVEF has not improved, or has declined further, or if symptomatic congestive heart failure
(CHF) has developed, discontinuation of Trazimera should be strongly considered, unless the benefits
for the individual patient are deemed to outweigh the risks. All such patients should be referred for-.
assessment by a cardiologist and followed up. T Ny, e

Missed doses



If the patient has missed a dose of Trazimera by one week or less, then the usual maintenance dose
(weekly regimen: 2 mg/kg; three-weekly regimen: 6 mg/kg) should be administered as soon as possible.
Do not wait until the next planned cycle. Subsequent maintenance doses should be administered 7 days
or 21 days later according to the weekly or three-weekly schedules, respectively.

If the patient has missed a dose of Trazimera by more than one week, a re-loading dose of Trazimera
should be administered over approximately 90 minutes (weekly regimen: 4 mg/kg; three-weekly
regimen: 8 mg/kg) as soon as possible. Subsequent Trazimera maintenance doses (weekly

regimen:2 mg/kg; three-weekly regimen 6 mg/kg respectively) should be administered 7 days or 21 days
later according to the weekly or three-weekly schedules respectively.

Special populations

Dedicated pharmacokinetic studies in the elderly and those with renal or hepatic impairment have not
been carried out. In a population pharmacokinetic analysis, age and renal impairment were not shown to
affect trastuzumab disposition.

Paediatric population

There is no relevant use of Trazimera in the paediatric population.
Method of administration

Trazimera is for intravenous use. The loading dose should be administered as a 90-minute intravenous
infusion. Do not administer as an intravenous push or bolus. Trazimera intravenous infusion should be
administered by a health-care provider prepared to manage anaphylaxis and an emergency kit should be
available. Patients should be observed for at least six hours after the start of the first infusion and for two
hours after the start of the subsequent infusions for symptoms like fever and chills or other infusion-
related symptoms (see sections 4.4 and 4.8). Interruption or slowing the rate of the infusion may help
control such symptoms. The infusion may be resumed when symptoms abate.

If the initial loading dose was well tolerated, the subsequent doses can be administered as a 30-minute
infusion.

For instructions on reconstitution of Trazimera intravenous formulation before administration, see
section 6.6.

4.3 Contraindications

. Hypersensitivity to trastuzumab, murine proteins, or to any of the excipients listed in section 6.1
- Severe dyspnoea at rest due to complications of advanced malignancy or requiring supplementary
oxygen therapy.

4.4 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the trade name and the batch
number of the administered product should be clearly recorded.

HER2 testing must be performed in a specialised laboratory which can ensure adequate validation of the
testing procedures (see section 5.1).

Currently no data from clinical trials are available on re-treatment of patients with prcv:ous exposure o
trastuzumab in the adjuvant setting. ;

®
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Cardiac dysfunction

General considerations

Patients treated with Trazimera are at increased risk for developing CHF (New York Heart Association
[NYHA] Class II-IV) or asymptomatic cardiac dysfunction. These events have been observed in patients
receiving trastuzumab therapy alone or in combination with paclitaxel or docetaxel, particularly
following anthracycline (doxorubicin or epirubicin) containing chemotherapy. These may be moderate to
severe and have been associated with death (see section 4.8). In addition, caution should be exercised in

treating patients with increased cardiac risk, e.g. hypertension, documented coronary artery disease,
CHF, LVEF of <55%, older age.

All candidates for treatment with Trazimera, but especially those with prior anthracycline and
cyclophosphamide (AC) exposure, should undergo baseline cardiac assessment including history and
physical examination, electrocardiogram (ECG), echocardiogram, and/or multigated acquisition
(MUGA) scan or magnetic resonance imaging. Monitoring may help to identify patients who develop
cardiac dysfunction. Cardiac assessments, as performed at baseline, should be repeated every 3 months
during treatment and every 6 months following discontinuation of treatment until 24 months from the
last administration of Trazimera. A careful risk-benefit assessment should be made before deciding to
treat with Trazimera.

Trastuzumab may persist in the circulation for up to 7 months after stopping treatment based on
population pharmacokinetic analysis of all available data (see section 5.2). Patients who receive
anthracyclines after stopping trastuzumab may possibly be at increased risk of cardiac dysfunction. If
possible, physicians should avoid anthracycline-based therapy for up to 7 months after stopping
trastuzumab. If anthracyclines are used, the patient’s cardiac function should be monitored carefully.

Formal cardiological assessment should be considered in patients in whom there are cardiovascular
concerns following baseline screening. In all patients cardiac function should be monitored during
treatment (e.g. every 12 weeks). Monitoring may help to identify patients who develop cardiac
dysfunction. Patients who develop asymptomatic cardiac dysfunction may benefit from more frequent
monitoring (e.g., every 6 - 8 weeks). If patients have a continued decrease in left ventricular function, but
remain asymptomatic, the physician should consider discontinuing therapy if no clinical benefit of
trastuzumab therapy has been seen.

The safety of continuation or resumption of trastuzumab in patients who experience cardiac dysfunction
has not been prospectively studied. If LVEF percentage drops > 10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately

3 weeks. If LVEF has not improved, or declined further, or symptomatic CHF has developed,
discontinuation of trastuzumab should be strongly considered, unless the benefits for the individual
patient are deemed to outweigh the risks. All such patients should be referred for assessment by a
cardiologist and followed up.

If symptomatic cardiac failure develops during Trazimera therapy, it should be treated with standard
medicinal products for CHF. Most patients who developed CHF or asymptomatic cardiac dysfunction in
pivotal trials improved with standard CHF treatment consisting of an angiotensin-converting enzyme
(ACE) inhibitor or angiotensin receptor blocker (ARB) and a beta-blocker. The majority of patients with
cardiac symptoms and evidence of a clinical benefit of trastuzumab treatment continued on therapy
without additional clinical cardiac events.

Metastatic breast cancer

Trazimera and anthracyclines should not be given concurrently in combination in the MBC setting.

Patients with MBC who have previously received anthracyclines are also at risk of cardiac dysfunction
with Trazimera treatment, although the risk is lower than with concurrent use of Traziméra and



anthracyclines.

Early breast cancer

For patients with EBC, cardiac assessments, as performed at baseline, should be repeated every 3 months
during treatment and every 6 months following discontinuation of treatment until 24 months from the last
administration of Trazimera. In patients who receive anthracycline-containing chemotherapy further
monitoring is recommended, and should occur yearly up to 5 years from the last administration of
Trazimera, or longer if a continuous decrease of LVEF is observed.

Patients with history of myocardial infarction (MI), angina pectoris requiring medical treatment, history
of or existing CHF (NYHA Class [I-IV), LVEF of < 55%, other cardiomyopathy, cardiac arrhythmia
requiring medical treatment, clinically significant cardiac valvular disease, poorly controlled
hypertension (hypertension controlled by standard medical treatment eligible), and hemodynamic
effective pericardial effusion were excluded from adjuvant and neoadjuvant EBC pivotal trials with
trastuzumab and therefore treatment cannot be recommended in such patients.

Adjuvant treatment

Trazimera and anthracyclines should not be given concurrently in combination in the adjuvant treatment
setting.

In patients with EBC an increase in the incidence of symptomatic and asymptomatic cardiac events was
observed when trastuzumab was administered after anthracycline-containing chemotherapy compared to
administration with a non-anthracycline regimen of docetaxel and carboplatin and was more marked
when trastuzumab was administered concurrently with taxanes than when administered sequentially to
taxanes. Regardless of the regimen used, most symptomatic cardiac events occurred within the first

18 months. In one of the 3 pivotal studies conducted in which a median follow-up of 5.5 years was
available (BCIRGO006) a continuous increase in the cumulative rate of symptomatic cardiac or LVEF
events was observed in patients who were administered trastuzumab concurrently with a taxane
following anthracycline therapy up to 2.37% compared to approximately 1% in the two comparator arms
(anthracycline plus cyclophosphamide followed by taxane and taxane, carboplatin and trastuzumab).

Risk factors for a cardiac event identified in four large adjuvant studies included advanced age

(>50 years), low LVEF (<55%) at baseline, prior to or following the initiation of paclitaxel treatment,
decline in LVEF by 10-15 points, and prior or concurrent use of anti-hypertensive medicinal products. In
patients receiving trastuzumab after completion of adjuvant chemotherapy, the risk of cardiac
dysfunction was associated with a higher cumulative dose of anthracycline given prior to initiation of
trastuzumab and a body mass index (BMI) >25 kg/m?.

Neoadjuvant-adjuvant treatment

In patients with EBC eligible for neoadjuvant-adjuvant treatment, Trazimera should be used concurrently
with anthracyclines only in chemotherapy-naive patients and only with low-dose anthracycline regimens
i.e. maximum cumulative doses of doxorubicin 180 mg/m? or epirubicin 360 mg/m?.

If patients have been treated concurrently with a full course of low-dose anthracyclines and Trazimera in
the neoadjuvant setting, no additional cytotoxic chemotherapy should be given after surgery. In other
situations, the decision on the need for additional cytotoxic chemotherapy is determined based on
individual factors.

Experience of concurrent administration of trastuzumab with low dose anthracycline regnnens 1s
currently limited to two trials (MO16432 and BO22227). : -

In the pivotal trial MO16432, trastuzumab was administered concurrently with nc_dédjuvaﬁt
chemotherapy containing three cycles of doxorubicin (cumulative dose 180 mg/m?). -
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The incidence of symptomatic cardiac dysfunction was 1.7% in the trastuzumab arm.

In the pivotal trial BO22227, trastuzumab was administered concurrently with neoadjuvant
chemotherapy that contained four cycles of epirubicin (cumulative dose 300 mg/m?); at a median
follow-up exceeding 70 months, the incidence of cardiac failure/congestive cardiac failure was 0.3% in
the trastuzumab intravenous arm.

Clinical experience is limited in patients above 65 years of age.

Infusion-related reactions (IRRs) and hypersensitivity

Serious IRRs to trastuzumab infusion including dyspnoea, hypotension, wheezing, hypertension,
bronchospasm, supraventricular tachyarrhythmia, reduced oxygen saturation, anaphylaxis, respiratory
distress, urticaria and angioedema have been reported (see section 4.8). Pre-medication may be used to
reduce risk of occurrence of these events. The majority of these events occur during or within 2.5 hours
of the start of the first infusion. Should an infusion reaction occur the infusion should be discontinued or
the rate of infusion slowed and the patient should be monitored until resolution of all observed symptoms
(see section 4.2). These symptoms can be treated with an analgesic/antipyretic such as meperidine or
paracetamol, or an antihistamine such as diphenhydramine. The majority of patients experienced
resolution of symptoms and subsequently received further infusions of trastuzumab. Serious reactions
have been treated successfully with supportive therapy such as oxygen, beta- agonists, and
corticosteroids. In rare cases, these reactions are associated with a clinical course culminating in a fatal
outcome. Patients experiencing dyspnoea at rest due to complications of advanced malignancy and
comorbidities may be at increased risk of a fatal infusion reaction. Therefore, these patients should not
be treated with trastuzumab (see section 4.3).

Initial improvement followed by clinical deterioration and delayed reactions with rapid clinical
deterioration have also been reported. Fatalities have occurred within hours and up to one week
following infusion. On very rare occasions, patients have experienced the onset of infusion symptoms
and pulmonary symptoms more than six hours after the start of the trastuzumab infusion. Patients should
be warned of the possibility of such a late onset and should be instructed to contact their physician if
these symptoms occur.

Pulmonary events

Severe pulmonary events have been reported with the use of trastuzumab in the post-marketing setting
(see section 4.8). These events have occasionally been fatal. In addition, cases of interstitial lung disease
including lung infiltrates, acute respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion,
respiratory distress, acute pulmonary oedema and respiratory insufficiency have been reported. Risk
factors associated with interstitial lung disease include prior or concomitant therapy with other anti-
neoplastic therapies known to be associated with it such as taxanes, gemcitabine, vinorelbine and
radiation therapy. These events may occur as part of an infusion-related reaction or with a delayed onset.
Patients experiencing dyspnoea at rest due to complications of advanced malignancy and comorbidities
may be at increased risk of pulmonary events. Therefore, these patients should not be treated with
trastuzumab (see section 4.3). Caution should be exercised for pneumonitis, especially in patients being
treated concomitantly with taxanes.

4.5 Interaction with other medicinal products and other forms of interaction

No formal drug interaction studies have been performed. Clinically significant interactions between
trastuzumab and the concomitant medicinal products used in clinical trials have not been observed.

Effect of trastuzumab on the pharmacokinetics of other antineoplastic agents

Pharmacokinetic data from studies BO15935 and M77004 in women with HER2-positix{é_'MBC
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suggested that exposure to paclitaxel and doxorubicin (and their major metabolites 6-a hydroxyl-
paclitaxel, POH, and doxorubicinol, DOL) was not altered in the presence of trastuzumab (8 mg/kg or
4 mg/kg intravenous loading dose followed by 6 mg/kg q3w or 2 mg/kg qlw intravenous dose,
respectively). However, trastuzumab may elevate the overall exposure of one doxorubicin metabolite,
(7-deoxy-13 dihydro-doxorubicinone, D7D). The bioactivity of D7D and the clinical impact of the
elevation of this metabolite was unclear.

Data from study JP16003, a single-arm study of trastuzumab (4 mg/kg intravenous loading dose and 2
mg/kg intravenous dose weekly) and docetaxel (60 mg/m? intravenous dose) in Japanese women with
HER2- positive MBC, suggested that concomitant administration of trastuzumab had no effect on the
single-dose pharmacokinetics of docetaxel. Study JP19959 was a substudy of BO18255 (ToGA)
performed in male and female Japanese patients with advanced gastric cancer to study the
pharmacokinetics of capecitabine and cisplatin when used with or without trastuzumab. The results of
this substudy suggested that the exposure to the bioactive metabolites (e.g., 5-FU) of capecitabine was
not affected by concurrent use of cisplatin or by concurrent use of cisplatin plus trastuzumab. However,
capecitabine itself showed higher concentrations and a longer half-life when combined with
trastuzumab. The data also suggested that the pharmacokinetics of cisplatin were not affected by
concurrent use of capecitabine or by concurrent use of capecitabine plus trastuzumab.

Pharmacokinetic data from Study H4613g/GO01305 in patients with metastatic or locally advanced
inoperable HER2-positive cancer suggested that trastuzumab had no impact on the PK of carboplatin.

Effect of antineoplastic agents on trastuzumab pharmacokinetics

By comparison of simulated serum trastuzumab concentrations after trastuzumab monotherapy (4 mg/kg
loading/2 mg/kg qlw intravenous) and observed serum concentrations in Japanese women with HER2-
positive MBC (study JP16003) no evidence of a PK effect of concurrent administration of docetaxel on
the pharmacokinetics of trastuzumab was found.

Comparison of PK results from two Phase II studies (BO15935 and M77004) and one Phase Il study
(H0648g) in which patients were treated concomitantly with trastuzumab and paclitaxel and two Phase II
studies in which trastuzumab was administered as monotherapy (W016229 and MO16982), in women
with HER2-positive MBC indicates that individual and mean trastuzumab trough serum concentrations
varied within and across studies but there was no clear effect of the concomitant administration of
paclitaxel on the pharmacokinetics of trastuzumab. Comparison of trastuzumab PK data from Study
M77004 in which women with HER2-positive MBC were treated concomitantly with trastuzumab,
paclitaxel and doxorubicin to trastuzumab PK data in studies where trastuzumab was administered as
monotherapy (H0649g) or in combination with anthracycline plus cyclophosphamide or paclitaxel
(Study H0648g), suggested no effect of doxorubicin and paclitaxel on the pharmacokinetics of
trastuzumab,

Pharmacokinetic data from Study H4613g/GO01305 suggested that carboplatin had no impact on the PK
of trastuzumab.

The administration of concomitant anastrozole did not appear to influence the pharmacokinetics of
trastuzumab.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential

Women of childbearing potential should be advised to use effective contraception during treatment w1th
Trazimera and for 7 months after treatment has concluded (see section 5.2). . =N

Pregnancy
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Reproduction studies have been conducted in Cynomolgus monkeys at doses up to 25 times that of the
weekly human maintenance dose of 2 mg/kg trastuzumab intravenous formulation and have revealed no
evidence of impaired fertility or harm to the foetus. Placental transfer of trastuzumab during the early
(days 2050 of gestation) and late (days 120—150 of gestation) foetal development period was observed.
It is not known whether trastuzumab can affect reproductive capacity. As animal reproduction studies are
not always predictive of human response, trastuzumab should be avoided during pregnancy unless the
potential benefit for the mother outweighs the potential risk to the foetus.

In the post-marketing setting, cases of foetal renal growth and/or function impairment in association with
oligohydramnios, some associated with fatal pulmonary hypoplasia of the foetus, have been reported in
pregnant women receiving trastuzumab. Women who become pregnant should be advised of the
possibility of harm to the foetus. If a pregnant woman is treated with trastuzumab, or if a patient
becomes pregnant while receiving trastuzumab or within 7 months following the last dose of
trastuzumab, close monitoring by a multidisciplinary team is desirable.

Breast-feeding

A study conducted in lactating Cynomolgus monkeys at doses 25 times that of the weekly human
maintenance dose of 2 mg/kg trastuzumab intravenous formulation demonstrated that trastuzumab is
secreted in the milk. The presence of trastuzumab in the serum of infant monkeys was not associated
with any adverse effects on their growth or development from birth to 1 month of age. It is not known
whether trastuzumab is secreted in human milk. As human IgG1 is secreted into human milk, and the
potential for harm to the infant is unknown, women should not breast-feed during Trazimera therapy and
for 7 months after the last dose.

Fertility

There is no fertility data available.

4.7 Effects on ability to drive and use machines

Trazimera may have a minor influence on the ability to drive or use machines (see section 4.8). Patients
experiencing infusion-related symptoms (see section 4.4) should be advised not to drive and use
machines until symptoms abate.

4.8 Undesirable effects

Summary of the safety profile

Amongst the most serious and/or common adverse reactions reported in trastuzumab usage (intravenous
and subcutaneous formulations) to date are cardiac dysfunction, infusion-related reactions,
haematotoxicity (in particular neutropenia), infections and pulmonary adverse reactions.

Tabulated list of adverse reactions

In this section, the following categories of frequency have been used: very common (>1/10), common
(=1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (>1/10,000 to <1/1,000), very rare (<1/10,000),
not known (cannot be estimated from the available data). Within each frequency grouping, adverse
reactions are presented in order of decreasing seriousness.

Presented in Table 1 are adverse reactions that have been reported in association with the use of
+ intravenous trastuzumab alone or in combination with chemotherapy in pivotal clinical trials and in the
post-marketing setting, 3

All the terms included are based on the highest percentage seen in pivotal clinical trials.



Table 1 Undesirable Effects Reported with Intravenous trastuzumab Monotherapy or in Combination
with Chemotherapy in Pivotal Clinical Trials (N=8386) and in Post-Marketing

System organ class Adverse reaction Frequency
Infections and infestations | Infection Very common
Nasopharyngitis Very common
Neutropenic sepsis Common
Cystitis Common
Herpes zoster Common
Influenza Common
Sinusitis Common
Skin infection Common
Rhinitis Common
Upper respiratory tract infection Common
Urinary tract infection Common
Erysipelas Common
Cellulitis Common
Pharyngitis Common
Sepsis Uncommon
Neoplasms benign, Malignant neoplasm progression Not known
E?:i;?éa;tt:l;i;;i?:;ged Neoplasm progression Not known
Blood and lymphatic Febrile neutropenia Very common
system disorders Anaemia Very common
Neutropenia Very common
White blood cell count Very common
decreased/leukopenia
Thrombocytopenia Very common
Hypoprothrombinaemia Not known
Immune thrombocytopenia Not known
Immune system disorders | Hypersensitivity Common
“Anaphylactic reaction Not known
“Anaphylactic shock Not known
Metabolism and nutrition | Weight decreased/Weight loss Very common
disorders Anorexia Very common
Hyperkalaemia Not known
Psychiatric disorders Insomnia Very common
Anxiety Common
Depression Common
Thinking abnormal Common
Nervous system disorders | 'Tremor Very common
Dizziness Very common
Headache Very common
Paraesthesia Very common
Dysgeusia Very common
Peripheral neuropathy Common
Hypertonia Common
Somnolence Common
Ataxia Common
Paresis Rare
Brain oedema Not known
Eye disorders Conjunctivitis Very common -

Lacrimation increased

Very common
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System organ class Adverse reaction Frequency
Dry eye Common
Papilloedema Not known
Retinal haemorrhage Not known
Ear and labyrinth disorders | Deafness Uncommon
Cardiac disorders 'Blood pressure decreased Very common
'Blood pressure increased Very common
'Heart beat irregular Very common
'Palpitation Very common
'Cardiac flutter Very common
Ejection fraction decreased” Very common
"Cardiac failure (congestive) Common
“ISupraventricular tachyarrhythmia Common
Cardiomyopathy Common
Pericardial effusion Uncommon
Cardiogenic shock Not known
Pericarditis Not known
Bradycardia Not known
Gallop rhythm present Not known
Vascular disorders Hot flush Very common
“"Hypotension Common
Vasodilatation Common
Respiratory, thoracic and “'Wheezing Very common
mediastinal disorders "Dyspnoea Very common
Cough Very common
Epistaxis Very common
Rhinorrhoea Very common
“Pneumonia Common
Asthma Common
Lung disorder Common
“Pleural effusion Common
Pneumonitis Rare
“Pulmonary fibrosis Not known
“Respiratory distress Not known
“Respiratory failure Not known
“Lung infiltration Not known
“Acute pulmonary oedema Not known
"Acute respiratory distress syndrome Not known
“Bronchospasm Not known
“Hypoxia Not known
“Oxygen saturation decreased Not known
Laryngeal oedema Not known
Orthopnoea Not known
Pulmonary oedema Not known
Interstitial lung disease Not known
Gastrointestinal disorders | Diarrhoea Very common
Vomiting Very common
Nausea Very common
'Lip swelling Very common
Abdominal pain Very common
Dyspepsia Very common

Constipation

Very common
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System organ class Adverse reaction Frequency
Stomatitis Very common
Haemorrhoids Common
Dry mouth Common
Hepatobiliary disorders Hepatocellular injury Common
Hepatitis Common
Liver tenderness Common
Jaundice Rare
Hepatic failure Not known
Skin and subcutaneous Erythema Very common
tissue disorders Rash Very common
'Swelling face Very common
Alopecia Very common
Nail disorder Very common
Palmar-plantar erythrodysaesthesia Very common
syndrome
Acne Common
Dry skin Common
Ecchymosis Common
Hyperhydrosis Common
Maculopapular rash Common
Pruritus Common
Onychoclasis Common
Dermatitis Common
Urticaria Uncommon
Angioedema Not known
Musculoskeletal and Arthralgia Very common
connective tissue disorders | 'Muscle tightness Very common
Myalgia Very common
Arthritis Common
Back pain Common
Bone pain Common
Muscle spasms Common
Neck Pain Common
Pain in extremity Common
Renal and urinary disorders| Renal disorder Common
Glomerulonephritis membranous Not known
Glomerulonephropathy Not known
Renal failure Not known
Pregnancy, puerperium and| Oligohydramnios Not known
perinatal conditions Renal hypoplasia Not known
Pulmonary hypoplasia Not known
Reproductive system and | Breast inflammation/mastitis Common
breast disorders
General disorders and Asthenia Very common
administration site Chest pain Very common
conditions Chills Very common
Fatigue Very common

Influenza-like symptoms

Very common:~

Infusion related reaction

Very common -

Pain

Very commen

Pyrexia

Very common
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System organ class Adverse reaction Frequency
Mucosal inflammation Very common
Peripheral oedema Very common
Malaise Common
Oedema Common
Injury, poisoning and Contusion Comimon
procedural complications

" Denotes adverse reactions that have been reported in association with a fatal outcome.

! Denotes adverse reactions that are reported largely in association with Infusion-related reactions. Specific
percentages for these are not available.

* Observed with combination therapy following anthracyclines and combined with taxanes

Description of selected adverse reactions

Cardiac dysfunction

Congestive heart failure (NYHA Class II-IV) is a common adverse reaction associated with the use of
trastuzumab and has been associated with a fatal outcome (see section 4.4). Signs and symptoms of
cardiac dysfunction such as dyspnoea, orthopnoea, increased cough, pulmonary oedema, S3 gallop, or
reduced ventricular ejection fraction, have been observed in patients treated with trastuzumab (see
section 4.4).

In 3 pivotal clinical trials of adjuvant trastuzumab given in combination with chemotherapy, the
incidence of grade 3/4 cardiac dysfunction (specifically symptomatic Congestive Heart Failure) was
similar in patients who were administered chemotherapy alone (i.e., did not receive trastuzumab) and in
patients who were administered trastuzumab sequentially after a taxane (0.3-0.4%). The rate was highest
in patients who were administered trastuzumab concurrently with a taxane (2.0%). In the neoadjuvant
setting, the experience of concurrent administration of trastuzumab and low dose anthracycline regimen
is limited (see section 4.4).

When trastuzumab was administered after completion of adjuvant chemotherapy NYHA Class I1I-IV
heart failure was observed in 0.6% of patients in the one-year arm after a median follow-up of

12 months. In study BO16348, after a median follow-up of 8 years the incidence of severe CHF (NYHA
Class III & IV) in the trastuzumab 1 year treatment arm was 0.8%, and the rate of mild symptomatic and
asymptomatic left ventricular dysfunction was 4.6%.

Reversibility of severe CHF (defined as a sequence of at least two consecutive LVEF values >50% after
the event) was evident for 71.4% of trastuzumab-treated patients. Reversibility of mild symptomatic and
asymptomatic left ventricular dysfunction was demonstrated for 79.5% of patients. Approximately 17%
of cardiac dysfunction related events occurred after completion of trastuzumab.

In the pivotal metastatic trials of intravenous trastuzumab, the incidence of cardiac dysfunction varied
between 9% and 12% when it was combined with paclitaxel compared with 1% — 4% for paclitaxel
alone. For monotherapy, the rate was 6% — 9%. The highest rate of cardiac dysfunction was seen in
patients receiving trastuzumab concurrently with anthracycline/cyclophosphamide (27%), and was
significantly higher than for anthracycline/cyclophosphamide alone (7% — 10%). In a subsequent trial
with prospective monitoring of cardiac function, the incidence of symptomatic CHF was 2.2% in patients
receiving trastuzumab and docetaxel, compared with 0% in patients receiving docetaxel alone. Most of
the patients (79%) who developed cardiac dysfunction in these trials experienced an improvement after
receiving standard treatment for CHF.

Infusion reactions, allergic-like reactions and hypersensitivity #

It is estimated that approximately 40% of patients who are treated with trastuzumab will, expenence
some form of infusion-related reaction. However, the majority of infusion-related reacnon_s are mtld to
moderate in intensity (NCI-CTC grading system) and tend to occur earlier in treatment, i.¢: during
infusions one, two and three and lessen in frequency in subsequent infusions. Reactions.include chills,
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fever, dyspnoea, hypotension, wheezing, bronchospasm, tachycardia, reduced oxygen saturation,
respiratory distress, rash, nausea, vomiting and headache (see section 4.4). The rate of infusion-related
reactions of all grades varied between studies depending on the indication, the data collection
methodology, and whether trastuzumab was given concurrently with chemotherapy or as monotherapy.

Severe anaphylactic reactions requiring immediate additional intervention can occur usually during
either the first or second infusion of trastuzumab(see section 4.4) and have been associated with a fatal
outcome.

Anaphylactoid reactions have been observed in isolated cases.

Haematotoxicity

Febrile neutropenia, leukopenia, anaemia, thrombocytopenia and neutropenia occurred very commonly.
The frequency of occurrence of hypoprothrombinaemia is not known. The risk of neutropenia may be
slightly increased when trastuzumab is administered with docetaxel following anthracycline therapy.

Pulmonary events

Severe pulmonary adverse reactions occur in association with the use of trastuzumab and have been
associated with a fatal outcome. These include, but are not limited to, pulmonary infiltrates, acute
respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion, respiratory distress, acute
pulmonary oedema and respiratory insufficiency (see section 4.4).

Details of risk minimisation measures that are consistent with the EU Risk Management Plan are
presented in (section 4.4) Warnings and Precautions.

Immunogenicity

In the neoadjuvant-adjuvant EBC study (BO22227), at a median follow-up exceeding 70 months, 10.1%
(30/296) of patients treated with trastuzumab intravenous developed antibodies against trastuzumab.
Neutralizing anti-trastuzumab antibodies were detected in post-baseline samples in 2 of 30 patients in
the trastuzumab intravenous arm.

The clinical relevance of these antibodies is not known. The presence of anti-trastuzumab antibodies
had no impact on the pharmacokinetics, efficacy (determined by pathological Complete Response
[PCR] and event free survival [EFS]) and safety determined by occurrence of administration related
reactions (ARRS) of trastuzumab intravenous.

There are no immunogenicity data available for trastuzumab in gastric cancer.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important.
It allows continued monitoring of the benefit/risk balance of the medicinal product.

United Kingdom

Healthcare professionals are asked to report any suspected adverse reactions via the Yellow Card
Scheme at: www.mhra.gov.uk/vellowcard or search for MHRA Yellow Card in the Google Play or
Apple App Store

Ireland

Healthcare professionals are asked to report any suspected adverse reactions via HPRA
Pharmacovigilance, Earlsfort Terrace, IRL - Dublin 2, Tel: +353 1 6764971, Fax: +353 1 6762517,
Website: www.hpra.ie; E-mail: medsafety@hpra.ie

49 Overdose
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There is no experience with overdose in human clinical trials. Single doses of trastuzumab alone greater
than 10 mg/kg have not been administered in the clinical trials; a maintenance dose of 10 mg/kg q3w
following a loading dose of 8 mg/kg has been studied in a clinical trial with metastatic gastric cancer
patients. Doses up to this level were well tolerated.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic agents, monoclonal antibodies, ATC code: LO1XC03

Trazimera is a biosimilar medicinal product. Detailed information is available on the website of the
European Medicines Agency http://www.ema.europa.eu.

Trastuzumab is a recombinant humanised IgG1 monoclonal antibody against the human epidermal
growth factor receptor 2 (HER2). Overexpression of HER2 is observed in 20%-30% of primary breast
cancers. Studies of HER2-positivity rates in gastric cancer (GC) using immunohistochemistry (IHC) and
fluorescence in situ hybridization (FISH) or chromogenic in situ hybridization (CISH) have shown that
there is a broad variation of HER2-positivity ranging from 6.8% to 34.0% for IHC and 7.1% to 42.6%
for FISH. Studies indicate that breast cancer patients whose tumours overexpress HER2 have a shortened
disease-free survival compared to patients whose tumours do not overexpress HER2. The extracellular
domain of the receptor (ECD, p105) can be shed into the blood stream and measured in serum samples.

Mechanism of action

Trastuzumab binds with high affinity and specificity to sub-domain IV, a juxta-membrane region of
HER2’s extracellular domain. Binding of trastuzumab to HER2 inhibits ligand-independent HER2
signalling and prevents the proteolytic cleavage of its extracellular domain, an activation mechanism of
HER2. As a result, trastuzumab has been shown, in both in vitro assays and in animals, to inhibit the
proliferation of human tumour cells that overexpress HER2. Additionally, trastuzumab is a potent
mediator of antibody-dependent cell-mediated cytotoxicity (ADCC). In vitro, trastuzumab-mediated
ADCC has been shown to be preferentially exerted on HER2 overexpressing cancer cells compared with
cancer cells that do not overexpress HER2.

Detection of HER2 overexpression or HER2 gene amplification

Detection of HER2 overexpression or HER2 gene amplification in breast cancer

Trastuzumab should only be used in patients whose tumours have HER2 overexpression or HER2 gene
amplification as determined by an accurate and validated assay. HER2 overexpression should be
detected using an immunohistochemistry (IHC)-based assessment of fixed tumour blocks (see section
4.4). HER2 gene amplification should be detected using fluorescence in situ hybridisation (FISH) or
chromogenic in situ hybridisation (CISH) of fixed tumour blocks. Patients are eligible for Trazimera
treatment if they show strong HER2 overexpression as described by a 3+ score by [HC or a positive
FISH or CISH result.

To ensure accurate and reproducible results, the testing must be performed in a specialised laboratory,
which can ensure validation of the testing procedures.

The recommended scoring system to evaluate the [HC staining patterns is as stated in Table 2:
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Table 2 Recommended Scoring System to Evaluate the [HC Staining Patterns in Breast Cancer

Score Staining pattern HER2 overexpression
assessment

0 No staining is observed or membrane staining is Negative
observed in <10% of the tumour cells

1+ A faint/barely perceptible membrane staining is detected in | Negative
>10% of the tumour cells. The cells are only stained in part of
their membrane.

2+ A weak to moderate complete membrane staining is detected | Equivocal
in >10% of the tumour cells.

3+ Strong complete membrane staining is detected in >10% of | Positive
the tumour cells.

In general, FISH is considered positive if the ratio of the HER2 gene copy number per tumour cell to the
chromosome 17 copy number is greater than or equal to 2, or if there are more than 4 copies of the HER2
gene per tumour cell if no chromosome 17 control is used.

In general, CISH is considered positive if there are more than 5 copies of the HER2 gene per nucleus in
greater than 50% of tumour cells.

For full instructions on assay performance and interpretation please refer to the package inserts of
validated FISH and CISH assays. Official recommendations on HER2 testing may also apply.

For any other method that may be used for the assessment of HER2 protein or gene expression, the
analyses should only be performed by laboratories that provide adequate state-of-the-art performance of
validated methods. Such methods must clearly be precise and accurate enough to demonstrate
overexpression of HER2 and must be able to distinguish between moderate (congruent with 2+) and
strong (congruent with 3+) overexpression of HER2.

Detection of HER2 over expression or HER2 gene amplification in gastric cancer

Only an accurate and validated assay should be used to detect HER2 over expression or HER2 gene
amplification. IHC is recommended as the first testing modality and in cases where HER2 gene
amplification status is also required, either a silver-enhanced in situ hybridization (SISH) or a FISH
technique must be applied. SISH technology is however, recommended to allow for the parallel
evaluation of tumour histology and morphology. To ensure validation of testing procedures and the
generation of accurate and reproducible results, HER2 testing must be performed in a laboratory staffed
by trained personnel. Full instructions on assay performance and results interpretation should be taken
from the product information leaflet provided with the HER2 testing assays used.

In the ToGA (BO18255) trial, patients whose tumours were either [HC3+ or FISH positive were defined
as HER2 positive and thus included in the trial. Based on the clinical trial results, the beneficial effects
were limited to patients with the highest level of HER2 protein overexpression, defined by a 3+ score by
IHC, or a 2+ score by IHC and a positive FISH result.

In a method comparison study (study D008548) a high degree of concordance (>95%) was observed for
SISH and FISH techniques for the detection of HER2 gene amplification in gastric cancer patients.

HER2 over expression should be detected using an immunohistochemistry (IHC)-based assessment of
fixed tumour blocks; HER2 gene amplification should be detected using in situ hybridisation using either
SISH or FISH on fixed tumour blocks.

The recommended scoring system to evaluate the I[HC staining patterns is as stated in Table_':%_:'_ e,



Table 3 Recommended Scoring System to Evaluate the [HC Staining Patterns in Gastric Cancer

Score | Surgical specimen - staining Biopsy specimen — staining pattern | HER2
pattern overexpression
assessment
No reactivity or membranous No reactivity or membranous
0 reactivity in <10% of tumour cells| reactivity in any tumour cell Negative
Faint/barely perceptible Tumour cell cluster with a faint/
membranous reactivity in >10% | barely perceptible membranous
1+ of tumour cells; cells are reactive | reactivity irrespective of percentage of | Negative
only in part of their membrane tumour cells stained
Weak to moderate complete, Tumour cell cluster with a weak to
basolateral or lateral membranous | moderate complete, basolateral or
5 reactivity in >10% of tumour cells| lateral membranous reactivity :
w5 : i Equivocal
irrespective of percentage of tumour
cells stained
Strong complete, basolateral or Tumour cell cluster with a strong
lateral membranous reactivity in | complete, basolateral or lateral
3+ >10% of tumour cells membranous reactivity irrespective of | Positive
percentage of tumour cells stained

In general, SISH or FISH is considered positive if the ratio of the HER2 gene copy number per tumour
cell to the chromosome 17 copy number is greater than or equal to 2.

Clinical efficacy and safety

Metastatic breast cancer

Trastuzumab has been used in clinical trials as monotherapy for patients with MBC who have tumours
that overexpress HER2 and who have failed one or more chemotherapy regimens for their metastatic
disease (trastuzumab alone).

Trastuzumab has also been used in combination with paclitaxel or docetaxel for the treatment of patients
who have not received chemotherapy for their metastatic disease. Patients who had previously received
anthracycline-based adjuvant chemotherapy were treated with paclitaxel (175 mg/m? infused over

3 hours) with or without trastuzumab. In the pivotal trial of docetaxel (100 mg/m? infused over 1 hour)
with or without trastuzumab, 60% of the patients had received prior anthracycline-based adjuvant
chemotherapy. Patients were treated with trastuzumab until progression of disease.

The efficacy of trastuzumab in combination with paclitaxel in patients who did not receive prior adjuvant
anthracyclines has not been studied. However, trastuzumab plus docetaxel was efficacious in patients
whether or not they had received prior adjuvant anthracyclines.

The test method for HER2 overexpression used to determine eligibility of patients in the pivotal
trastuzumab monotherapy and trastuzumab plus paclitaxel clinical trials employed
immunohistochemical staining for HER2 of fixed material from breast tumours using the murine
monoclonal antibodies CB11 and 4D3. These tissues were fixed in formalin or Bouin’s fixative. This
investigative clinical trial assay performed in a central laboratory utilised a 0 to 3+ scale. Patients
classified as staining 2+ or 3+ were included, while those staining 0 or 1+ were excluded. Greater than
70% of patients enrolled exhibited 3+ overexpression. The data suggest that beneficial effects were
greater among those patients with higher levels of overexpression of HER2 (3+).
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The main test method used to determine HER2 positivity in the pivotal trial of docetaxel, with or without
trastuzumab, was immunohistochemistry. A minority of patients was tested using fluorescence in-situ
hybridisation (FISH). In this trial, 87% of patients entered had disease that was I[HC3+, and 95% of
patients entered had disease that was IHC3+ and/or FISH-positive.

Weekly dosing in metastatic breast cancer
The efficacy results from the monotherapy and combination therapy studies are summarised in Table 4:

Table 4 Efficacy Results from the Monotherapy and Combination Therapy Studies

Parameter Monotherapy Combination Therapy
Trastuzumab ' | Trastuzum | Paclitaxel’? | Trastuzum | Docetaxel®
ab plus ab plus
paclitaxel® docetaxel®
N=172 N=68 N=77 N=92 N=94
Response rate 18% 49% 17% 61% 34%
(95% CI) (13-25) (36-61) (9-27) (50-71) | (25-45)
Median duration of 9.1 8.3 4.6 11.7 5.7
response (months) 5.6-10.3 7.3-8.8 3.7-74 e (4.6-7.6)
(95% C1) ( ) ( ) | ( ) | (9.3-15.0)
Median TTP 3.2 7.1 3.0 11.7 6.1
(months) (95% CI) (2.6-3.5) (6.2-12.0) [ (2.0-4.4) | (9.2-13.5) | (5.4-7.2)
Median Survival 16.4 24.8 17.9 31.2 22.74
(months) (95% CI) | (12.3-ne) | (18.6-33.7) | (11.2-23.8) | (27.3-40.8) | (19.1-30.8)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
1 Study H0649g: IHC3+ patient subset

2 Study H0648g: IHC3+ patient subset

3. Study M77001: Full analysis set (intent-to-treat), 24 months results

Combination treatment with trastuzumab and anastrozole

Trastuzumab has been studied in combination with anastrozole for first line treatment of MBC in HER2
overexpressing, hormone-receptor (i.e. oestrogen-receptor (ER) and/or progesterone-receptor (PR))
positive postmenopausal patients. Progression free survival was doubled in the trastuzumab plus
anastrozole arm compared to anastrozole (4.8 months versus 2.4 months). For the other parameters the
improvements seen for the combination were for overall response (16.5% versus 6.7%); clinical benefit
rate (42.7% versus 27.9%); time to progression (4.8 months versus 2.4 months). For time to response and
duration of response no difference could be recorded between the arms. The median overall survival was
extended by 4.6 months for patients in the combination arm. The difference was not statistically
significant, however more than half of the patients in the anastrozole alone arm crossed over to a
trastuzumab containing regimen after progression of disease.

Three -weekly dosing in metastatic breast cancer
The efficacy results from the non-comparative monotherapy and combination therapy studies are
summarised in Table 5:



Table 5 Efficacy Results from the Non-Comparative Monotherapy and Combination Therapy Studies
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‘Parameter Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab?® | Trastuzumab plus Trastuzumab plus
paclitaxel® docetaxel?
N=105 N=72 N=32 N=110
Response rate 24% 27% 59% 73%
(95% CI) (15-35) (14-43) (41-76) (63-81)
Median duration of 10.1 7.9 10.5 13.4
response (months) (2.8-35.6) (2.1-18.8) (1.8-21) (2.1-55.1)
(range)
Median TTP 3.4 T3 12.2 13.6
(months) (95% CI) (2.8-4.1) (4.2-8.3) (6.2-ne) (11-16)
[Median Survival ne ne ne 47.3
(months) (95% CI) (32-ne)
TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
1. Study W016229: loading dose 8 mg/kg, followed by 6 mg/kg 3 weekly schedule
2. Study MO16982: loading dose 6 mg/kg weekly x 3; followed by 6 mg/kg 3-weekly schedule
3, Study BO15935
4, Study MO16419

Sites of progression

The frequency of progression in the liver was significantly reduced in patients treated with the
combination of trastuzumab and paclitaxel, compared to paclitaxel alone (21.8% versus 45.7%:
p=0.004). More patients treated with trastuzumab and paclitaxel progressed in the central nervous system
than those treated with paclitaxel alone (12.6% versus 6.5%; p=0.377).

Early breast cancer (adjuvant setting)

Early breast cancer is defined as non-metastatic primary invasive carcinoma of the breast.
In the adjuvant treatment setting, trastuzumab was investigated in 4 large multicentre, randomised, trials.

- Study BO16348 was designed to compare one and two years of three-weekly trastuzumab
treatment versus observation in patients with HER2 positive EBC following surgery,
established chemotherapy and radiotherapy (if applicable). In addition, comparison of two years
of trastuzumab treatment versus one year of trastuzumab treatment was performed. Patients
assigned to receive trastuzumab were given an initial loading dose of 8 mg/kg, followed by
6 mg/kg every three weeks for either one or two years.

- The NSABP B-31 and NCCTG N9831 studies that comprise the joint analysis were designed to
investigate the clinical utility of combining trastuzumab treatment with paclitaxel following AC
chemotherapy, additionally the NCCTG N9831 study also investigated adding trastuzumab
sequentially to AC—P chemotherapy in patients with HER2 positive EBC following surgery.

- The BCIRG 006 study was designed to investigate combining trastuzumab treatment with
docetaxel either following AC chemotherapy or in combination with docetaxel and carboplatin
in patients with HER2 positive EBC following surgery.

Early breast cancer in the HERA trial was limited to operable, primary, invasive adenocarcinoma of the
breast, with axillary nodes positive or axillary nodes negative if tumours at least 1 cm in diameter.

In the joint analysis of the NSABP B-31 and NCCTG N9831 studies, EBC was limited to women with
operable breast cancer at high risk, defined as HER2-positive and axillary lymphnode positive or HER2
positive and lymph node negative with high risk features (tumour size > 1 cm and-ER negative or tumour



size >2 cm, regardless of hormonal status).

In the BCIRG 006 study HER2 positive, EBC was defined as either lymph node positive or high risk
node negative patients with no (pNO) lymph node involvement, and at least 1 of the following factors:
tumour size greater than 2 cm, oestrogen receptor and progesterone receptor negative, histological and/or

nuclear grade 2-3, or age <35 years).

The efficacy results from the BO16348 trial following 12 months* and 8 years** median follow-up are

summarized in Table 6:

Table 6 Efficacy Results from Study BO16348

Median follow-up 12 months*

Median follow-up 8 years**

Parameter Observation Trastuzumabl | Observation Trastuzumabl
N=1693 Year N=1697%** Year
N=1693 N=1702%**

Disease-free survival
- No. patients with event 219 (12.9%) 127 (7.5%) 570 (33.6%) 471 (27.7%)
- No. patients without event 1474 (87.1%) 1566 (92.5%) | 1127 (66.4%) 1231 (72.3%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.54 0.76
Recurrence-free survival
- No. patients with event 208 (12.3%) 113 (6.7%) 506 (29.8%) 399 (23.4%)
- No. patients without event 1485 (87.7%) 1580 (93.3%) 1191 (70.2%) 1303 (76.6%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.51 0.73
Distant disease-free survival
~No. patients with event 184 (10.9%) 99 (5.8%) 488 (28.8%) 399 (23.4%)
- No. patients without event 1508 (89.1%) 1594 (94.6%) | 1209 (71.2%) 1303 (76.6%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.50 0.76
Overall survival (death)
- No. patients with event 40 (2.4%) 31 (1.8%) 350 (20.6%) 278 (16.3%)
- No. patients without event 1653 (97.6%) 1662 (98.2%) | 1347 (79.4%) 1424 (83.7%)
P-value versus Observation 0.24 0.0005
Hazard Ratio versus Observation 0.75 0.76

*Co-primary endpoint of DFS of 1 year versus observation met the pre-defined statistical boundary
**Final analysis (including crossover of 52% of patients from the observation arm to trastuzumab)
**#*There is a discrepancy in the overall sample size due to a small number of patients who were randomized after
the cut-off date for the 12-month median follow-up analysis

The efficacy results from the interim efficacy analysis crossed the protocol pre-specified statistical
boundary for the comparison of 1-year of trastuzumab versus observation. After a median follow-up of
12 months, the hazard ratio (HR) for disease free survival (DFS) was 0.54 (95% CI 0.44, 0.67) which
translates into an absolute benefit, in terms of a 2-year disease-free survival rate, of 7.6 percentage points
(85.8% versus 78.2%) in favour of the trastuzumab arm.

A final analysis was performed after a median follow-up of 8 years, which showed that | year

trastuzumab treatment is associated with a 24% risk reduction compared to observation only (HR=0.76,
95% C10.67, 0.86). This translates into an absolute benefit in terms of an 8 year disease free sumval '

rate of 6.4 percentage points in favour of 1 year trastuzumab treatment.




In this final analysis, extending trastuzumab treatment for a duration of two years did not show
additional benefit over treatment for 1 year [DFS HR in the intent to treat (ITT) population of 2 years
versus | year=0.99 (95% CI: 0.87, 1.13), p-value=0.90 and OS HR=0.98 (0.83, 1.15); p-value=0.78].
The rate of asymptomatic cardiac dysfunction was increased in the 2-year treatment arm (8.1% versus
4.6% in the 1-year treatment arm). More patients experienced at least one grade 3 or 4 adverse event in
the 2-year treatment arm (20.4%) compared with the 1-year treatment arm (16.3%).

In the NSABP B-31 and NCCTG N9831 studies trastuzumab was administered in combination with
paclitaxel, following AC chemotherapy.

Doxorubicin and cyclophosphamide were administered concurrently as follows:
B intravenous push doxorubicin, at 60 mg/m’, given every 3 weeks for 4 cycles.

- intravenous cyclophosphamide, at 600 mg/m’ over 30 minutes, given every 3 weeks for
4 cycles.

Paclitaxel, in combination with trastuzumab, was administered as follows:

- intravenous paclitaxel - 80 mg/m’ as a continuous intravenous infusion, given every week
for 12 weeks.

or

- intravenous paclitaxel - 175 mg/m’ as a continuous intravenous infusion, given every 3
weeks for 4 cycles (day 1 of each cycle).

The efficacy results from the joint analysis of the NSABP B-31 and NCCTG 9831 trials at the time of
the definitive analysis of DFS" are summarized in Table 7. The median duration of follow up was
1.8 years for the patients in the AC—P arm and 2.0 years for patients in the AC—PH arm.

Table 7 Summary of Efficacy results from the joint analysis of the NSABP B-31 and NCCTG N9831
trials at the time of the definitive DFS analysis®

Parameter AC—P AC—PH Hazard Ratio vs
(n=1679) (n=1672) AC—P (95% CI)
p-value

Disease-free survival

No. patients with event (%) 261 (15.5) 133 (8.0) 0.48 (0.39, 0.59)
p<0.0001

Distant Recurrence

No. patients with event 193 (11.5) 96 (5.7) 0.47 (0.37, 0.60)
p<0.0001

Death (OS event):

No. patients with event 92 (5.5) 62 (3.7) 0.67 (0.48, 0.92)
p=0.014"

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
"At median duration of follow up of 1.8 years for the patients in the AC—P arm and 2.0 years for patients in the
AC—PH arm

**p value for OS did not cross the pre-specified statistical boundary for comparison of AC—PH vs, AC—P

For the primary endpoint, DFS, the addition of trastuzumab to paclitaxel chemotherapy resulted in a 52%
decrease in the risk of disease recurrence. The hazard ratio translates into an absolute benefit, in terms of
3-year disease-free survival rate estimates of 11.8 percentage points (87.2% versus 75 4%) in favour of
the AC—PH (trastuzumab) arm.

At the time of a safety update after a median of 3.5-3.8 years follow up, an analysis obeS reconfirms
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the magnitude of the benefit shown in the definitive analysis of DFS. Despite the cross-over to
trastuzumab in the control arm, the addition of trastuzumab to paclitaxel chemotherapy resulted in a 52%
decrease in the risk of disease recurrence. The addition of trastuzumab to paclitaxel chemotherapy also
resulted in a 37% decrease in the risk of death.

The pre-planned final analysis of OS from the joint analysis of studies NSABP B-31 and NCCTG N9831
was performed when 707 deaths had occurred (median follow-up 8.3 years in the AC—P H group).
Treatment with AC—PH resulted in a statistically significant improvement in OS compared with AC—P
(stratified HR=0.64; 95% CI1[0.55, 0.74]; log-rank p-value < 0.0001). At 8 years, the survival rate was
estimated to be 86.9% in the AC—PH arm and 79.4% in the AC—P arm, an absolute benefit of 7.4%
(95% CI14.9%, 10.0%).

The final OS results from the joint analysis of studies NSABP B-31 and NCCTG N9831 are summarized
in Table 8 below:

Table 8 Final Overall Survival Analysis from the joint analysis of trials NSABP B-31 and NCCTG
NO831

Parameter AC—P AC—PH p-value versus | Hazard Ratio
(N=2032) (N=2031) AC—P versus AC—P
(95% CI)
Death (OS event):
No. patients with event (%) 418 (20.6%) 289 (14.2%) <0.0001 0.64
(0.55,0.74)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab

DEFS analysis was also performed at the final analysis of OS from the joint analysis of studies NSABP B-
31 and NCCTG N9831. The updated DFS analysis results (stratified HR=0.61; 95% CI [0.54, 0.69])
showed a similar DFS benefit compared to the definitive primary DFS analysis, despite 24.8% patients in
the AC—P arm who crossed over to receive trastuzumab. At 8 years, the disease-free survival rate was
estimated to be 77.2% (95% CI: 75.4, 79.1) in the AC—PH arm, an absolute benefit of 11.8% compared
with the AC—P arm.

In the BCIRG 006 study trastuzumab was administered either in combination with docetaxel, following
AC chemotherapy (AC—DH) or in combination with docetaxel and carboplatin (DCarbH).

Docetaxel was administered as follows:
- intravenous docetaxel - 100 mg/m’ as an intravenous infusion over 1 hour, given every
3 weeks for 4 cycles (day 2 of first docetaxel cycle, then day 1 of each subsequent cycle)

or

- intravenous docetaxel - 75 mg/m’ as an intravenous infusion over 1 hour, given every
3 weeks for 6 cycles (day 2 of cycle 1, then day 1 of each subsequent cycle)

which was followed by:

- carboplatin — at target AUC=6 mg/mL/min administered by intravenous infusion over
30-60 minutes repeated every 3 weeks for a total of six cycles

Trastuzumab was administered weekly with chemotherapy and 3 weekly thereafter for a total of
52 weeks.

The efficacy results from the BCIRG 006 are summarized in Tables 9 and 10. The median duration of
follow up was 2.9 years in the AC—D arm and 3.0 years in each of the AC—DH and DCarbH arms.
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Table 9 Overview of Efficacy Analyses BCIRG 006 AC—D versus AC—DH

Parameter AC—D AC—DH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
p-value
Disease-free survival
No. patients with event 195 134 0.61(0.49,0.77) |
p<0.0001
Distant recurrence
No. patients with event 144 95 0.59(0.46,0.77)
p<0.0001
Death (OS event)

. . 0.58 (0.40, 0.83)
No. patients with event 80 49 p=0.0024

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; AC—DH = doxorubicin plus
cyclophosphamide, followed by docetaxel plus trastuzumab; CI = confidence interval

Table 10 Overview of Efficacy Analyses BCIRG 006 AC—D versus DCarbH

Parameter AC—D DCarbH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
Disease-free survival No.
patients with event 195 145 0.67 (0.54, 0.83)
p=0.0003
Distant recurrence
No. patients with event 144 103 0.65 (0.50, 0.84)
p=0.0008
Death (OS event)
) ) 0.66 (0.47,0.93)
No. patients with event 80 56 p=0.0182

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; DCarbH = docetaxel, carboplatin and
trastuzumab; CI = confidence interval

In the BCIRG 006 study for the primary endpoint, DFS, the hazard ratio translates into an absolute
benefit, in terms of 3-year disease-free survival rate estimates of 5.8 percentage points (86.7% versus
80.9%) in favour of the AC—DH (trastuzumab) arm and 4.6 percentage points (85.5% versus 80.9% ) in
favour of the DCarbH (trastuzumab) arm compared to AC—D.

In study BCIRG 006, 213/1075 patients in the DCarbH (TCH) arm, 221/1074 patients in the AC—DH
(AC—TH) arm, and 217/1073 in the AC—D (AC—T) arm had a Karnofsky performance status <90
(either 80 or 90). No disease-free survival (DFS) benefit was noticed in this subgroup of patients (hazard
ratio=1.16, 95% CI [0.73, 1.83] for DCarbH (TCH) versus AC—D (AC—T); hazard ratio 0.97,95% CI
[0.60, 1.55] for AC—DH (AC—TH) versus AC—D).

In addition a post-hoc exploratory analysis was performed on the data sets from the joint analysis (JA)

NSABP B-31/NCCTG N9831* and BCIRGO006 clinical studies combining DFS events and symptomatic
cardiac events and summarised in Table 11:

199



Table 11 Post-Hoc Exploratory Analysis Results from the Joint Analysis NSABP B-31/NCCTG N9831*
and BCIRGO06 Clinical Studies Combining DFS Events and Symptomatic Cardiac Events

AC—PH AC—DH DCarbH
(vs. AC—P) (vs. AC—D) (vs. AC—D)
(NSABP B-31 anfi (BCIRG 006) (BCIRG 006)
NCCTG N9831)
Primary efficacy analysis
DFS Hazard ratios 0.48 0.61 0.67
(95% CI) (0.39,0.59) (0.49,0.77) (0.54,0.83)
p-value p<0.0001 p<0.0001 p=0.0003
Long term follow-up efficacy
analysis™ DFS Hazard rations
0.61 0.72 0.77
(95% CI)
p-value (0.54,0.69) (0.61, 0.85) (0.65, 0.90)
p<0.0001 p<0.0001 p=0.0011
Post-hoc exploratory analysis
with DFS and symptomatic
cardiac events Long term
follow-up™ Hazard ratios
(95% CI) 0.67 0.77 0.77
(0.60, 0.75) (0.66,0.90) (0.66, 0.90)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; D: docetaxel; Carb: carboplatin; H: trastuzumab

CI = confidence interval

"At the time of the definitive analysis of DFS. Median duration of follow up was 1.8 years in the AC—P arm and
2.0 years in the AC—PH arm

“"Median duration of long term follow-up for the Joint Analysis clinical studies was 8.3 years (range: 0.1 to 12.1)
for the AC—PH arm and 7.9 years (range: 0.0 to 12.2) for the AC—P arm; Median duration of long term follow-
up for the BCIRG 006 study was 10.3 years in both the AC—D arm (range: 0.0 to 12.6) arm and the DCarbH
arm (range: 0.0 to 13.1), and was 10.4 years (range: 0.0 to 12.7) in the AC—DH arm

Early breast cancer (neoadjuvant-adjuvant setting)

So far, no results are available which compare the efficacy of trastuzumab administered with
chemotherapy in the adjuvant setting with that obtained in the neo-adjuvant/adjuvant setting.

In the neoadjuvant-adjuvant treatment setting, study MO16432, a multicentre randomised trial, was
designed to investigate the clinical efficacy of concurrent administration of trastuzumab with
neoadjuvant chemotherapy including both an anthracycline and a taxane, followed by adjuvant
trastuzumab, up to a total treatment duration of 1 year. The study recruited patients with newly
diagnosed locally advanced (Stage III) or inflammatory EBC. Patients with HER2+ tumours were
randomised to receive either neoadjuvant chemotherapy concurrently with neoadjuvant-adjuvant
trastuzumab, or neoadjuvant chemotherapy alone.

In study MO16432, trastuzumab (8 mg/kg loading dose, followed by 6 mg/kg maintenance every
3 weeks) was administered concurrently with 10 cycles of neoadjuvant chemotherapy as follows:

. Doxorubicin 60 mg/m’ and paclitaxel 150 mg/m’, administered 3-weekly for 3 cycles,

which was followed by

. Paclitaxel 175 mg/m’ administered 3-weekly for 4 cycles,

which was followed by
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. CMF on day | and 8 every 4 weeks for 3 cycles

which was followed after surgery by
° additional cycles of adjuvant trastuzumab (to complete | year of treatment)

The efficacy results from Study MO16432 are summarized in Table 12. The median duration of follow-
up in the trastuzumab arm was 3.8 years.

Table 12 Efficacy Results from MO16432

Parameter Chemo + Chemo only
Trastuzumab (n=116)
(n=115)

Event-free survival Hazard Ratio
(95% CI)

No. patients with event 46 59 0.65(0.44, 0.96)
p=0.0275

Total pathological complete 40% 20.7%

response’ (95% CI) (31.0, 49.6) (13.7,29.2) p=0.0014

Overall survival Hazard Ratio
(95% CI)

No. patients with event 22 33 0.59(0.35, 1.02)
p=0.0555

‘defined as absence of any invasive cancer both in the breast and axillary nodes

An absolute benefit of 13 percentage points in favour of the trastuzumab arm was estimated in terms of
3-year event-free survival rate (65% versus 52%).

Metastatic gastric cancer

Trastuzumab has been investigated in one randomised, open-label phase I1I trial ToGA (BO18255) in
combination with chemotherapy versus chemotherapy alone.

Chemotherapy was administered as follows:
- capecitabine - 1000 mg/m’ orally twice daily for 14 days every 3 weeks for 6 cycles

(evening of day 1 to morning of day 15 of each cycle)
or

- intravenous 5-fluorouracil - 800 mg/m?/day as a continuous intravenous infusion over
5 days, given every 3 weeks for 6 cycles (days 1 to 5 of each cycle)

Either of which was administered with:

- cisplatin - 80 mg/m? every 3 weeks for 6 cycles on day 1 of each cycle. The efficacy results
from study BO18225 are summarized in Table 13:

Table 13 Efficacy Results from BO18225

Parameter FP FP +H HR (95% CI) p-value
N=290 N=294

Overall Survival, Median months 11.1 13.8 0.74 (0.60-0.91) 0.0046
Progression-Free Survival, 5.5 6.7 0.71(0.59-0.85) 0.0002
Median months o
Time to Disease Progression, 5.6 7.1 0.70(0.58-0.85) | »0.0003
Median months fls o
Overall Response Rate,% 34.5% 47.3% 1.70%(1.22,2.38) | -:0.0017
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Parameter FP FP +H HR (95% CI) p-value
N=290 N=294
Duration of Response, Median 4.8 6.9 0.54(0.40-0.73) <0.0001
months

FP + H: Fluoropyrimidine/cisplatin + trastuzumab
FP:Fluoropyrimidine/cisplatin
*Odds ratio

Patients were recruited to the trial who were previously untreated for HER2-positive inoperable locally
advanced or recurrent and/or metastatic adenocarcinoma of the stomach or gastro-oesophageal junction
not amenable to curative therapy. The primary endpoint was overall survival which was defined as the
time from the date of randomization to the date of death from any cause. At the time of the analysis a
total of 349 randomized patients had died: 182 patients (62.8%) in the control arm and 167 patients
(56.8%) in the treatment arm. The majority of the deaths were due to events related to the underlying
cancer.

Post-hoc subgroup analyses indicate that positive treatment effects are limited to targeting tumours
with higher levels of HER2 protein (IHC 2+/FISH+ or IHC 3+). The median overall survival for the
high HER2 expressing group was 11.8 months versus 16 months, HR 0.65 (95% CI 0.51-0.83) and
the median progression free survival was 5.5 months versus 7.6 months, HR 0.64 (95% CI 0.51-0.79)
for FP versus FP + H, respectively. For overall survival, the HR was 0.75 (95% CI 0.51-1.11) in the
[HC 2+/FISH+ group and the HR was 0.58 (95% CI10.41-0.81) in the [HC 3+/FISH+ group.

In an exploratory subgroup analysis performed in the TOGA (BO18255) trial there was no apparent
benefit on overall survival with the addition of trastuzumab in patients with ECOG PS 2 at baseline [HR
0.96 (95% C10.51-1.79)], non measurable [HR 1.78 (95% CI 0.87-3.66)] and locally advanced disease
[HR 1.20 (95% CI0.29-4.97)].

Paediatric population

The European Medicines Agency has waived the obligation to submit the results of studies with
trastuzumab in all subsets of the paediatric population for breast and gastric cancer (see section 4.2 for
information on paediatric use).

52 Pharmacokinetic properties

The pharmacokinetics of trastuzumab were evaluated in a population pharmacokinetic model analysis
using pooled data from 1,582 subjects, including patients with HER2 positive MBC, EBC, AGC or other
tumour types, and healthy volunteers, in 18 Phase [, IT and III trials receiving intravenous trastuzumab. A
two-compartment model with parallel linear and non-linear elimination from the central compartment
described the trastuzumab concentration-time profile. Due to non-linear elimination, total clearance
increased with decreasing concentration. Therefore, no constant value for half-life of trastuzumab can be
deduced. The t,, decreases with decreasing concentrations within a dosing interval (see Table 16). MBC
and EBC patients had similar PK parameters (e.g. clearance (CL), the central compartment volume (V.))
and population-predicted steady-state exposures (C,y,, C,ux and AUC). Linear clearance was 0.136 L/day
for MBC, 0.112 L/day for EBC and 0.176 L/day for AGC. The non-linear elimination parameter values
were 8.81 mg/day for the maximum elimination rate (V,,,,) and 8.92 pug/mL for the Michaelis-Menten
constant (K,,) for the MBC, EBC, and AGC patients. The central compartment volume was 2.62 L for
patients with MBC and EBC and 3.63 L for patients with AGC.

In the final population PK model, in addition to primary tumour type, body-weight, serum aspartate
aminotransferase and albumin were identified as a statistically significant covariates affecting the

exposure of trastuzumab. However, the magnitude of effect of these covariates on trastuzumab cxposure
suggests that these covariates are unlikely to have a clinically meaningful effect on trastuzumab
concentrations.
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The population predicted PK exposure values (median with Sth - 95th Percentiles) and PK parameter
values at clinically relevant concentrations (C,,, and C,;,) for MBC, EBC and AGC patients treated with
the approved qlw and q3w dosing regimens are shown in Table 14 (Cycle 1), Table 15 (steady-state),
and Table 16 (PK parameters).

Table 14 Population Predicted Cycle 1 PK Exposure Values (median with Sth - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patienis

Regimen Primary tumour type N Cmin (ug/mL) | Cmax (ug/mL) | AUC0-21days
(ng.day/mL)
MBE 802 (2.92? :476.3) (1 5 5-52280) (723l %716998)
621%?4;“* EBC 290 (18.:30-'35.5) (127} ?622?) (1031)3-9 ?895)
aeG LI 12-3 510.3) (34.; '?225) (58811013)38)
- L 803 (8.?3?;%.9) (49.16-'51 14) (59?1 9713584)
e EBC N (25;8-'?8.8) (54.7':'6-'(;04) (?8?} ?71102)

Table 15 Population Predicted Steady State PK Exposure Values (median with 5th - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

Time to
Redimes Primary tumour N Cmin,ss” (ug/mL) Cmax,ss" AUCgs, 0-  [steady-state
type (ug/mL) 21days (week)
(ngday/mL)
442 179 1736
MBC 805 | (18-854) | (123-266) | (618-2756) e
S+ 53.8 184 1927
6mg/kg q3w EBC 390 | (287-858) | (134-247) | (1332-2771) 3
329 131 1338
AGC 2714 | (61-889) | (72.5-251) | (557-2875) ?
63.1 107 1710
4mgkg+ MBC 805 | q17-10m) | (542-164) | (581-2715) ke
2mg/kg qw
q . 100 72.6 115 1893 o
46-109) | (82.6-160) | (1309-2734)

‘Crin,ss = Cmin at steady state
"Cmax,ss = Cmax at steady state
"*"time to 90% of steady-state
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Table 16 Population Predicted PK Parameter Values at Steady State for Trastuzumab Intravenous
Dosing Regimens in MBC, EBC and AGC Patients

Pri Total CL range 'from tin range from Cmax,ss to
Regimen rimary N |Cmax.gss to Cmin,ss Crmin,ss
tumour type (L/day) (day)
MBC 805 0.183-0.302 15.1-233
8 + 6mg/k
ik e T EBC | 390 | 01580253 17.5-26.6
AGC 274 0.189-0.337 12.6 - 20.6
4mg/kg+ 2mgkg | MBC 805 0.213-0.259 17.2-20.4
qw EBC 390 0.184-0.221 19.7-23.2
Trastuzumab washout

Trastuzumab washout period was assessed following qlw or 3w intravenous administration using the
population PK model. The results of these simulations indicate that at least 95% of patients will reach
concentrations that are <1 ug/mL (approximately 3% of the population predicted C,,,,.., or about 97%
washout) by 7 months.

Circulating shed HER2 ECD

The exploratory analyses of covariates with information in only a subset of patients suggested that
patients with greater shed HER2-ECD level had faster nonlinear clearance (lower K.;) (P < 0.001). There
was a correlation between shed antigen and SGOT/AST levels; part of the impact of shed antigen on
clearance may have been explained by SGOT/AST levels.

Baseline levels of the shed HER2-ECD observed in MGC patients were comparable to those in MBC
and EBC patients and no apparent impact on trastuzumab clearance was observed.

53 Preclinical safety data

There was no evidence of acute or multiple dose-related toxicity in studies of up to 6 months, or
reproductive toxicity in teratology, female fertility or late gestational toxicity/placental transfer studies.
Trastuzumab is not genotoxic.

No long-term animal studies have been performed to establish the carcinogenic potential of trastuzumab,
or to determine its effects on fertility in males.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

L-histidine hydrochloride monohydrate
L-histidine

sucrose
polysorbate 20
6.2 Incompatibilities

This medicinal product must not be mixed or diluted with other medicinal products except those
mentioned under section 6.6. ' -
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It must not be diluted with glucose solutions.

6.3 Shelf life

Unopened vial
4 years
Reconstituted solution

After reconstitution with sterile water for injections the reconstituted solution is physically and
chemically stable for 48 hours at 2°C — 8°C. Any remaining reconstituted solution should be discarded.

Solutions of Trazimera for intravenous infusion are physically and chemically stable in
polyvinylchloride, polyethylene, polypropylene or ethylene vinyl acetate bags, or glass intravenous
bottles, containing sodium chloride 9 mg/mL (0.9%) solution for injection for 24 hours at temperatures
not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution should
be used immediately. The product is not intended to be stored after reconstitution and dilution unless this

has taken place under controlled and validated aseptic conditions. If not used immediately, in-use storage
times and conditions are the responsibility of the user.

6.4 Special precautions for storage

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the
“discard by” date in the date field provided on the carton.

For storage conditions of the reconstituted medicinal product, see sections 6.3 and 6.6.

6.5 Nature and contents of container

Trazimera 150 mg powder for concentrate for solution for infusion

15 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
150 mg of trastuzumab.

Each carton contains one vial.

Trazimera 420 mg powder for concentrate for solution for infusion

30 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
420 mg of trastuzumab.

Each carton contains one vial.
6.6 Special precautions for disposal and other handling

Trazimera should be carefully handled during reconstitution. Causing excessive foaming during
reconstitution or shaking the reconstituted solution may result in problems with the amount of
Trazimera that can be withdrawn from the vial.
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The reconstituted solution should not be frozen.

Trazimera 150 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used.
Each 150 mg vial of Trazimera is reconstituted with 7.2 mL of sterile water for injections (not supplied).
Use of other reconstitution solvents should be avoided.

This yields a 7.4 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab, at a
pH of approximately 6.0. An overfill of 4% ensures that the labelled dose of 150 mg can be withdrawn
from each vial.

Trazimera 420 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 mg vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab, at
a pH of approximately 6.0. An overfill of 5% ensures that the labelled dose of 420 mg can be
withdrawn from each vial.

Volume of sterile water for
Trazimera vial injections Final concentration
150 mg vial 4 7.2 mL = 21 mg/mL
420 mg vial + 20 mL = 21 mg/mL

Instructions for reconstitution

1) Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water for
injections in the vial containing the lyophilised Trazimera, directing the stream into the lyophilised cake.
2) Swirl the vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed for
approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale brownish-yellow
transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:

*  based on a loading dose of 4 mg trastuzumab/kg body weight, or a subsequent weekly dose of
2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 mg/kg for loading or 2 mg/kg for maintenance)
21 (mg/mL, concentration of reconstituted solution)

=  based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly dose
of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 mg/kg for loading or 6 mg/kg for maintenance)
21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to an infusion bag or
bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with glucose-"._
containing solutions (see section 6.2). The bag or bottle should be gently invertedto mix the solution in
order to avoid foaming. Once the infusion is prepared it should be administered: nnmedlately If diluted
aseptically, it may be stored for 24 hours (do not store above 30°C).
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Parenteral medicinal products should be inspected visually for particulate matter and discoloration prior
to administration.

No incompatibilities between Trazimera and polyvinylchloride, polyethylene, polypropylene or ethylene
vinyl acetate bags or with glass intravenous bottles have been observed.

Trazimera is for single-use only, as the product contains no preservatives. Any unused medicinal product
or waste material should be disposed of in accordance with local requirements.

7. MARKETING AUTHORISATION HOLDER
Pfizer Europe MA EEIG

Boulevard de la Plaine 17

1050 Bruxelles

Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/18/1295/001
EU/1/18/1295/002
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Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu,
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JIMCTOK-BKJIA/IUI: IHOOPMAILLIA JJIs KOPHCTYBAYA

Tpasumepa MOPOILOK /ISt KOHIEHTPATY 15
po3unny Ajs ingy3iii mo 150 mr

TpacTy3ymad

¥ Lleii nikapchkuit 3acid miansrae gomaTKoBoMy KoHTpomio. Lle 103BonuTh wBMAKO ideHTH(DiKyBaTH HOBY
indopmaiio 3 Gesnexn. BH MOXKeTe JOMOMOrTH, AKIO OyaeTe MOBIIOMAATH MPO BHHMKHEHHA OYIb-fKHX
noGiunux peakuiil. ¥ kiHui posainy 4 vanaHo indopmauiio npo te, Ak MOBIIOMMTH Mpo MoGivHI peakuii.

[lepur HizK NOYATH 32CTOCYBAHHS ILOTO NPENAPATY, YBAKHO NPOYHTAITE BeCh JHCTOK-BRIAHIL,
OCKIJILKH BiH MiCTHTH BaJIMBY 114 Bac ingopmauiso.
«  36epiraiiTe Ueil IMCTOK-BKIAAMUL MOXIHBO, BaM 3HA00UTHCA MPOYUTATH HOIO 3HOBY.
+  SIKuI0 y Bac BUHUK/IM 0JaTKOBI MATAHHS, 3BEPHITCA 110 Jlikaps abo papmaresTa.
+  SIKwo y Bac BUHMKIM Oyab-aKi Mo6iuHi peakiii, 3BepHiThCS 0 CBOro Jjlikaps, gapmauesta abo
mezacectpu. Lle cTtocyeTses Oyab-KMX MOMKIHMBHX MOOIYHMX peakuiil, He mepefivyeHnx ¥ UbOMY
AMCTKy-BKaaauii. JAus. po3ain 4.

Indopmalis Y HbOMY JHCTKY-BKJIATHILI:

1. LLlo sBasie coboro npenapat TpazuMepa i A4 HOTrO BiH 3aCTOCOBYETHCA
2. 11lo notpi6Ho 3HaTH Mepej 3acTocyBaHHAM npenapaty Tpasumepa

3. Sk 3acTocoByeThbeA npenapat Tpasumepa

4. MoxuBi nobiyHi peakuii

5. SIk 36epiratu npenapar Tpaszumepa

6. BMmicT ynakoBKH Ta iHma inpopmaLis

1. Il{o siBasie coboto npenapat Tpa3snmepa i 119 90ro BiH 3aCTOCOBYEThCS

Tpa3sumepa MiCTHTb Jif04y ped0BHHY TPacTy3yMal, sKa € MOHOK/IOHATbHUM aHTHTINIOM. MOHOKIOHANBHI
AHTHTINA MpHEAHYIOThCA 0 creuudiunnx Ginkis abo auturedi. Tpactysymal npusHauenuii ana
Ce/IeKTHBHOrO 3B'A3yBaHHA 3 aHTHIEHOM, AKHIT HasHBaeThCs perenTtop 2 enizepManbHOro GakTopy pocty
moanun (HER2). HER2 npucyTHiH y BEIMKHX KiJBKOCTAX Ha MOBEPXHI JEAKHMX PAKOBHUX KIITHH, 1€ BiH
ctumymioe ix pict. Konu Tpasumepa 3p'ssyetbes 3 HER2, te 3ynuHse picT TakuX KIITHH | BUKJIHKaE 1X
3arubens.

Bamr nmikap Moxe npusHauutH npenapat Tpasumepa s JiKyBaHHS PaKy MOJIOYHOI 3a03d Ta PaKy
LITYHKY, AKLIO:

+ 'V Bac pak MOJIOYHOT 3a/1034 Ha paHHii cTanii 3 Bucokum pisHeM Oinky HERZ2.

+ YV Bac MeTacTaTHYHHIl paK MOIOYHO! 3a/03H (paK MOJIOYHOI 3aj03H, WO MOLMPHBCA 3a MexKi
rMepBHHHOT MyX/IuHHU) 3 BucokuM piBeM HER2. Tpasumepa mMoxe npusHadaTucs y komOinauii 3
XiMioTepani€io naksirakcesom abo 01ETaKCeNOM B AKOCTI MEPUIO] Tepaii Npy MeTacTaTHiHOMY
paKy MOJIOUHOT 3a/1031 260 MOKe IPU3HAYATHCS Y AKOCTI MOHOTEPAIil, AKIIO IHLLI BHAN JTiKYBaHHS
BUABMITHCA HeedekTHBHUMH. [Ipenapar Takox NpHU3HAYaloTh B KomOiHauii 3 npenaparamu, sKi
HA3MBAIOTRCA iHriGiTOpamMu apomartasH, nauieHTam 3 sucokum pisHem HER2 i ropmon-peuenTop-
O3UTHBHHM METACTATHYHMM PAKOM MOJIOYHOI 31034 (PaKoM, YYTJAMBHM [0 KiHOYMX CTATEBUX
FOPMOHIB).

» 'V Bac MeTacTaTH4HMIl paK ULTyHKY 3 Bucokum piaem HER2, B komGinauii 3.+ﬁm:1um 3acooamn
I8 NiKyBaHHS paKy, TAKUM AK kaneuuTabin ado S-roypariun i uncm:rrgm.

2. llo noTpi6no 3HaTH Nepe] 3aCTOCYBAHHAM NpenapaTy Tpa:mme]fa

» He sactocoByiite npenapar Tpasumepa, SKILO:
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* y Bac ajepris Ha Tpacty3yma0, mumuadi 0inku abo Ha OyAb-Ki JOMOMDKHI PeuoBHHH Mpenapary
(nepeniveni y po3aini 6).

* y Bac € cepito3Hi mpoOieMH 3 AHXaHHAM y CTaHi CMOKOK 4epes pak, ado AKWIO BaM HoTpiOHa
I0JaTKOBA KHCHeBa Tepartis.

» OcobauBocTi 3aCTOCYBAHHS

Batu nikap 6yje peTeasHO KOHTPOMOBATH BaLIy Tepariio.

» MoniTopuHr GyHRUIT cepus

JlikyBaHHa npenapatoM Tpasumepa y AKOCTi MOHOTeparii ado B KoMOiHaLIT 3 TaKCaHOM MOXKe BITHBATH
Ha ceplle, 0COOMMBO AKLIO BH KOIH-HeOYAb NpHIMaIH aHTPALMKIIH (TAKCAHH | AHTPALMKIIHH € JBOMA
IHLIMMM KJIacaMy Mpenaparis, 1O BUKOPHUCTOBYIOTHCS /s MiKyBaHHs paky). [ToGiuni peakuii MoxyTh
Oyt moMipHUMH a0 TSKKMMHM i MOXKYTB PHU3BECTH 10 cMepTi. ToMy pyHKUiIO cepus OyayTh NepeBipsATH
nepe/, MpoTAroM (KOHI TpH Micsiui) i micns (10 ABOX-M'ATH pokiB) NikyBaHus npenapatoM Tpa3sumepa.
SIkumio y Bac BMHHUKHYTb Oy/[b-fiKi O3HAaKM cepleBOi HEJOCTATHOCTI (HeJOCTATHE NMPOKayyBaHHA KPOBI
cepuem), (yHKUIIO cepus BaM MOXYTh [epeBipATH dacTille (KOXKHI WWiCTh-BiCiM THXKHIB), BU MOKeTe
OTPUMYBAaTH Tepallilo cepLeBoi HeOCTaTHOCTI, ad0 BaM J0BEJACTBCA MPHUITMHUTH JiKyBaHHA MPenapaToM
Tpazumepa.

[Torogopite 3i cBoOiM mnikapeM, dapmaieBToM ab0 MeACECTPOK Mepe] 3aCTOCYBAHHAM Ipernapary
Tpaszumepa, AKLIO:

« y Bac Oyna cepueBa HeJOCTaTHICTh, illeMiYHa XBopoOa ceplid, 3aXBOPIOBAHHA KIaNaHiB ceplus
(11yMH B ceplli), BUCOKHIH KPOB' AHUIT THCK, AKIIO BH [TpUiiMaTK Oy ab-AKi [IpenapaTu Ana 3HHKEeHHS
KpoB'sHOTO THCKY abo B jaHuil wac npuitmaere Oyab-fiKi nmpenapaTu [1f 3HHKEHHS KPOB'SHOTO
THCKY.

*  BM npuiimanu paniume abo npuiimMaere B AaHMi uac mpenapartu aokcopyOiumH abo enmipyOiunH
(mpenapaTH, WO 3aCTOCOBYIOThCA AnA AiKyBaHHA paky). Lli npemaparu (a6o Gyab-ski iHIi
AHTPALMKIIHH) MOXYTb MOLIKOQKYBATH CEPUEBMH M'A3 | MiABMILYBAaTH PH3UK BHHHKHEHHA
npo0JieM 3 cepleM Mij Yac 3acTocyBaHHs npenapaty Tpa3sumepa.

. BH CTpaXJa€Te Ha 3aJHLIKY, 0COBIHBO AKIIO BH B ,ElaHHFI Hac 3acTOCOBYETE TAaKCaH. Tpa:mmepa
MOXe BUKJINKATH YTPYIHEHe AUXaHHS, OCOOINBO KOMU NMpH3HayaeThes Brepuie. [Ipobaema Moxe
OyTH Oinbi cepito3HO0, SKILO Y Bac Bxe € 3aaniuka. [lyxe piako Tpanianucs BHMAAKH CMepTi
NAUIEHTIB 3 BAKKMM YTPYIHEHHM [HXAHHAM [0 MOYATKY JIKYBAHHA, KOJIH M NpU3HAYAIH
npenapar Tpa3sumepa.

*  BM KOJIH-HEOY/lb MPOXOJIHIIM iHIY TEPAriio paky.

Slkio Bu oTpuMyeTe npenapat Tpasumepa 3 OyAb-AKHM IHLIMM NiKapchKUM 3acO00M /s JiKYBaHHS Paky,
TaKUM fIK MakiiTakcesn, gouerakces, iHribitop apomaraszy, kaneuurabin, S-gropypaunn abo uMcnIaTHH,
TAKOXK MPOYHTANTE JIMCTKH-BKITAHLII /1A NMALIEHTIB 10 KX Mpenaparis.

» JliTe Ta miAdiTKH

3acTocyBaHHsa nMpenapary Tpa3zumepa He peKOMEHY€EThCs MalieHTaM mosnonuie 18 pokis.

P Iuwi aikapeski 3aco6n i Tpaszumepa

[ToBizomre sikapio, hapMaLeBTy ad0 MEACECTPI, AKLLO BY NpHiiMacTe, HELOAABHO MpHiiMan abo MOKeTe
npuiiMaty Oyab-AKi iHLII IpenapaTH.

Jlns BuBenenHs npenapaty Tpasumepa Moxe 3Hagodutnes a0 7 micsuis. ToMy BH MOBHHHI MOBIIOMHTH
cBOro Jikaps, ¢apMauesta abo MeIcecTpy, U0 BU 0epiKyBanu npemapat Tpa3umMepa, SKII0 BH MOUYHHAETE
3acToCcyBaHHs Oy/b-AKMX HOBUX Npenaparis depe3 7 MIiCALIB MiC/IA NPUIHMHEHHA J1IKYBaHHA.

» Barithicts

* Slkwo BH BariTHi, BBaXKaeTe, 1O MOXKeTe OYTH BariTHOK afo MIaHyeTe MaTH JAHTHHY, 3BEPHIThCA
1o nikaps, hapmatieBra abo MeACECTPH 3a OPALIOI0 Nepe/l 3aCTOCYBaHHAM 11bOTO Mpenapary.

* B noBHHHI BHKOPHCTOBYBATH e()EKTHBHY KOHTpALEMNUil0 MiA 4Yac NiKyBaHHA MpenapaToM
Tpasumepa i mpoTAroM npuHaitMHi 7 MicALIB Micad 3aKiHYeHHS JiKYBaHHA.

*  Bam nikap npoiHgopMye Bac mpo pu3HKH Ta rmepesBar npHiioMy npenapary Tpasumepa mig 4ac
BariTHOCTI. Y Pi/IKICHHX BHIMAAKAX CMOCTEPIraiocs 3MeHIIeHHs 06’ eMy (ammomq{@g} _pn;muu 1o
OTOUYE AUTHHY, KA PO3BHUBAETLCA, B YTPOOi MaTepl ¥ BariTHUX KiHOK, AKi orpnmyaa’m’u npena T
Tpaszumepa. Llei ctan moxe OyTH WIKIATMBHM /1A BALLOT IUTHHHW B YTPoOi Ma:repu ‘ByB nor si'.té ¥
3 HEMNOBHHM PO3BHTKOM JI€reHb, LIO ﬂpH'SBOﬂHﬂO a0 33.['[463!“ mioay.
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» ['pyaHe BUroA0BYBAHHS

He roayiite auTuHy rpyamo mia 4ac Tepanii npenaparom Tpasumepa Tta rpotsrom 7 Micsuis micas
ocTaHHBOI 034 Tpenapary Tpa3sumepa, ockinbku Tpasumepa MoKe repeiaBaTics AMTHHI uepes rpyaHe
MOJTOKO.

[TpokoucynbTyiitecs 3 gikapem abo (apmaueBTom nepez THM, K npuiiMaTi Oyab-iKi Jikapcbki 3ac00H.
» KepyBanHsi aBTOTPAHCIIOPTOM Ta podoTa 3 iHIIHMH MeXaHI3MaMu

Hesinomo, 4n Tpasumepa BIJIMBA€E HA 31aTHICTh KepyBaTH TPAHCTIOPTHHMH 3aC00aMH Ta MpalioBaTH 3
iHIIMME MexaHizmamu, OjHaK, SKI0 Nij yac NiKyBaHHS y Bac BHHMKae 03H0O abo nMXOMaHKa, He clil
cijaTH 3a KEpMO abo npatrBaTH 3 IHIITHMH MexaHi3ma.\-u-=, MOKK CUMINTOMH OCTATO4YHO HC MHHYTB.

3. Sl 3acTocoByeThest npenapar Tpaszumepa

[Tepea mo4aTkoM JIiKYBaHHA Ball Jikap BU3Ha4uTh piseHs HER2 y Bawiit myxsuni. Tifeku nauienTy 3
senukum pisiem HER2 GyayTe orpumyBaru npenapat Tpasumepa. Tpasumepa BBOANTHCSA TUIBKH JlikapeM
abo Mezcectporo. Baur ikap Gy/e npu3HauaTH 7103y i peskuM NikyBaHHSA, aKi noTpibui cave sam. Jloza
npernapary TpasiMepa 3a/IeXHTh Bijl Bary BaLIOro Tijna.

Mpenapar Tpazumepa [A1i BHYTPILIHBOBEHHOTO 3aCTOCYBAaHHA He MpH3HAYeHHil An4 MiAWKipHOro
BBEJIEHHA, I iIOr0 CITi/] 3aCTOCOBYBATH TiJIbKH AK BHYTPILIHBOBEHHY iH(Y3i10.

Tpasumepa /Ui BHYTPILIHbOBEHHOrO 3aCTOCYBAHHA 3aCTOCOBYETLCA Y BUI/IS/L BHY TPilIHBOBEHHOT iHOY3iT
(«kpanensHO») Be3nocepeIHb0 y BeHy. Ilepiny 103y npenapaTy BBOAATH mpoTsroM 90 xBuiiuH, | BH ByeTe
3HAXOAMTHCS [111 HArI4/10M MEZWYHOTO MpaLiBHUKA i/ 4ac BBE/IEHHA HA BUNA /10K BHHHKHEHHA Oy 1b-AKHX
nodiuHuX peakuiil. SIKILO nepiua 103a 106pe NepeHOCHThCS, HACTYITHI 1031 MOKYTh BBOJHTHCS MPOTATOM
30 xBuauH (AuB. po3ain 2, micas «OcodnuBocti 3acTocyBaHHa»). KinekicTs oTpumanux indysiit dyae
3a/1€KaTH Bijl TOrO, AK BH pearyete Ha fiKyBaHHs. Bau nikap o6roeopuTs Le 3 BaMH.

Jlns 3anodiranss MOMWIOK Y JTiIKyBaHHI BaXKIIHBO MEPEBiPATH €THKETKH Ha (h1akoHax, 11100 NepeKoHaTHCA,
1O Tpenapar, SIKuil FOTY€ETbCs 1 3aCTOCOBYEThCS, € AiiicHo Tpasumepa (TpacTy3ymat), a He TpacTy3ymady
€MTaHCHH.

Jlns nikyBaHHs paky MOJOYHOI 3a103M Ha paHHill cTanil, MeTacTaTHYHOro paKy MO/IOYHOI 3aNo3H i
METACTATHYHOTrO paKy LUUTYHKY, TpasiuMepa 3acTOCOBYETHCS KOXKHI 3 TIXKHI.

Tpasumepa MOJKe TaKO’K BBOJMTHCSH O/IMH Pa3 Ha TIXKIEHS /14 JliKyBaHHA METACTaTHYHOIO PaKy MOJIOYHOT
3aJ1034.

P SIKio BH NPHIHHIIHA 3acTOCYBaHHS npenapaty Tpasumepa

He rnpunuusiitTe 3acTOCYBaHHS LBOTO Mpenapary, crepury He MOBiJOMMBLIKM CBOro jikaps. Bei go3u cij
npuiiMaTH B HANeXHHI 4ac KOKHOrO THXHA ab0 KOXKHI TpH THXHI (3a1eKHO Bi BalIOl CXEMH
sactocyBaHHs). Lle cnipuse HalbinbLLii e(peKTUBHOCTI BALLOrO Mpenapary.

Busenenna npenapary TpasuMmepa Mmoxe TpuBat /g0 7 wsicauis. Tomy nikap Moske BHpPIlIMTH
MPO/IOBXKYBATH MepeBipATH QYHKIIIO cepls HaBiTh MiC/Is 3aBepIUIEHH MiKyBaHHA.

SIKI1o y Bac BHHHK/IM J0ATKOBI MUTAHHA LIOJ0 3aCTOCYBAHHSA LLOrO Npenapary, 3BepHITLCA 10 JiKaps,
thapmauesTa abo MeCECTpPH.

4. Moxaugi nodiuHi peakuii

Sk i Bci ikapeski 3aco6u, TpasumMepa Moxke BUK/IHKATH MOOIYHI peakiii, Xo4a He Y BCiX MaLli€HTiB BOHH
npoABNAOTLCA, JleAki 3 UuX MoOIYHMX peakuid MoxyTh OyTH CepHOZHMMH I MOXKYTh MpPH3BECTH JI0
rocmiTamnizauii.

IMin uyac indysii npenaparom Tpasumepa MOXKYTh BUHHKATH 03HOO, THXOMaHKa Ta iHII rpumonoficHi
cUMNTOMH. BOHH dy:Ke nowmpeHi (MOXyTb BUHUKATH Oinbiie HiK y | Ha 10 ociB). [Hwi cuMnTomuy,
nos's3ani 3 iHdy3i€i0, BKIOYAIOTH: HYIOTy, O/rOBaHHSA, Oifb, MOCHJICHHA HANpy:KeHHA y M'A3ax i
TPEMTIHHSA, TONOBHUH Oi/lb, 3aMAMOPOYEHHS, YTPYAHEHe AMXAHHA, XPHMH, BHCOKHH abo HU3bKMI
KPOB'AHUIT THCK, MOPYLIEHHS PHTMY ceplis (cepLeOuTTs, TPinoTiHHs cepus abo HeperynspHe cepueGuTTa),
Haﬁpaxn oﬁnnqqa i ry0, BucHnaHHA i Biﬂ'—[}’T’rR BTOMM. I[emci 3 unx CHUMIITOMIB MOXKYTh OyTH cepiO3HUMM,
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IMig uac indy3il i npoTAroM LOHAMEHILE [WECTH FOAHH Mic/Is MoYaTKy nepuoi iHysii, a Takox NpoTArom
JIBOX TFOAMH Michd nmouaTtky iHwoi ingy3il, Bu Oyaere 3HAXOAMTHCA MiJl HAMMAZAOM MeIU4YHOro (haxiBLA.
Skio y Bac BHHHKHe peakuis, iHdy3io Oyze crnoBinkHeHO abo NMPUNMHEHO, i BAM MOXYTh MPOBECTH
Tepariio 3 IpHBOAY MOBIMHKUX peakuii. [HDy3ito Moxe OyTH NPOIOBKEHO MiCIs MOMIMUEHHS CHMIITOMIB.
[Ho/l CUMITOMH BUHUKAKOTE Mi3HILIE, Hi% Yepes WICTh FOAHH Micid novarky indysii. Ao ue rpanuTsed
3 BaMH, HErailHO 3BEpHIThCA 70 JiKaps. [HOAI cHMNTOMH MOXYTb MOdiMuIyBaTHes, a MiHile
MOTipLLYBATHCA,
[Hwi noGiuni peakuii, He TinbkM NoB'A3aHi 3 iHy3ie0, MOXYTh BUHHKATH B OyAb-fAKHI 4Yac mia 4ac
nikysanus npenapatom TpasuMepa. [IpoSremn 3 cepueM iHOAI MOXKYTh BUHHMKATH MiJ yac JiKyBaHHs i
3pigKa Micis NpPHIMHEHHs JiKyBaHHS | MOKyTb OyTn cepitosHumu. Bomu BxmouaroTs ocnabneHHs
cepueBoro M'A3a, O MOXe MPH3BECTH /10 CepLeBoi HeJOCTAaTHOCTI, 3anaieH s (HaOpsK, MOYEPBOHIHHA,
ap i 61J1b) 30BHILIHBOT 00OJIOHKH CepLs i MOpyIIeHHs cepreBoro putMy. Lle Moxke npuisecT 10 TaKUX
CHUMIITOMIB, SK:

*  3a7ULIKA (BKJIIOUYAIOYH 3AULIKY B HIYHKIT yac),

*  Kallelh,

«  3arTpuMKa piauHu (HaOpsak) B Horax ado pykax,

*  cepueOUTTA (TPINOTIHHA ceplst ab0 HeperyspHe CepueOHTTs).
Bau slikap 6y/e pery/IiapHO CTEKHMTH 3a BalLIM CepLeM IMijl Hac i micng ikyBaHHs, ane BH MOBHHHI HeraiHO
MOBITOMHTH JTiKapio, AKLIO BH MOMITHIIN Oy/1b-AKHil 3 EPepaxoBaHUX BHLIE CHMITTOMIB.
Slkmo BM BiguyBaeTe Oynb-fAKHIl 3 MepepaxoBaHUX BHINE CHMITOMIB, KON IiKyBaHHS MperapaToM
Tpasumepa 3akiHuMIOCS, BH [OBHHHI BilBiATH Jikapa i cKasaTW, [0 BH paHille OTPUMYBaIH
TpacTy3ymab.
Jlyae uacti nodiuni peakuii Ha npenapatTpasumepa (MOXyTb BUHHKATH y Oinbi nix | 3 10 ocid):

*  iHdekuil
*  Jiapes
*  3akpen

*  meuis (aucrencis)

«  cnabkicth

*  BHCHMAHHA HA LIKipi

*  Oine y rpyaax

+  Oinb Y KHUBOTI

»  Oiab y cyriodax

*  HH3bKi MOKA3HMKH €PUTPOLMTIB i JelKOUMTIB (AKi JomomMaraioTs GopoTHes 3 iH(peKLiew) iHoal 3
JTHXOMaHKOHO

+  Oine y m'azax

*  KOH'IOHKTHBIT

*  TOCHIEHEe CbO30BUIiNeHHA

*  HOCOBA KpOBOTEYA

*  HeXKHThb
*  BTpara BOJIOCCA
*  Tpemop

*  [PUILTMBH )Kapy

*  3anamMopoYeHHs

s  ypa)KeHH$ HirTiB

*  BTpara Baru

*  BTparTa aneTuty

*  HEeMOXKJ/IHBICTE 3aCHYTH (0e3COHHA)

*  3MiHHM CMaKy

*  HU3bKHMIi piBeHb TpOMOOLHTIB

*  CHHUI

*  OHiMiHHA a0 MOKOJIIOBAHHA MaNbLIB PYK i HIl

*  [OYepBOHiHHA, HaOpskH abo BuUpa3KkH y poTi Ta/abo ropii
*  Oink, HAOpsK, MOUEPROHIHHA a00 MOKOMIOBAHHS PYK Ta/abo Hir
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*  3ajMlIKa
*  roJIOBHHII OINE

*  Kalenb
*  OmoBaHHA
* HyzoTa
YacTi nobiuni peakuii Ha npenapart Tpasumepa (MOKYTh BUHHKATH Y MeHII Hix | 3 10 ocif):
+  anepri4di peaxuii * CyXiCTh Yy pOTi Ta WKipH
*  indexuil ropna * CyXicTh oyeit
»  iHdekuil ceyoBoro Mixypa ta LWKipu * NITIHBICTB
+  omepi3yrouuii repnec * BiJMyTT#A C1aDKOCTI Ta HE3Ay/KaHHA
*  3anajeHHs MOJOYHOI 3a/103H * TPHBOJKHICTh
*  3ananeHHs MiauuTyHKOBOT * nenpecis
3a51031 ab0 neviHKu * MOPYLLUEGHHA MHC/ICHHA
*  [opylieHHs (YHKLIT HUPOK * acTma
*  [OiIBHIIEHHH TOHYC M’A3iB » nereHesa indexuis
abo Hanpyra (rinepToHyc) * nopyiueHHs QyHKUil TereHs
+  6iney pykax Ta/abo Horax * Oinpy cruHi
*  BHCHINAaHHA * 0inb y wui
*  COHIMBICTBH * 6illb y KicTKax
*  remopoit * aKkHe
*  cBepbix * crasMu Hir
HeuacTi nodiuni peakuii Ha npenapat Tpasumepa (MOXKYTb BUHHKATH y MeH1l Hixk 1 3 100 ocid):
*  rayxota

*  epMaTHT

* iHdexuis kposi
Piakicui nobiuni peakuii Ha npenapat Tpasumepa (MOKyTb BUHHKaTH Y MeHL Hixk 1 3 1000 ocid):

+ cnabkicTb

*  KOBTAHHLA

*  3ananeHH# abo pyOlIOBaHHA JIEreHb
Inwi nodiuni peaxuii, npo fAKi moBizomasgocs nig uac 3acrocyBanHsi npenapaty Tpasumepa
(4acTOTY HEMOXI/THBO OLIHATH 3 JOCTYMHHX JaHHX):

+ narosioris abo nopyuieHHsa 3ropTaHHA KPOBi

*  aHadinakTH4HI peakuii

*  BHCOKHI piBeHb Kasito

*  HaOpAK MO3KY

+  yabpax abo KpoBOTEHa 3a/1HBOT CTIHKH OKa

+ oK

*  HaOpAK 30BHIMIHBOI 000JIOHKH cepLs

*  [OBiIBHHUI MyJbC

*  [IOpYLUEHHA PUTMY CEpLA

*  pecnipaTopHuil AMCTpEC

*  [VXanbHA HeJlOCTATHICTh

*  rocTpuil HabpAK NnereHb

*  TOCTpe 3BYXEHHA JANXaJbHHX LIIIAXIB

*  [ATOJOriYHO HM3bKHMil PIBEHB KUCHIO B KPOBI

*  yTpyZAHeHe AMXaHHS y MOI0XKEeHHI Jekadu

*  ypaKeHHs/MOLIKOXKeHHA MeYiHKH

*  HaOpsk obauuug, ry6 i ropna

*  HHMPKOBA HEJOCTATHICTh

*  [ATONOTiYHO HU3BKMIl piBeHb PIANHH HABKOIIO AMTHHH B yTpoGi MaTepi

*  HeJOpPO3BUHEHICThb JIereHb JHTHHU B yTpoOi Marepi

*  MaTOJIOTis PO3BUTKY HHUPOK Y ANTHHH B yTpoOi MaTepi
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Jleski 3 moBGiuHKMX peaxiiiil, AKi BU Bi4yBa€Te, MOXKYTh OyTH MOB’S3aHi 3 OCHOBHUM 3aXBOPIOBAHHAM Ha
pak. SIKkwo Bu oJeprkyeTe npenapat TpasuMepa B KoMOiHALIT 3 XiMioTepari€eo, €Ki 3 HHX TaK0XK MOKYTh
OyTd 0B’ si3aHi 3 XiMioTepamnieo.

Skumo y Bac BHHMKaOTh OyAb-Aki moOiuHi peakuii, 3BepHiTbcA 10 cBoro ikaps, apmauesta abo
MeJICecTpH.

MMosigomiuenns 1po modivHi peakuii

3BepHiTbCA 10 CBOro jikaps, dapmaueBra abo MeCECTpH, AKLIO Y Bac BHHMKAOTh Oyab-aki noGiuui
peakuii. BoHH MOXYTh BKIIOHATH OYIb-AKi MOMIIHBI MoOidHi peaxilii, He mepenideHi y LUbOMY JITHCTKY-
Braaauii. Takosk MOKHA MOBIAOMIATH po modivHi peakuil 6esnocepeanbo Yepes seb-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o sepes nowyxk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBizomnsroun npo noGi4Hi peaxLii, B MoxeTe J10MOMOrTH Hajatu Ginbiue ingopmauii
1po Ge3nexy 1bOTo MiKapechKoro 3acody.

5. Ik 36epiraTu npenapat Tpasumepa

3Gepiraiite ueit nikapcbKuii 3acid B HeAOCTYHOMY A4 AiTeil MicLi.

He BukopucToByiite Leil mpenapar micis 3aKiHueHHA TepMiHy NPUAATHOCTI, 3a3HAYEHOrO HA KapTOHHIil
ynakoBui Ta Ha eTnkeTui (rakona micas «[Ipunatnuit no» (EXP). Tepmin npuaatHocTi BIAHOCHTECA 10
OCTAHHBOTO JHA MiCAIA.

36epiraty B xonoaunsHuky (2° C - 8° C).

30epirati B opUriHambHii yaKoBLUi 114 3aXHCTY Bill CBiTIIA.

HeposkpuTi ¢nakony npenapary TpasnMepa MoxyTb 30epiraties npu Temnepatypi 10 30° C npotarom
onHOTO mepiomy a0 3 micauis. Ix Heo6xiano yrunisysary B kiHui uporo 3-micautoro nepiogy abo micns
3aKiHYEHHs TEPMiHY NPHIATHOCTI, AKMil BKa3aHUif Ha (IIAKOHI, 3a/IeXKHO BiJl TOTO, 110 CTAHETHCA PaHille.
Ha xapToHHiit kopo0ui B mosi «He 3acTocoByBaTH micis» HeoOXiZHO 3anucaTy AaTy JUIA 3a3HA4YEHHA J1aTH
yTHi3auil.

Po3unHu s iHdy3iit ¢ BAKOPUCTOBYBATH Opa3y Mic/id pO3BEASHHA.

He 3acrocosyiite npemapar Tpasumepa, sKIIO BM NOMITHIM OyAb-fKi TBepai 4acTMHKM abo 3MiHy
3HeOapBlIeHHs PO3UHHY Mepejl BBEJIeHHAM.

JlikapchKi 3aco0u He MOBHHHI OyTH yTHI30BaHi Yepes cTiyHi Boau ado nodyToBi Biaxoau. Cnuraiite CBOro
(hapmalieBTa AK YTHITI3yBaTH Npenapar, akuii BaM Oinblue He notpiden. Lli 3ax0/11 10MOMOXKYTh 3aXHCTHTH
HaBKOJIMILIHE CEPeI0OBHIILE.

6. BmicT ynakoBkH Ta iHma indopmauis

» Illo micTuTs npenapat Tpa3zumepa
+ Jlisoua peyoBuHa — TpacTy3ymad. OauH trakoH Mmictute 150 mr tpactysymady, skuil ciia
posunHATH y 7,2 Ma Boau A iH'ekuiif. Orpumanuii poszuus Mictute npubmusHo 21 mr/ma
Tpacty3ymady.
*  [HwWi iHrpeIiEHTH BKIIOYAIOTH riapoxnopua L-rictuauny, L-rictuaus, caxaposy, nonicopdar 20.
P Sk Burasigae npenapat Tpasumepa i BMICT YIAKOBKH
[Tpenapar Tpasumepa sBise €000 MOPOUIOK IS KOHUEHTPATY AT PO3UMHY A iHQY3id, Akuil
MOCTA4AETHCA Y CKIAHOMY (PI1akoHi 3 ryMOBOKO MPOOKOI0, i MicTUTH 150 Mr TpacTy3ymady. [Topolok ABinse
coboro Oinnii kopk. KoskHa kopodka MicTUTE | (1akoH 3 MOpoLIKOM.
BaacHuk peecTpauiiiHoro noceigueHHs
[Tdaiizep Eypona MA EEIT”
BynsBap-ne-na-ITnen 17
1050 Bproccens
Benbris
Bupobung
[Tpaitsep Menbiopexdypinr bembris HB
Peiikcrer 12

2870 IMyypc
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Benbris

Jns otpumanHs Oyab-fkoi iH(opmailii npo ued mnpemapar, Oyab Jacka, 3B'SKITBCA 3 MiCLEBHM
TMpeICTARHUKOM BIACHHKA PEECTPALifHOro MoCBiqUeHHs.

Besnnka bpuranis

[Mcpaiizep Jlimiten

Ten,; +44 (0) 1304 616161

[leit 1ucTok-BRAaANIT HY10 BocTaHHE meperasHyTo 07/2018.

Inuri joxepena indopmanif

Jleransua iHdopmauis npo ueil mpenapar A0cTyHa Ha BeO-caiiTi €BponeHcbKOro areHTCTBa 3 JTiKapCbKHUX
3aco6iB: http://www.ema.europa.eu.

[leit nucTok-BKnaauw JocTynHui Ha Becix MoBax €C/€E3 Ha Bed-caiitTi €Bporneiicbkoro areHTcTBa 3
niKapchKUX 3aco0iB.

Hacrtynna indopmauisi npu3HaveHa TIILKH IS MeIHYHHX NPALiBHUKIB

3apskau 30epiraitte ueil npenapat y 3aKpuTiil OpHUriHanbHIH YIaKoBII B XOM0AMIBHUKY MPH TeMrepaTypi
8ing 2° C no 8° C.

Heposkputi dhiakoHu npenapaty Tpasumepa MoxyTh 30epirarnca npu Temmeparypi 10 30° C npotarom
0JIHOTO mepiofy 10 3 Micauis. [x Heo6XinHO yTHAisyBaTH B KiHLi wboro 3-micaunoro nepioay a6o micns
3aKiHYeHHd TepMiHYy MPUAATHOCTI, SKMI BKa3aHHil Ha (pIaKkoHi, 3a/IeKHO BiJ TOro, LIO CTAHETLCS paHiLue.
Ha kapronHiit kopobui B noni «He 3actocoByBary miciia» HeoOXiHO 3anucaTy JaTy Uls 3a3Ha4yeHHs J1aT!
yTHIi3auil.

MnakoH 3 Tpazumepa, BiAHOBICHHIT BOIOIO 1A iH'€KLiif (He BXOAMTB 10 YIIAKOBKH), CTabilbHHIT TPOTATOM
48 roaguu nipu 2° C - 8° C nicns BiIHOBNEHHS, ifOr0 He CJTiZ 3aMOPOKYBaTH.

Heo0xi1HO BUKOPHCTOBYBATH BiIMOBiIHY acenTHuHy TexHiky. Koxen (nakon 3 Tpaznmepa BiIHOBIIOIOTh
i3 7,2 M1 BOM AN iH'eKuiit (He BXOAWTH A0 ynakoBkH). He MoHa BUKOPHCTOBYBATH iHIUI PO3YMHHHUKN
1A BinHoBIeHHS. OTPUMYIOTH pa3oBy 103y po3uuHy 06’emMoM 7,4 M, 1O MicTHTE npuban3Ho 21 Mr/mi
tpacty3ymaby. Hagmmmok 4% rapantye, 1o 3asHayeHa jgo3a 150 mr moxe OyTH BigiOpaHa 3 KOXHOrO
thrakony.

[Tig gac BijjHOBNEHHA 3 nikapcekuM 3acobom Tpazumepa ciifl MoBOAMTHCE 3 odepexHicTio. HaaMipue
CMiHIOBAHHA [MiJ 4Yac BiJHOBIEHHA abo CTPYLIYBAHHA BiJHOBICHOrO PO3YHUHY MOXKE MPH3BECTH 10
3HMKeHHA Kinbkocti npenapaty TpasuMepa, fika Moxke OyTH BiZiOpaHa 3 GIaKkoHy.

[HCTPYKUIT 1714 BiAHOB/IEHHS:
1) 3a 7O1MIOMOT OO CTEPHIBHOTO LITPHIIA NOBIJILHO BBECTH 7,2 MJI BOAM AN iH'eKUiH y (rakoH, 1O MICTHTh
niodinizosanuii npenapat Tpasumepa.
2) Jlns po3unHeHHA obepexkHo oOepraTH utakoH konuBansHUMH pyxamu. HE CTPYILIYBATH!
HeBesnke CliHIOBaHHA MPOAYKTY MpPH BiAHOBIEHHI € MPUMYCTHMHUM. 3 METOI0 YHHKHEHHA 11bOr0 Jaiire
(nakoHy BiAcTOATHCS NMpoTAroM Gnu3bko 5 xBuauH. BinHoBnenuii npenapar TpasuMepa moBHHEH OyTH
OesbapBuuM abo On1if0-KOPHYHEBATO-KOBTHM [PO3OPHM PO3YHHOM, AKHil MPAKTHYHO HE MICTHTH
BUIUMUX 4aCTOYOK,
Busnaute HeoOXiiHMIT 00'€M pO34HHY:

* 1A BBeJEHHsA HABAaHTAXKYBAJIBHOI J03H TpacTy3ymady 4 MI/Kr macd Tijna abo nojanbluol

TIKHEBOI 034 TpacTy3yMaly 2 MI/Kr Macu Tina:

06’em (M1) = maca Tiaa (kr) X go3a (4 MI/Kr HaBaHTaKyBanbHa ad0 2 MI/Kr OiATPUMYIOYA J103a)

21 (Mr/M/1, KOHLIEHTpALif BiHOBIEHOrO PO3UHHY)

* 1A BBEJAEHHA HaBaHTAXXyBalbHOI J03H TpacTy3ymady 8 mr/kr Macd Tina abo nmojansuoi 3-
TIYKHEBOI 103 TpacTy3ymaly 6 MI/kr MacH Tina:

06’em (Mmn1) =
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(0,9%) po3uuny Hatpito xnopuay. He ciia BukopucroByBatH po3unHu rinokosu. [HdysiiHuii naker abo
¢dakoH ciin obepexkHo nepepepTaTd w00 nepeMillaTH pO34MH, 3anodiralyn yYTBOPEHHIO MiHH.
[TpenapaTu 1714 MapeHTEPabHOrO BBEJEHHA Nepe/ 3aCTOCYBAHHAM HEOOXiAHO Bi3yanbHO OrNAHYTH, 1100
NepecBilMUTHCA Yy BiJICYTHOCTI MeXaHiYHMX AOMIIIOK i 3MiHM 3abapBnenHs. [HQys3iitHuii po3unH cria
BBOAMITH BIAPAsy K UICI MPHroTyBaHHA. SIKIIO0 pO3BCACHHA BiZI0YBaNOCA B ACCOTHYHIX YMODAX, POJ'IHII
MOkHA 30epirati npotaroM 24 rosuH (npu Temneparypi ve suuie 30° C).
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JMUCTOK-BKJIAHUIIL: IHOOPMALIS JJISI KOPUCTYBAYA

Tpasumepa nopook st KOHUEHTPATY Aas8 po3uuHy Aas indy3ii mo 150 mr
TpasumMcpa NOPOIOK A5l KOHUEHTPATY AJIsl POo3uHHY AAst indy3iii mo 420 mr

¥ lleii nikapcekuii 3acid nignsrae agonatkoBoMmy KoHTposto. lle n03BOnMTE WIBHAOKO ideHTH(IKYBATH HOBY
inpopmauito 3 Gesneku. Bu MoxeTe AOMOMOrTH, AKWO OyleTe MOBIAOM/ATH PO BHHHKHEHHA OyAb-AKHX
no6iuxux peakuiif. ¥ kinui posainy 4 Hanavo iHpopMaliio npo Te, AK MoBIIOMHUTH Npo nodiuHi peakwuii.

Ilepiu Hi& MOYATH 3aCTOCYBAHHS LBOT0 MPENAPATY, YBAKHO NPOYHTAIITe BeCh JIHCTOK-BK/IA/HIL,
OCRIJILKH BiH MICTHTH BaXJIHBY /4 Bac iHdopmanito,
« 30epiraiite ueit nucToOK-BKIALKIL. MOKINBO, BAM 3HAZOOMTHCA MPOYHTATH i1OT0 3HOBY.
*  SIKwo y Bac BUHMKIIY J0/aTKOBI MUTAHH:A, 3BEPHITbCA 10 jlikaps abo (apmaleBTa.
* SIxuo y Bac BUHUKJIM Oyab-AKi noOiuHi peakuii, 3BepHiThCS 70 CBOro Jjikaps, dapmaiesta abo
meacecTpu. Lle crocyeThes Oyap-AKHX MOMIMBHX MOOIMHMX peakuiii, He nepenideHuX y ULOMY
NHCTKY-BKIaguui. JIus. pos3ain 4.

Indopmauis 3a3Ha4eHa Yy UbOMY JIHCTKY-BRIAAMILI:

1. o siBasie coboto npenapat Tpasumepa i Ui HOrO BiH 3aCTOCOBYETHCS
2. lIlo notpibHO 3HaTH Mepel 3acToCyBaHHAM npenapary Tpasumepa

3. sk 3acTocoByeThCs npenapar Tpasumepa

4. Moxxausi nobiuni peakuii

5. Slk 30epiraTi npenapat Tpa3umepa

6. BmicT ynaxoBkH Ta iHma iHdopmatiis

1. Illo siBasie coboro npenapat Tpasumepa i 4415 40ro BiH 3aCTOCOBYETHCS

Tpasumepa MICTHTB Iil04y pedyOBHHY TpacTy3yMad, AKa € MOHOKIOHABHUM aHTUTIZIOM. MOHOKJIOHATBHI
aHTHTINA MPUENHYIOTBCA [0 creuHdivHux OinkiB abo anTureniB. TpacTy3ymad npusHadeHuit Ans
CeNIeKTHBHOTO 3B'A3YBAaHHA 3 aHTUTEHOM, AKHIl HA3MBAETLCA pelenTop 2 emigepManbHOro GakTopy pocTy
moauan (HER2). HER2 npucyTHiit y BeHKHX KiNbKOCTAX Ha MOBEPXHI ACAKUX PaKOBUX KIITHH, [¢ BiH
crumymioe ix pict. Konn Tpasumepa 3s'asyerscs 3 HER2, ue synuusAe picT Takux KIiTHH | BUKJIHKaE 1X
3arudens.

Bam nikap moxke npu3HauuTH npenapar Tpasumepa Ans JiKYyBaHHS PaKy MOJIOYHOI 3aJ03M Ta paky
LUTYHKY, SKIIO:

+ ¥V Bac pak MOJIOYHOT 371034 Ha paHHiii cTazii 3 BHcokuM piBtem 6inky HER2,

* V pac MeTacTaTHYHMI pak MOIIOYHOI 3a/103M (paK MOJIOYHOI 3a/103H, IO MOLIHMPHBCA 3@ Mexi
repBUHHOT MyXJHHH) 3 BUcOKHM piBHeM HER2. Tpaszumepa moxe npusnauatucs y koMmOiHauii 3
XimioTepaniero nakiitakcenoM abo JoleTaKce10M B SKOCTI mepiiol Teparnii IpH MeTacTaTHYHOMY
paky MO04HOT 3271031 ab0 MOze Npu3HavaTHCA ¥ AKOCTI MOHOTepanil, AKLIO {HIIi BH/H iKYy BaHHS
BuABIIMCA HeedekTHBHUMH. [Ipemapar Takox nMpH3HauaioTh B KOMOiHauUil 3 mpemapartamu, sKi
Ha3HBAKOTLCA IHrIdiTOpaMu apomaTasy, nauieHram 3 BucokuM pisiem HER2 i ropmon-penentop-
MO3UTHBHUM METACTATHYHUM PAKOM MOJIOHHOI 3271031 (PAKOM, 4yT/IMBUM [0 KiHOYHX CTATEBHX
FOPMOHIB). P

O ¥
/ b |

+ VY Bac mMeTacTaTHYHHH pak LUTYHKY 3 BUCOKHM pmHew HER2. B koMOiHauil :vf Lum\m 3at:(}qami}\‘

» He sactocosyiite npenapar Tpasumepa, AKIIO:
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* y Bac ajepris Ha TpacTy3ymad, Mutiayi 0inkx abo Ha Oyab-AKi AOMOMIiKHI PeYOBHHH npenapaty
(nepeniuexi y po3aini 6).

* y Bac € cepilo3Hi MpodieMyu 3 AMXAHHAM Y CTaHi CMOKOK Hepes pak, ado AKIIO BaM MoTpidHa
J0JaTKOBA KHCHEBA Tepallis.

P OcobimBoCTI 39CTOCYBAHHS

Baw nikap Gyue peTebHO KOHTPOIIOBATH Ballly TEParito.

» Mouitopuur (yHkuii cepus

Jlikysauus npenapatoM Tpasumepa y AkocTi MOHOTepanil abo B KoMOiHaLii 3 TAKCAaHOM MOKe BILUIHBATH
Ha ceple, 0cobIMBO AKUIO BH KONM-HeOYab MpHitMami aHTPALMKIIH (TaKCaHH i aHTPAUMKIIHM € ABOMA
{HIIMMHK KITacaM# TIPenapariB, 10 BMKOPHCTOBYIOTBCH JUIA JiKyBaHHA paky). IToGiuni peakuii MOXYTh
Oy T momMipHIMH ab0 THKKHMH | MOKYTb pH3BecTH 10 cMepTi. Tomy dyHKuUio cepus OyayTs nepesipaTH
repej1, NpoTAroM (KOxHi TpU Micaui) i micas (10 ABOX-N'ATH POKiB) JiKyBaHHsA npenapartom Tpazumepa.
SIkmo y Bac BUHMKHYTbH Oy/b-SiKi O3HaKH CepueBOi HEOCTATHOCTI (HeJOCTATHE NPOKadyBaHHA KPOBI
cepueM), QYHKLIIO cepus BaM MOXKYTb MepeBipATH YacTille (KOXHi MIiCTh-BiCiM THKHIB), BH MOXKeTe
OTPMMYBATH TepaIlilo CepleBOi HeJl0CTaTHOCTI, a00 BaM J0BEACTHCA MPUIHHHUTH JiKYBaHHA MpenapaTtoM
Tpazumepa.

[ToroopiTe 3i cBOIM mikapeM, (apmaueBToM a0 MeICECTPOK Mepell 3acTOCYBAHHAM Ipenapary
Tpaznmepa, fKILO:

» vy pac Oyna cepuesa HelOCTATHICTB, ilIeMiuyHa XBOpoOa ceplld, 3aXBOPIOBAHHA KIaMaHiB ceplid
(LIyMH B ceplli), BUCOKHIT KpOB’ AHHIT TUCK, AKLIO BX NpuiiMany Oy1b-Aki MpenaparH 11 3HHKEHHs
KPOB'SHOTO THCKY a0o B AaHuit yac npuiiMaere Oyab-Aki npenapaTd Ui 3HWKEHHA KPOB'AHOIO
THCKY.

«  BH mpuiiManu paiule ado npuiiMaeTe B JaHHif 4ac npenapaTtd J0kcopyOiuuH abo enipybiunH
(mpemapaTi, 1O 3aCTOCOBYKOThCA A4 JNiKyBaHHA paky). Lli mpenmapatu (abo Oyab-ski iHui
AHTPALMKITIHK) MOXYThb [MOLIKOMKYBaTH CepuUeBHi M'A3 | MABHILYBATH PHU3MK BHHUKHEHHSA
mpoOaeM 3 CepLeM i Yac 3acTocyBaHHs npenapaty Tpasumepa.

*  BH CTP@XKIAETE Ha 3aAMLIKY, 0COOIMBO AKIIO BU B JaHMil yac 3acTOCOBYeTe TakcaH. Tpazumepa
MOKe BUKJIMKATH YTPY/IHEHE JMXaHHSA, 0cOOIMBO KOJIH NpH3HayvaeThes Brepiue. [Tpobiema moxke
OyTH Oinbll Cepiio3HOI0, AKILO Y Bac Bxke € 3aauiuka. J{yxe pilko Tpanisjucs BUNALKW CMepTi
NauieHTiB 3 BAKKUM YTPYAHEHHM JUXAHHAM J0 [0OYaTKy JiKyBaHHA, KOMM M MpH3HAYamu
npenapar Tpasumepa.

+  BH KOIH-HeOY/Ib NPOXOAHIIH (HILY Tepamnii paxy.

S0 BH oTpUMYye€Te npenapat Tpasimepa 3 OyAb-AKHM IHLINM TiKapChbKHM 3aC000M /1 JiKyBaHHA PaKy,
TAaKUM K MakjiTakcesn, golletakcesn, iHribiTop apomarasu, kaneuurtadid, S-propypaunn abo LHCILUIATHH,
TaKOX MPOYMUTAATE JIMCTKU-BKIIAJAMILI JUIA NALIEHTIB 10 UKX Mpenaparis.

P [litu T2 nianiTen

3actocyBaHHs npenaparty Tpa3uMepa He PeKOMEHIYEThCS MalieHTaM Monojie 18 pokis.

P luiwi Jgikapebki 3aco6u i Tpasumepa

[MosigomTe nikapto, hapmarieBty ado MeCECTpI, AKILIO BH NpHiMAcTe, HEWOAABHO NpHiimMany ado MoxeTe
npuitmMati Oyab-AKi iHIII npenaparty.

JIna BusesenHs npenapary TpasuMepa Moxe 3HanoOuTHCs 10 7 Micauis. Tomy BY MOBUHHI MOBIAOMHTH
CBOro Jiikaps, (hapmarieBTa abo MeICeCcTpy, 1110 BH 0JlepXKyBajy npenapat TpasumMepa, K10 BH TOYHHAETE
3aCTOCYBAHHA OYb-1KHUX HOBHUX MpenapaTis uepe3 7 MICALIB MiC1A NPUITMHEHHSA NIKYBaHHA.

» BaritHicTe

«  SIKuio B BariTHi, BBaXaeTe, 10 MOXKeTe OyTH BariTHOIO abo MIaHyeTe MaTH JUTHHY, 3BEPHITHCSA
7o nmikaps, (apmatieBTa abo MeJCcecTpH 3a MopajIoko Tepe/l 3acTocyBaHHAM LIbOr0 Mpernapary.

* Bu noBHHHI BMKOpHCTOBYBaTH e()eKTMBHY KOHTpALENUilo MiA Hac JiKyBaHHA NpenapaTom
Tpasumepa i NpOTAroM NpHHAAMHI 7 MiCALIB M/ 3aKiHYEHHS JIIKYBaHHA.

*  Bauw nikap npoinopmy€e Bac Npo pH3MKHM Ta nepesary npuiomy npenapary TpasuMepa mia yac
BariTHOCTI. Y piAKiCHHX BHMA/IKaX CMIOCTEPIranocs IMEHIIEHHs 00 eMy (amuioggﬁﬁj}ﬁjﬁﬁﬁ;ﬁg{p
OTOUYE JAUTHHY, 5KA PO3BUBAETHCA, B yTPOOI MaTepi y BariTHUX KiHOK, AKi o’;ﬁﬁ:\waéaﬁ;{'ﬁpém} ar.

Tpazumepa. Lleit ctan Moske Oy TH WKITUBUM /17151 BALIOT ANTHHH B yTPOGi M_ﬁ?'f&pi“i 6yB NoB's3aHMit.
3 HETOBHUM PO3BUTKOM JIETrEHb, IO MPH3BOAKIIO 10 3arubesi nioay. P =3 N7 {
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» 'pyane BHIro10BYBAHHS

He roayiite auTuHy rpyAmio mia 4ac tepanii npenapatom Tpasumepa Ta nporsarom 7 micsuis micis
ocTaHHboOI 103u nperaparty Tpasnmepa, ockinbku Tpasumepa Moxke NepeaaBaTHCS JAUTHHI Yepes rpyaHe
MOJIOKO.

IpokoHcyneTyiiTecs 3 Mikapem abo dapmalesToM nepea THM, SK NpHiiMaTH Oy Ab-AKi TIKapChKi 3ac00H.
P> KepyBaHHS aBTOTPAHCIOPTOM Ta podoTa 3 IHIIHMH MEXAHI3MUMH

Heginomo, un Tpazumepa BIUTHBAE Ha 3/1aTHICTb KepyBATH TPAHCIOPTHUMH 3ac00aMH Ta MpaLloBaTH 3

iHIIUMHK MexasismMaMu. OJHaK, AKIIO TMiJ 4Yac JTiKyBaHHA Y Bac BUHHKaE 03HOO abo nHMXOMaHKa, He clil
cina’m 3a KEpMO abo MpatoBaTH 3 THLIHMH MCX&HhM&MH, MOKH CHMIITOMH OCTAaTOYHO HE MHHYTh.

3. Sl 3actocoByeThbest npenapat Tpasumepa

IMepen nmoyaTkoM JiKyBaHHs Bail Jiikap BusHauuTh piBeHs HER2 y mawiit myxmuni. Tineku nauientu 3
sesmkuM pisiem HER2 Gyayts otpumyBatu npenapat Tpasumepa. Tpasumepa BBOAUTHCA TiBKH JlikapeM
abo mejzcectporo. Bauw sikap 6ye mpusHayaTH 103y i peKHM JiKYBaHHS, AKi MOTpidHi came eam. Jlo3a
npenaparty Tpa3umepa 3a1exHTh Bijl Bary Baworo Tijia.

[penapar Tpa3uMepa a1s BHYTPIlIHBOBEHHOTO 3aCTOCYBAaHHA He MPH3HAYEHHIl Amd MigWIKipHOTO
BBEJIEHHSA, | OTO CIiJ1 3aCTOCOBYBATH TiJIbKH SK BHYTPIILIHBOBEHHY iHMY3it0.

Tpasumepa U1 BHYTPiLIHBOBEHHOTO 3aCTOCYBAHHA 3aCTOCOBYETHCA Y BUIIAAI BHY TPilIHBOBEHHOT iHY3ii
(«kpanensHo») Gesmocepeanso y BeHy. [lepury 103y npenapaty soaaTs npotarom 90 XsuiuH, i B 6yaere
3HAXOMTHCA il HATIAZOM MeIHYHOTO NpaLiBHUKA MiJ Yac BBEIEHHA Ha BHIAI0K BHHHKHEHHA Oy Ab-AKHX
nobiyHuX peakuiit. SKkiuo nepua 103a J06pe NePeHOCHTLCA, HACTYNHI 1031 MOXKYTh BBOAUTHCA [POTATOM
30 xpuauH (AMB. po3ain 2, micna «OcoOnuBocTi 3actocyBaHHA»). KinbkicTe oTpumaHux indysiii Oyae
3as1e)KaTy Bijl TOro, IK BM pearyeTe Ha JikyBaHHA. Balu jlikap 0OroBopHTS 1€ 3 BAMMU.

Jlnia 3amoGiraHus MOMHIIOK Y JTiIKYBaHHI BaXK/TMBO NMepeBipATH eTHKETKH Ha (akoHax, o0 nepekoHaTucs,
1[0 Mpenapar, AKHii TOTYEThCS i 3aCTOCOBYEThLCA, € AificHo Tpasumepa (TpacTy3ymal), a He TpacTy3yMady
e€MTaHCHH.

Jins nikyBaHHA paky MOJIOMHOI 3amo3W Ha paHHiii cTaiii, MEeTacTaTHYHOrO paKy MOIO4HOI 3aM03M |
METACTATHYHOTO PaKy LLTYHKY, Tpa3umepa 3aCTOCOBYETbCA KOXKHI 3 THXKHI.

Tpa3umepa MOKe TAKOX BBOJAUTHCA OJMH Pa3 Ha THKICHB [U1A JIIKYBAHHA METaCTaTHYHOrO paKy MOJOYHOI
3a/1034.

P SIknio BM NPHNHHIIH 3acTOCYBaHHA npenapaty Tpasumepa

He npunuHsiiTe 3aCTOCYBaHHSA LBOrO Mperapaty, Cnepily He MOBiZOMMBILYM CBOro jikaps. Bei no3u crin
NpuiMaTH B HaleKHHIl Yac KOXHOro THXHA ab0 KOXHI TPH THXKHI (3a/leXKHO BiZ Baloi CXeMH
sactocyBanHs). Lle cripuse HaifGinbwiil eGeKTHBHOCTI BALLIOTO Npenapary.

Bupenenna npenapaty Tpasumepa mosxe Ttpusarti g0 7 wicauis. Tomy nikap Moke BHPILIHTH
NMPOIOBKYBATH ITEPEBIPATH (BYHKIII0 CepPLLA HABITB MiC/A 3aBEPLUCHHSA iKyBaHHA.

SIKIIo y Bac BUHHKIIM JOAATKOBI MHTAHHA 100 3aCTOCYBAHHA 1BOTO Mpenapary, 38epHIThCA 10 JiKap4,
thapmaueBTa abo MeICECTPH.

4. MoxuBi no0iyHi peakuii

Sk i Bei nikapeski 3aco6u, TpasuMepa Moske BUKIMKATH MOGiuHI peakuii, Xoua He y BCIX MalUi€HTiB BOHH
nposBnA0TeCA. Jesaki 3 uuX mobGiYHMX peakuiil MOxyTh OyTH cepilo3HMMH | MOXYTh MPHU3BECTH [0
rocmitasmizauii.

Iig yac ingys3ii npenapatoM TpasiMmepa MOXKYTb BHHHKATH O3HOO, JHXOMAHKa Ta iHuWi rpHnonoaioHi
cumnToOMH. BOHM Ayske momHMpeHi (MOXKYTb BHHMKAaTH Oinbure Hixk y 1 Ha 10 oci). IHwi cumnTom,
nos's3ani 3 iH(y3i€w0, BKIIOYAKOTh: HYAOTY, OMtOBaHHSA, Oilb, TOCHIEHHS HAmpyXeHHA y M'f3ax i
TPeMTiHHA, TOJOBHMII Oinb, 3anamMOpOYeHHA, YTPYAHEHEe [HXAHHA, XPHIH, BHCOKMH ab0 HH3bKHUH
KPOB'SHH THCK, TOPYIUEHHS PUTMY ceplid (cepLeduTTs, TPINOTiHHA cepusd abo Hepery/iapHe cepuetHTTA),
Habpsaku 06nuyYs i ry0, BUCHNAHHA i BiquyTTs BToMy. JIesKi 3 LHX CHMIITOMIB ) woxcymﬁy?ﬁ,ggﬁfrmﬂumﬂ
a fesKi MatienTH moMepIH (AMB. Po3ain 2, nicns «OcoGIHBOCTI 3aCTOCYBAHHA»). & 2%
L1i peakuii B OCHOBHOMY TPArIAIOTLCA i/l 4ac nepLioi BHY TPiLHLOBEHHOT IH(Y slk{wpanenbanm» y B Y,
i POTArOM MEepUIMX KUIBKOX FOAHH Micna nouatky iHdysii. BoHu, sk npasuio, Tim‘{acom
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[Tiz yac indy3ii i MPOTATOM MIOHAIMEHLIIE ECTH FOAHH MIC/IS NOYATKY MepLIof indy3if, a Takox NpoTAroM
IBOX FOAMH TIC/s MOYATKy iHWOL iHdys3ii, BU GyJeTe 3HAXOIMTHCA NI HAMMAIOM MeAMYHOro (axiBlis.
Slkno y Bac BMHHMKHE peakiis, iHGysilo Gyae crosinbHeHO abo MpHITHHEHO, i BaM MOKYTb MPOBECTH
Tepaniio 3 NpuBoY ModiuHuX peakuiil. [Hdy3silo Moxe OyTH NPOAOBKEHO mic/A MOIMILIEHHS CHMIITOMIB.
[HOMi CHMIITOMH BUHHMKAIOTE Mi2HillIe, HiX uepe3 MicTh FOAWH Micaa movaTky iH(y3ii. AKUI0 ue TpanuTeca
5 Bamu, HeraifiHO 3BEpHITHCA 10 Jikaps. [HOAI CHMMITOMH MOXYTL NOMIMWYBATHCA, A Mi3Hime
MoripuyBaTUCH.
[nmi nobiuni peakuii, He TinbkH NoB'A3aHi 3 iHdysiero, MOXKYTh BUHMKATH B Oyab-fKHMil yac mix 4ac
nikyBasHs nperapatom Tpasumepa. [Tpodaemu 3 cepueM iHOAI MOXKYTb BUHHMKATH Mij 4ac JiKyBaHHS i
3pifka Mics MPUMMHEHHS JiKYBaHHA i MOXYTb GyTH cepiiosHumu. BoHM BKIIOHAKOTH OCTa0ICHHA
CEepLEeBOro M's3a, Lo MOKE NPH3BECTH 0 CEPLEBOI HEIOCTATHOCT, 3ananeHts (HaOpsK, MO4YepPBOHIHHA,
xap i 6inb) 30BHILIHBEOT 0GOIOHKH Ceplld | MOpYIIeHHS cepLeBoro putMy. Lle Moxke MpU3BECTH 10 TAKUX
CUMIITOMIB, fK:

«  s3aguuika (BK/IIOYAIOYM 3a1MLIKY B HIYHMH yac),

*  Kallens,

*  3aTpUMKa pianHu (HaOpsk) B Horax adbo pykax,

+  cepuebutta (TPINOTiHHA cepus abo HeperyaspHe CepuUetHTT).
Bauu ftikap 6y/1e pery/IApHO CTeXKHTH 3a BaLIMM CepUeM [T/l Yac i mic/ia NiKyBaHHA, ae BU MOBHHHI HeraiHo
MOBIZIOMHTH TiKapko, AKUIO BU NOMITHIIH Oy Ab-AKHii 3 IepepaxoBaHUX BHILE CHMITOMIB.
SIKIO BM BiguyBaete Oyab-sknil 3 MepepaxoBaHMX BMllle CHMITOMIB, KOJM [IiKyBaHHS [pernapaTom
Tpasumepa 3akiHuuiocd, BM TNOBHHHI BiABIZATH JiKaps 1 CKasaTH, WO BH paHiie OoTpUMYBaJIH
TpacTy3ymao.
Jlyae uacTi noGiuni peakuii: MOy Th BuHUKaTy y Ginbu vixk 13 10 ocid

«  indexuii
* Jiapes
*  3aKpen

« revis (qucrencisa)

*  cnadKicTh

*  BUCHNAHHA Ha LIKIipi

+  Oiney rpyasx

¢ Oinb y *KHuBOTI

= Oinp y cyrnodax

*  HM3BKi MOKA3HUKH EPUTPOLMTIB i JeHKOLMTIB (AKi JomoMaraoTh GopoTics 3 iHdekuieo) iHoai 3
JINXOMaHKOH

*«  Oinby m'asax

*  KOH'MOHKTHBIT

*  [OCHJICHE CIbO30BHIIIEHHA
*  HOCOBa KPOBOTEYA

*  HEKHThb
*  BTparta Bojloccs
*  Tpemop

*  [PHUIUIHBH XKapy

*  3anaMOpPOYEHHHA

*  ypPaKEHHS HilTiB

e BTpaTa Baru

*  BTpaTa aneTHTy

*  HEMOXKIIMBICTH 3aCHYTH (De3COHHA)

*  3MiHM cMaKy

*  HU3BKHIi piBeHb TPOMOOLUTIB

*  CHHUI

*  OHiMiHHS 200 MOKOJIOBAHHA NMabLiB PyK i HIr

*  [ouepBOHiHHS, HAaOpskyu abo BUpa3kyu y poTi Ta/ado ropii
«  Oinb, HAOPSIK, MOYEPBOHIHHA a00 MOKOMIOBAHHSA PYK Ta/abo Hir
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*  3a/IMIIKA
*  roJIOBHMIT 6ilb

*  Kaluenb
*  OmoBaHHA
*  HyjoTa
Hacrl nobiuni peakuii: Moxy s sunukard y menw Hix 13 10 0ci6
* azepriyui peakuii * CYXICTB y pOTi Ta LKipH
*  indekuii ropna * CyXiCTb oveii
*  iHgexuil ceyoBoro Mixypa Ta LKipu * MITAUBICTH
*  omepisyro4uii reprec * BIOYYTTA c1aOKOCTI Ta He3ay KaHHs
*  3ananeHHs MOJIOYHOI 3a/103H * TPHUBOKHICTh
*  3ananeHHs MiJuuTy HKOBOT * nenpecis
3a103H abo neviHku * MOPYIIEHHA MUC/IEHHS
*  nopyuieHHs QYHKIIT HUPOK * act™ma
*  OigBuLLeHHIT TOHYC M’A3iB * JlereHeBa iH(peKis
a00 Hanpyra (rinepToxyc) * nopyueHHsa QyHKUIT nerens
*  binb y pykax ta/abo norax * Binby CrHHI
*  BHCHIAHHSA * 6inb y i
*  COHJIMBICTB * Oinb y KicTkax
*  remopoii * dKHe
*  cBepOix * CMasMHu Hir

Heuacti nobiuni peakuii: MOXyTb BUHHKATH ¥ MeHII Hik 1 2 100 oci6
*  riayxora
*  JlepMaTtHT
*  iHdekuis kposi
Piakicni nobiyni peaxuii: MoKy Th BUHMKATH Yy MeHII Hixk 1 3 1000 oci6
+ cuabkicTs
*  KOBTAHMLA
* sanajeHHsa ado pyOLIOBaHHA JiereHsb
YacToTa HeBilOMa: (ACTOTY HEMOJMKIIHBO OLIHHTH 3 JOCTYMHUX JaHHUX
* narosoris abo MopyLIeHHs 3ropTaHHs KPoBi
*  aHa(inakTH4HI peakuii
*  BHCOKHII piBeHb Kaiio
*  HaOpsAK MO3KY
* HaOpsk aGo KpoBOTeYa 3aHbOI CTIHKH OKa
* 0K
*  HabpAK 30BHILIHBOT OBOTOHKH Ceplis
*  MOBiNBHUI MylkC
*  NOpYIUEHHA PHTMY Ceplis
*  pecrnipaTopHHii JUCTpec
*  JMXajbHA HEJOCTaTHIiCTH
*  roctpuii HabpAK NereHsb
*  rOCTpe 3BYKEHHS AUXATbHUX LLUIAXIB
*  [aroorivyHo HU3bKHit piBeHb KHCHIO B KPOBI
*  YTpy/[HeHe JIUXaHHS y MOJOKEHH] Jexauu
*  YPaxeHHA/NOUIKOKEHHA NediHKH
*  Habpsak obauyud, ry6 i ropna
*  HHPKOBA HEJOCTATHICTh
*  NatoNoriYHO HU3bKWIi PiBEHb PiANHM HABKOJIO AMTHHHM B yTPOGi MaTepi
*  HEJOPO3BHHEHICTH JIEreHb AMTHHHU B yTPoOi MaTepi
*  [ATONOrif PO3BUTKY HHPOK Y ANTHHHU B yTpoOi MaTepi
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Jlesiki 3 modivyHMX peakuiii, SKi BU BiAUyBaeTe, MOKYTH OyTH MOB’43aHi 3 OCHOBHMM 3aXBOPIOBAHHAM Ha
pak. SIK1wo Bu oaepikyeTe npenapar Tpasumepa B kombiHaLii 3 XimioTepari€ro, AesiKi 3 HUX TAKOXK MOXKYTh
OyTH OB’ 43aHi 3 XiMioTepanieto.

Akumo y Bac BUHMKAIOTL Oyab-AKi MoGiumi peakuii, 3BepHiThes 10 CBOrO nikaps, (apmauesra abo
MeJICeCTpH.

[Mosigomaenns npo nodiuni peaxuif

3BEPHITBCA 10 CBOrO Jikaps, (hapMaLeBTa ado MeiCecTpH, AKLIO Y Bac BUHHKaIOTh Oyap-aki nodiumi
peakiiii. BoHH MOXYTb BKIHOYATH OY/ab-GKi MOXINBI M0OIuHI peaxuii, He mepeniueHi y upoMy JHCTKY-
BKIauLIi. Takoxk MOXHa MOBIAOMIATH Npo NodivHi peakuii Ge3nocepeHso yepes Bed-caitt Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o wepes momyk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. ITosinomnsrous npo no6iuni peaxiii, Bit MoseTe JOMOMOITH HANATH GiMbie inpopmauit
npo Oesnexy 1ubOro JMiKapesKoro 3acoby.

5. 5k 36epiraTu npenapart Tpasumepa

30epiraiite weii nikapcbkuil 3acié B HeaOCTYMHOMY /UTs AiTeil Micwi.

He piikopucToByiite ueil npenapat miciis 3akiHueHHs Tepminy MPUAATHOCTI, 3a3HAYEHOTO Ha KapTOHHIil
yrmakosui Ta Ha etuketui $nakona nicas «[Ipuaaruuii 1o» (EXP). Tepmin npunarHocTi BigHocuThCR 10
OCTaHHBOTO JIHA MicALs.

30epiraty B xonoaunsHuky (2° C - 8° C).

36epiratu B opuriHasbHiil ynakosui a5 3aXucTy Bix cBiTIA.

Heposkputi nakonu npenapary Tpasimepa MoxkyTb 30epiratuca npu Temneparypi 10 30° C npotsirom
01HOro mepiody A0 3 Micsuis. Ix HeoBXinHO yTHII3yBaTH B KiHL LHOrO 3-MicSYHOrO nepiofy abo micss
3aKiHYeHHA TePMiHy NPHIATHOCTI, AKMil BKa3aHHil Ha PrakoHi, 3a1eXHO Bif TOrO, L0 CTAHeTLCH paHille,
Ha kaptonHiit kopo6ui B momi «He 3acTocoBysaty micis» HeoBXinHO 3amucaTy JaTy JUIS 3a3HaYeHHs JAaTH
yTHmizauii.

Posuunn as indysiit cig BHKOpHCTOBYBATH 0/1pa3y Mic/s po3BeIeHHs.

He sacrocosyiite npenapar Tpasumepa, AKIIO BH MOMITHAH OYIb-fKi TBEPAI YaCTHHKH ab0 3MiHY
3He0apBIEeHHsA PO3YUHHY Mepe/l BBEACHHAM.

Jlikapebki 3aco0u He MoBUHHI GyTH yTHII30BaHi yepes cTiyHi Boau abo nodyToBi Biaxoau. CninTaiite cBOro
apmariesra ax yTHIi3yBaTH Npenapar, skuii Bau GinbLie He notpi6e. Lli 3ax0/11 10MOMOXKYTh 3aXHCTHTH
HABKOJIMLLUHE CepeI0BHILLE.

6. Bmict ynakosku Ta inwma ingopmaunis

» Ulo micTuTs npenapar Tpasumepa
Hiroua peuosuna — tpacty3ymad. OauH hIakoH MiCTUTD:
* 150 mr Tpacty3ymaly, saxuii c1ia pO34MHHTH y 7,2 M CTEPUIBHOT BOMM /UTH iH'eKLii 60
* 420 mr Tpactysymaby, skuit et posunaut y 20 Ma CTepHJILHOT BOAM AMA iH'exuii.
Otpumannit po3urH MiCTUTL MPHGAN3HO 21 Mr/mM TpacTy3ymady.
[Hii iHrpesienTu BKIIOYaOTS L-ricTHauHy rizpoxsiopuay MOHoriapar, L-rictuauH, caxaposy, nonicopdar
20.
» Sk Burasnae npenapar Tpasumepa i BMicT ynakosku
[Tpenapar Tpasumepa sBise co6o0 MOpowOK A KOHUEHTPATy Ais PO3uYMHY Aas iHQys3ii, axuii
MOCTAYAETLCA Y CKIAHOMY (hIaKOHI 3 TyMOBOIO MPOOKOIO, i MicTHTh 150 Mr ado 420 mr TpacTy3ymady.
IMopouwrok sBisie coboro Ginmit kopsk. Koxna kopo6ka Mictuts | diakon 3 MOPOLIKOM.
Baacuuxk peecrpauiitHoro nocsiguenns
[Tdaiizep Eypona MA EEI
BynbBap-ae-na-Ilnen 17
1050 Bprocecens
Benbris
Bupotuuk
[Taiisep Menbtodekuypinr benbris HB
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Peiikeser 12

2870 Ilyypc

Benbris

Hns otpumanHs Oyab-sxoi iHQopmauii mpo ueii npemapar, Oyaep nacka, 3B'SKITHCH 3 MiICLEBUM
TNpeICTaBHUKOM BJIACHHKA PEECTPaLlifHOrO MOCBiYeHHS,

Benuxa Bpurtanis

[Tdpaiizep Jlimiten

Ten.: +44 (0) 1304 616161

eit ancroxk-Braaanm 6yao BoctanHe neperasnyto 04/2019.

Inui xpxepesna indgopmanii

HetanbHa indopmalis npo ueif npenapar A0CTyNHa Ha Bed-caiiti €Bponeiicbkoro areHTcTBa 3 JiKapehKHX
3acobiB: http://www.ema.europa.eu.

Lle#i nucTok-BKIaAMII A0CTyNnHMI Ha Beix moBax €C/E€E3 na BeO-caiiti €Bpomneiicbkoro areHTcrsa 3
JIKApCBLKUX 3aco0iB.

Hacrynua indopmauis npuzHaveHa TLILKH /I8 MeIHYHHX NPAUiBHUKIB

3apkau 30epiraiite Lel npenapar y 3akpuTiil OpuriHanbHiil yrnakosuli B XOJOAUIBHUKY [P TeMIIEPaTypi
Big2°C no 8° C

Heposkputi ¢iakonn npenapary Tpasumepa MoxkyTb 30epiratucs npu temnepatypi g0 30° C npotsrom
oaHoro nepiofy a0 3 Micauis. [x Heo6XiaHO yTHI3yBaTH B KiHLi boro 3-micsuHoro mepiogy a6o micas
3aKiHYeHHs TEPMiHY NMPUAATHOCTI, KMl BKasaHuil Ha (IaKOHI, 3a/1€XKHO Bil TOrO, 110 CTAHETHCA paHiLle.
Ha kapToHHiit kopoOui B noii «He 3actocoByBaTy mic/is» HeoOXiIHO 3aMmUCcaTH AaTy /Ui 3a3HaYeHHd [1aTH
yTHmizaii.

®nakon 3 Tpazumepa, BiTHOB/IEHHIT BOI0K0 /U114 1H'€KLIH (He BXOIUTE 10 YAKOBKHU), CTA0UIBHHIIT MPOTATOM
48 roaunn npu 2° C - 8° C nicns BIAHOBIEHHS, HOro He Clli 3aMOPOKYBATH.

Tpazumepa 11OpOLIOK /U1t KOHUEHTPATY /UId PO34MHY A8 iHG V31 no 150 Mr

HeoOxiZlHO BHKOPHCTOBYBATH BiANOBiAHY acenTuuHy TexHiky. Koxen dnakon 3 Tpasumepa no 150 mr
BIIHOBMIOWOTE i3 7,2 MO cTepwIbHOI BOAM JA1s iH'exuiif (He BXOAMTE 10 ynakoeku). He MmoxkHa
BUKOPUCTOBYBATH iHIII PO3YHHHMKM 1A BiHOBAeHHs. OTPUMYIOTh pasoBy 703y po3uuHy 06’emoM 7.4
M1, 110 MicTUThL npuban3Ho 21 mr/mn Tpacty3ymady. Haanuwok 4% rapauntye, wo 3aziadera go3a 150 Mr
Mozke OyTH BiZiGpaHa 3 KOKHOrO (hIakoHy.

Tpazumepa NOPOLIOK U KOHUEHTPATY UT po3uuHY i iHdv3ii mo 420 mr

HeoOxinno suxopucToBYBaTH BiANOBiAHY acenTHyHy TexHiky. Koxken ¢nakod 3 Tpasumepa no 420 mr
BigHOBMOWOTE i3 20 Ma cTepuabHOI BOAM AnA iH'ekUidl (He BXOAMTH A0 ynakoBku). He wmoxHa
BHKOPUCTOBYBATH iHIII PO3YMHHUKM 1A BiHOBIEHHA. OTPUMYIOTh Pa3soBy 403y po3duHy 06’emom 20,6
MJ1, 11O MiCTHTB NpHOIM3HO 21 Mr/Mit TpacTy3ymady. Haanuuok 5% rapanTye, 1o 3a3xavena jgo3a 150 mr
Moske OyTH BiibpaHa 3 KoxkHOro (1akoHy.

Tpazumaepa, O6’eM cTepuibHOI BOIM

MICTKICTh (hJIaKOHY JUTs iH'ekuiit OTpuMaHa KOHLEHTpalis
150 mr y dakoHi 55 7,2 M = 21 mr/mn

420 Mr y dnakoHi + 20 Mn = 21 Mr/mn

[lin wac BigHOB/NEHHA 3 jiKapchkuM 3aco0oM Tpasumepa ciiil MOBOAMTHCH 3 obepexHicTio. Haamipue
CMiHIOBaHHA [MiJ 4Yac BiJHOBJEHHA a00 CTPYIIYBaHHA BiJHOBIEHOr0 PO3YHHY MOKE MPH3BECTH 10
3HMIKEHHA KifbkocTi npenapary Tpasumepa, sika moxke OyTu Bigibpana 3 duakony.

[HCTPYKILT /1151 BIIHOBJIEHHS:

CTepH.TIbHOI BOJIH TA iH'exiit Y q)'IaKOII IO MICTHTE J'llO(i)!“lH(}BaHHH HPEI‘IHP&T Tpa’mMep‘é
2) Jina po3yuHeHHs 00epekHO 00epTaTH ()IaKOH KOMTHBATRHUMHU PYXaMH. HE (B I'PVI]IYBA
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Hesenuke crniHoBaHHA OPOJAYKTY MpPH BiAHOBIGHHI € MPHIYCTHMUM. 3 METOK YHHKHEHHA LBOrO Aaiite
(hrakoHy BIACTOATHCA NPOTAroM OM3bKO 5 XBHIMH. BinHosnenuii npenapar Tpaszumepa noBuHeH OyTH
Oe3dapeHUM a60 611/10-KOPUUHEBATO-KOBTUM TIPO3OPHM PO3YHHOM, SKMIi NMPaKTHYHO HE MiCTHTH
BH/IUMUX HACTOYOK.
Busnaute neoOXiauuit 00'eM posunuy:
*  JUIA BBe/IeHHS HABAHTAXyBallbHOI 103 TpacTy3ymMady 4 Mr/kr macu Tina ado nogatblioi
THXHEBOI JI03H TpacTy3yMady 2 Mr/Kr MacH Tina:

O6’em (M) = Maca Tiaa (kr) X 103a (4 MI/KT HaBAHTAXKYBAJILHA a00 2 MI/KI NiATPHMYIOHA 103a)
21 (Mr/mi1, KOHUEHTPpALllif BiIHOBIEHOT0 PO3UYHHY)

* 1A BBEJCHHSA HABAHTAXKYBAJILHOL 103M TpacTy3ymaly 8 Mr/kr macu Tina abo moaasbioi 3-
TU3KHEBOI 103U TpacTy3yMaly 6 MI/Kr MacH Tina:

O06’em (M) =maca Tizga (Kr) X 103a (8 Mr/Kr HaBaHTaKYBaIbHa a00 6 MI/KT MiATPHMYIOYA 103a)
21 (Mr/M71, KOHLUEHTpALif BITHOBICHOIO PO3UHHY)

HeoGxianuii 06’eM posunny BinGupaioTs 3 GrakoHa i BBOAATH B iH(y3iiiHuil naker 3 nonisininxiopuay,
nojieTuaeHy, noainponizeny abo eTuaeHBiHINaUeTaTy, a60 CKIAHHI (IakoH, 110 MicTUTB 250 M1 9 Mr/Mmi
(0.9%) posunHy Hatpito xyuopuay. He ciin BUKOPHCTOBYBAaTH PO3YHHM MMOKO3H. [H(y3iiiunii naker a6o
(pnakon cnix oBepexHo nepesepTatTH OO nepeMiliaTH PO3UMH, 3anobiraldi YTBOPEHHIO MiHH.
[Ipenapartu 115 napeHTepalbHOrO BBEACHHA Mepe/l 3aCTOCYBAHHAM HEOOXIAHO Bi3yalbHO OIAHYTH, 1106
NepecBiuUTHCA Y BIACYTHOCTI MeXaHiYHMX AOMIlIOK i 3MiHu 3abapenenss. Indysiituuit posunn caix
BBOJIMTH BijIpa3y * MiCIs NpUroTyBaHHA. SIKILO pO3BeNeHHS BiAOYBAIOCA B aCENTHYHMX YMOBaX, PO34HH
Mo#Ha 30epirati npotarom 24 roauH (npu Temmneparypi He Buiie 30° C),
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JUCTOK-BKJIAJULI: IHOOPMAILIS AJ15I KOPUCTYBAYA

Tpa3sumepa nopowoK A1 KOHUCHTPATY A5 PO3unITy Aas ingysiii no 150 mr
Tpazumepa nopomox 1718 KOHUEHTPATY A5t PO34HHY A5 inQysiii no 420 mr

¥ Lleit nikapcekuii 3acié mizsrae nonatkoBoMy koHTpomro. Lle 103BOAMTH WBMAKO iZeHTH(iKyBaTH HOBY
inopmauito 3 Gesneku. Bu mokere 10MOMOrTH, AKUO OyXeTe NOBIZOMJIATH NPO BHHHKHEHHA OY/b-AKHX
MoSIMHKX peakwiit. ¥ kinui po3ainy 4 vanano iHhopmarliio Mpo Te, SK NOBIXOMHTH NPo NOGiUHi peakiii.,

[Mepur Hi& Mo4aTH 33CTOCYBAHHS LOT0 NMPEMAPATY, YBAKHO NPOUHTAITE BeCh JAHCTOK-BK/IAIHLL,
OCKIIBKH BiH MICTHTB BaK/IHBY /14 Bac iHpopmauiio.
+ 30epiraiite ueit nucTOK-BKIAAMII. MOAKINBO, BAM 3HAZOOHTHLCH MPOYHTATH HOro 3HOBY.
* ko y Bac BHHUK/IM A0JATKOBI MUTAHHS, 3BEPHITECA 10 Jikaps abo (apmalieBTa.
*  JSxkmo y Bac BUHMKIM Oyab-aki noGiuni peakuii, 3BepHiThCs 10 cBOro nikaps, dapmauesra a6o
mezcectpH. Lle crocyerbes Gyab-SKHX MOKIMBHX MOGIYHMX peakliiil, He Mepesivenux y LbOMY
NUCTKY-BKnaaumi. JIus. posain 4.

Indopmanin 3a3Ha4YeHa Y ULOMY JHCTKY-BKJIA/HIII:

1. Ilo saBase coboro npenapar Tpasumepa i 4714 4Oro BiH 3aCTOCOBYETHCA
2. lllo notpi6Ho 3natu nepes 3acTocyBaHHsM npenapaty Tpaszumepa

3. Sk 3acrocoByeThes npenapat Tpazumepa

4. Moxnusi noGiuxi peakuii

5. SIk 36epiratu npenapat Tpazumepa

6. BmicT ynakoBkH Ta iHma indopmatis

1. o sBasie coGoro npenapat Tpasumepa i AJisl 4Oro BiH 32CTOCOBYEThCS

Tpasumepa MicTHTE J1it04y PeHOBUHY TPACTY3yMad, AKa € MOHOK/IOHAIBHHM aHTUTLTOM. MOHOK/IOHATBHI
AHTUTINA MPHEAHYIOTECA 10 crneundivnux Oinkis aGo aururenis. TpacTysymad npussauenuii s
CE/IeKTHBHOTO 3B'A3yBAHHA 3 AHTHIEHOM, IKHil HA3UBAETLCA pelenTop 2 eMnigepManTbHOro (akTopy pocTy
moaunu (HER2). HER2 npucyTHIH y BEIHKHX KiILKOCTAX HA MOBEPXHi ACAKMX PAKOBHX KJIITHH, 1€ BiH
crumysnioe ix pict. Komu Tpasumepa 3p'szyetses 3 HER2, e 3ynuuse pict Takux KiniTHH | BHKIMKAE iX
3arubens.

Baw nikap moxe npusHauutu npenapar Tpasumepa Ais JiKyBaHHA paKy MONOYHOI 3aM03M Ta paky
LLTYHKY, AKL1O:

* ¥ Bac pak MOJIOYHOI 3a/1031 HA paHHiH cTazil 3 BUCOKHM piBHem Ginky HER2.

* Y Bac MeTacTaTHYHMil paK MOJOYHOI 32031 (PaK MOJIOYHOI 3a/M03H, WO MOLIMPHBCH 33 MEXKi
NEePBUHHOT MyXiuHM) 3 Bucokum pisiem HER2. Tpasumepa moxe npusHauaTucs y komGiHauii 3
XimioTepaniero naksitakces oM abo oLeTakcenoM B AKOCTI nepioi Tepartii mpu MeTacTaTH4YHOMY
paKy MOJIOYHOI 3a/1031 200 MOZKe MPU3HAYATUCS Y AKOCTI MOHOTEparii, AKIIO iHLIi BUIH NiKyBaHHS
BUABMIMCA HeepekTHBHUMH. [Ipenapar Takok NMpu3HauaioTh B KOMOiHALil 3 Mpenaparamu, siki
Ha3UBAIOTBCA IHriOITOpaMy apomaTtasy, nauienTam 3 Bucoknm pisiem HER2 i ropmon-peuentop-
[I03UTHBHMM METACTaTHYHHM PAKOM MOJIOYHOI 321031 (pakoM, YyT/MBUM /0 KIHOYMX CTATEBHX
FOPMOHIB).

* ¥V Bac MeracTaTH4HMIi paK UUTyHKY 3 BucokuM pisHem HER2, B komGinauii 3 IHLI.IHMH 3ac06axm
AUTA TiKYBaHHA paKy, TaKHM AK kaneunrtabin abo S-roypat i uucnnamm-

2. 1o moTpiGHO 3HATH Nepe/l 3aCTOCYBAHHAM [Ipenapary Tpaznmegﬁ SO

P He 3acTocoByiite rnpenapar Tpasumepa, AK110:
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* Yy Bac anepris Ha TpacTysymab, muiuadi 6inku abo Ha Gyab-GKi A0MOMiNKHI PEHOBHHH Mpenapary
(nepesniveni y poszaini 6).

* Y Bac € cepiosHi MpobieMH 3 AMXAHHAM y CTaHi CMOKOK 4epe3 pak, afo AKIIO BaM norpidHa
JI0ATKOBa KHCHEBA Teparlis.

» OcobauBocTi 3acTOCYBAHHS

Bau stikap Gyzie peTenbHO KOHTPOJIFOBATH Ballly TEPAarmilo.

P MoniTopHHT GyHKLiT cepus

JlikyBanns npenapatom Tpasumepa y AKocTi MOHOTepartii a60 B KOMOIHALIT 3 TAKCAHOM MOKe BILIMBATH
Ha cepue, 0CO0IHBO AKUIO BH KOJNH-HeOYAb NPpUAMATH aHTpalMKIiH (TAKCaHH i aHTpaUHKIIIHN € JIBOMa
IHIIMMH KJ12CaMU TIPENapariB, 10 BUKOPHCTOBYIOTLCA A TiKyBaHHA paky). ITo6iumi peakuii MOXKYTh
OyTH noMipHUMH 200 THXKHMH i MOKYTh IPU3BECTH 10 cMepTi. Tomy yHkuiro cepus OyayTs nepesipaTH
Mepes, NpoTArom (KOxKHi Tpu Micawi) i micas (10 ABoX-M'ATH pokiB) mikyBanHs npenapatom Tpasumepa.
SIKWO y BAac BMHUKHYTH OyIb-AKi O3HAKH CepLeBOi HeI0CTATHOCTI (Hea0CTaTHE [IPOKa4YyBaHHA KpPOBi
cepuem), (yHKUIIO cepus BaM MOXYTb NepeBipATH YacTitue (KOKHi WCTh-BiCiM TUIKHIB), BH MOKeTe
OTPUMYBATH Teparniio ceplUeBoi HeA0CTATHOCTI, a00 BaM A0BEACTHCA MPHITHHHTH TKYBAHHS [1penapaTom
Tpazumepa.

[ToroBopiTh 3i cBoiM JjikapeM, ¢apmaueBToM a00 MeICECTPOK Mepel 3acTOCYBAHHAM npenapary
Tpasumepa, akuo:

* y Bac Oyna cepieBa HeJOCTaTHICTb, illleMiuHa XBOPoGa cepls, 3aXBOPIOBAHHS KianaHis cepus
(uryM# B Cepui), BUCOKHH KPOB' AHUI THCK, AKIIO BH NPHiMalIH Oy 1b-5Ki IPemapaTH s 3HUKEHHS
KPOB'AHOr0 THCKY abo B JaHuil 4ac mpuitmaete Gyib-siki Npenapat 115 3HHKEHHS KPOB'AHOrO
THCKY.

*  BH npuiiMany padile aGo mpuiiMaeTe B JaHMIl Hac npenapat 10KcopySiuuH ado enipy6iunH
(npenaparu, 1O 3aCTOCOBYIOTBCA A4 JliKyBauHs paky). Lli npenaparu (aGo Oyab-AKi iHLII
AHTPALWMKIIIHK) MOXYTh MOMIKOKYBATH CePLEBMHA M'A3 i MiABMULYBATH PH3MK BUHHUKHEHHS
npoGiieM 3 cepueM Mijl Yac 3acTocyBaHHs npenapary Tpasumepa.

*  BH CTPAXIA€Te Ha 3aQMIIKY, OCOOINBO AKIIO BM B JaHMii Yac 3acTOCOBYeTe TakcaH. Tpasumepa
MOKe BHKITHKATH YTPYJHEHE JMXaHHS, 0COOIHBO KOM MpH3HAYaeThes Briepie. [Tpo6neMa moske
OyTH ikl Cepiio3HOIO, AKILO Yy Bac BXKe € 3ajuuika. Jly,e piko Tpamiaaucs BUNaIKy cMepTi
NAUiEHTIB 3 BAKKHUM YTPY/HEHUM IMXAHHAM [0 MOYATKY NiKyBaHHA, KOMM iM MpH3HAYAIH
npenapat Tpazumepa.

*  BH KOJIM-HEOY/Ib MPOXOIHIIH HLUY TEpariio paKy.

Slkwo By oTpumyeTe npenapat Tpasumepa 3 OyAb-SKUM iHIINM JTiKapCHKUM 3ac060M 1715 NiKyBaHHA paky,
TAKHM 5K MakjiTakces, AoueTakcesl, iHribiTop apomarasu, kaneuutabis, S-gropypaumn abo LHCHIATHH,
TAKO’K MPOYHTaiTe JHCTKA-BKIAAMILI A/ MALIEHTIB 10 LKX [penaparis.

» litu ra nigaiTkn

3acrocysanns npenapaty Tpasumepa He peKOMEH/IYEThCA MauieHTam Monoame 18 pokis.

P Inwi aikapeski 3acodn i Tpasumepa

[TosinomTe nikapio, papmarieBTy aGo MececTpi, AKILO BH MPHIIMAETe, HELOAABHO npuiimanu abo moxere
npuiiMaTh Oyab-aKi iHIWI npenapaty.

Jns BuBefents npenapaty Tpasumepa MOkKe 3HaZOGUTHCA 10 7 Micsuis. TOMy BH MOBHHHI HOBiZOMUTH
CBOro fikaps, (hapMalieBTa abo MeACecTpy, L0 BH 0Zep:KyBaiy npenapar TpasiMepa, SKIIO BH NOUMHAETE
3acTocyBaHHA Oy/b-AKNX HOBHX NPeNapaTis yepes 7 MIiCALIB MIC/Is NPUITHHEHHS TiKYBaAHHS.

P> BariTHicTs

*  SlKio By BariTHi, BBAkKAETE, L0 MOKETe GYTH BAriTHOK abo NMIAHyETe MaTH AMTHHY, 3BEPHITHCA
1o ikaps, (papmaiieBTa abo MEICECTPH 3a NOPAIOio Mepel 3acTOCY BAHHAM 11bOTO Mpernapary.

* By noBHHHI BHKOPHCTOBYBAaTH eQEKTHBHY KOHTPAUENUil0 MiA wyac iKyBaHHS [penapaTrom
Tpasumepa i npoTsarom npuHaiiMHi 7 MicALIB mic/s 3aKiHYeHHS TIKYBaHHS.

*  Baw nikap npoindopMy€e Bac npo pu3muky Ta nepesaru npuioMy npenapary Tpasumepa nia ac
BAriTHOCTI. ¥ PiAKICHUX BHITAJKAX CMOCTEPIiranocs 3MeHIIeHHs 06’ eMy (a\mlor-miﬁm pl‘:tmuu, 1o
OTO4YY€ TMTHHY, AKa PO3BHBAETHCA, B YTPOOI MaTepl y BariTHHX XiHOK, 9Ki ;a‘rpumyaamt rrpena ar
Tpasumepa. Leit cran moxe OyTH WKIITHBHM U1 BALUOT AUTHHN B yTpobi, ma:repl i OyB nos' % amm
3 HEMOBHUM PO3BHUTKOM JIETEHb, 1110 MPH3BOAMIIO 10 3arudei niony. ; i
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» I'pyaHe BHTO10BYBaHHS

He roayiite nutuHy rpyanroo nin 4ac tepanii npermapatoM Tpasumepa Ta mpoTsarom 7 Micslis micns
OCTaHHBOI 11034 mpenapaty Tpaszumepa, ockinek Tpaznmepa mMoxke nepefaBaTUCs AUTHHI Yepes rpyjiHe
MOJIOKO.

[MpokoncynbTryiitecs 3 jgikapem abo (apMalUeBTOM Iepex THM, AK NpHiMaTH Oy Ib-9Ki JikapchKi 3aco0u.
» KepysaHHs aBTOTPAHCOOPTOM Ta pod0TA 3 IHIIHMH MeXaHi3MAMH

Hesizomo, yn Tpasumepa BIUIMBAE Ha 3/1aTHICTb KepyBaTH TPAHCMOPTHHMH 3acO0aMHM T4 MPALIOBATH 3

iHLIMMH MeXxaHizmamu, OJHAK, AKWIO MiJ 4Yac JiKYBAHHA Y Bac BHHHKAE 03HOO abo NMXOMaHKa, He CJig
Ci/JIaTH 3a KepMo a00 NpALOBATH 3 IHIIHMH MeXaHi3MaMH, MOKH CHMIITOMH OCTATOYHO HE MHHYT.

3. Sk 3acrocoByeThes npenapar Tpasumepa

[Tepen moyaTkoM JIiKyBaHHA Ball Jikap Bu3HauuTh pieeHr HER2 y Bawift nyxsuui. Tinskn nauieHTn 3
seninkuM pisHeM HER2 OynyTts otpumyBartu npenapar Tpasumepa. Tpaziumepa BBOANTLCA TUILKH JTikapeM
abo mejcectporo. Bam sikap Oyzae npusHauat 103y i pekuM JIiKyBaHHA, SKi MoTpiOHi came sam. JJosa
npenapary Tpa3nmepa 3aneXUTh Bil BATH BALLOro Tifla.

[Tpenapar Tpasumepa a1 BHYTPILIHLOBEHHOrO 3acTOCYBAHHA He MPHU3HAYEHMd IS NiAWKIPHOTO
BBEJICHHA, | HlOr0 CITiJl 3aCTOCOBYBATH Ti/IbKH AK BHYTPILUHLOBEHHY iH(DY3i10.

Tpasumepa 11 BHYTPIlIHEOBEHHOTO 3aCTOCYBAHHA 3aCTOCOBYETHCS Y BHIIAAI BHYTPILIHBOBEHHOT iHy3ii
(«xpanenbHo») 6e3nocepeaHbo y BeHy. [Tepiy 103y npenapary BBOAATE npoTsarom 90 XBusiH, i Bu 6y1ete
3HAXOMTHCA Mi/1 HAr/IA10M MEIHYHOr O MpaliBHAKA ITiJ] Yac BBeACHHS HA BUMA/I0K BUHUKHEHH: Oy 1b-AKNX
nodiyHux peakuii. fAkio nepia 103a 100pe NEPEHOCHTHCA, HACTYIHI 03U MOKYTh BBOAHTHCA MPOTATOM
30 xBunuH (auB. po3ain 2, micas «OcoOaHBOCTI 3acTocyBaHHA»). KilbKicTh OTpUMaHuX iH(y3ii Oyae
3ajexary Bij TOro, K B pearyere Ha JiKyBaHHs. Bawn nikap o0roBoputhb e 3 BamH.

Jln4 3anobiraHHs MOMMIIOK Y J1IKYBaHHI BaXK/TMBO MePeBipATH eTHKETKH Ha (iakoHax, o6 nepekoHaTHCs,
1110 Mpenapar, SKHif roTyeThCA 1 3aCTOCOBYETRCA, € AilicHo Tpasumepa (Tpactysymab), a He TpacTy3ymady
EMTAHCHH.

Jna nikyBaHHS paky MOJIOYHOI 3a/103W Ha paHHIH cTanil, MeTacTaTHYHOro paky MOIOYHOI 3ar103M i
MeTacTaTHYHOrO PaKy LIMYHKY, Tpa3uMepa 3aCTOCOBYETECA KOKHI 3 THIKHI.

Tpasumepa MOKe TaKOX BBOJAWTHCS OJIMH Pa3 HAa THXX/IEHb [UIA JIIKyBaHHA METaCTATUHHOrO paky MOJIOYHOT
3a103H.

P Skiio BH OPHNHHIIN 3acToCyBaHHA npenapaTty Tpasumepa

He npunuxsiite 3acTocyBaHHS 1IbOT0 Mpenapary, crnepily He MOBiJOMHBLIM CBOro Jikaps. Bei 103w ciia
npHAMAaTH B HANEKHMH 4aC KOXKHOIO THKHA abo KOXKHI TpH THKHI (3a71€XHO BiJ BalIoi cXeMmH
3acTocyBaHH#). Lle cnipuse HaitbinbIiil eeKTHBHOCTI BalIOro npenapary.

Buseaenna npenapaty Tpasumepa moxke TpuBatd A0 7 wmicauis. Tomy Jikap MOKe BHPILLMTH
[IPOIORKYBATY NepeBipaTH (DYHKILIK cepus HaBITh Mic/s 3aBepLUEHHS TIKYBaHHS.

S0 y BaC BUHWKIIH [0/IaTKOBi MHTAHHA LI0/I0 3aCTOCYBaHHS L(bOTO Mpenapary, 3BepHiThCs 10 JliKaps,
tdapmauenTa abo MeAcecTpH.

4. Moxaui nobiuni peakuii

Sk i Bci nikapebki 3acobu, Tpasumepa Moe BUKIHKATH MOOIUHI peakiii, Xo4a He y BCIiX mauieHTiB BOHH
MposBIAIOTECA. Jledki 3 umx nodivHMX peakuiffl MoKyTh OyTH CEpHO3ZHHMH i MOXYTh MPU3BECTH /10
rocmiTanizauii.

ITix yac indysii npenapatom Tpasumepa MOXYTh BHHHKATH O3HOD, TMXOMAHKA Ta {HWI rPHNIONOAIOHI
cumnTomu. BoHu ayke nowupeHi (MoxyTb BUHHKaTH Oinblue Hix y 1 va 10 ocif). IHmi cuMITOMH,
nos'a3aHi 3 iH]y3i€lo, BKIOYAIOTh: HYAOTY, Onl0OBaHHA, Oifb, MOCHIEHHA HANPYKEHHA y M'A3axX i
TPEeMTiHHA, TOMOBHHMIT OGinb, 3anaMOpouYeHHA, YTpYAHEHEe [IMXaHHA, XPHUIM, BHCOKHI abo HH3BKHII
KpOB STHUT THCK, MOpYLIEHHA PUTMY Cepu (cepueom’rx Tpt!‘lOTlHHﬂ cepus aﬁo Heperynnpue cepueﬁu'rrs)

Lli peakuii B ocnonnomy rpannmo‘racs M/l Yac nepiuoi BHY TPilHbOBEHHOT ch]aym (!«Ki)ﬂl‘l&ﬂbuﬂ].ll» y/qeﬂy)
| IPOTATOM MePUINX KIMbKOX FOAUH Mic/is nmovatky indy3ii. Bonu, Sk npasuo, T}{Mqacom. nn




56

[Tin wac indy3ii i npoTaroM LIOHaNMEHLIE IECTH POMH ITICIA MOYATKY Nepiiol indy3ii, a Takok MPOTAroM
JIBOX TOJIMH TiC/IA novaTky iHwoi indysil, B Oyaere 3HAXOAMTHCA Mil HAMIAAOM MEIMYHOro (haxibus.
Slkuio y Bac BUHHKHE peaklis, iHy3iro Oyae CrMoBiTbHEHO ab0 MPUIHHEHO, | BAM MOXKYTb [POBECTH
Tepanito 3 NPUBOLY MOOIYHUX peakuiil. [Hdy3iro MOXKE OYTH MPOLOBKEHO MiC/IA MOMMILIEHHS CHMITTOMIB,
[HO/1I CHMNITOMH BHHUKAIOTS Mi3HilIe, Hixk Yepes WicTh FOANH Mic/as MoYaTKy iHY3il. SKmo ue TpanuTLEesa
1 BaMM, HErauHO 3BepHITBCA 10 Jikaps. lHUAL CuMINIUMM MOXYTH TMOMIMINYBATHCA, a Mi3HilIC
NOTipiIyBaTHE.
[Hmi moGiuni peakuii, He TinbKK nos'azaHi 3 iHdY3i€l0, MOKYTh BHHHKATH B Oy/Ib-akHii wac mij dac
nikysaHHa npenapatom Tpasumepa. [TpoGnemu 3 cepueM iHOAI MOXKYTh BHHHKATH [1i Yac JIiKYBaHHA i
3pika Mmiciads TPHMMHEHHA JKYBaHHA i MOKyTb OyTu cepitosHMMH. BoHu BKmOYawoTh ociabieHHs
CEepUEBOro M's3a, L0 MOXKE NMPU3BECTH J0 CepLeBOi HeJ0CTaTHOCTI, 3ananeHHs (HaOpsK, MOYePBOHIHHS,
xap i 6i/1b) 30BHIIHEOI 000NOHKH cepld | MopylueHHs cepueBoro putMy. Lle Moxke npussecTH 10 Takux
CUMMTOMIB, AK:

*  3aJulUKa (BKJIIOYAOYK 3aQHUIKY B HIYHHIT yac),

*  Kallelb,

*  3aTpuMKa piauHH (HabpAK) B Horax ado pykax,

*  cepuebuTTa (TpinoTiHHA cepla abo HeperyaspHe cepuebuTTs).
Baiu nikap Gyae perynapHO CTeHTH 3a BaLLHM CepLeM 111 4ac i Mic/1s JiKkyBaHus, ane BU MOBHHHI HeraitHo
MOBiJIOMHMTH JIiKapo, AKILO BU MOMITHIIH Oy1b-AKUil 3 MepepaxoBaHMX BHIIE CHMITTOMIB.
Ao BU BiadyBacTe Oyab-AKHil 3 NepepaxoBaHMX BHINE CHMITOMIB, KOJH JIKYBaHHS [penapaToM
Tpasumepa 3akiHdmiocs, BM MOBMHHI BiJABiZaTH Jikaps i cKasaTH, W0 BH paHille OTPUMYBAIH
TpacTy3ymao.
Hy#e gacrti nodivyHi pearuii: MoXyTb BUHHKATH y Oinbir Hix 1 3 10 oci6

*  iHdexuii

« niapes

= 3akpen

¢ redis (aucnencis)

+  cnabkicTe

*  BHMCHMaHHA Ha WIKipi

*  Oiney rpyasx

*  0inby KHBOTI

*  Oinby cyrnobax

*  HH3bKi MOKA3HNKH €PUTPOLMTIB i NeiikoUHTIB (fKi gonoMaraoTe 6opoTHes 3 iHdekuieo) iHomi 3

JIHXOMaHKOK

* DIk y M'a3ax

*  KOH'IOHKTHBIT

*  MOCHIIEHE CITBO30OBHIIMEHHA

* HOCOBa KpOBOTe4a

*  HEXHThb
*  BTpara BoOJOCCH
*  Tpemop

*  [PUILTHBH XKapy
*  3aMaMOpOYEeHH:A

*  ypakeHHH HIrTiB

*  BTparta Bard

*  BTpaTa aneTuTy

*  HEMOXIHBICTH 3acHYTH (6e3COHHS)

*  3MIHH CMaky

*  HM3BKHIi piBeHb TPOMOOUMTIR

*  cHHUI

*  OHIMiHHA a00 MOKO/IOBaHHA MAJbLUIB PyK i HIr

*  [104epBOHiIHHA, HaOpskK abo Bupasku y poti Ta/abo ropni

*  Oinb, HAOPAK, NOYEPBOHIHHA a0 MOKOIIOBAHHS pyK Ta/ado Hir
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s 3aMLIKA
*  roJIoBHHUI OiNB

*  Kalleb
*  OnoBaHHA
*  HygoTa

YacTi modiyHi peakuii: MOKYTh BUHUKATH ¥ MEHLU Hixk 1 3 10 ocil
* aneprivui peaxuii * CYXIiCTB Y POTi Ta LIKIpH
*  iHgekuii ropaa * CyXicTh ouei
*  iH(peKwUii ce40BOro MiXypa Ta WKipH * MiTIHBICTB
*  omnepisyrouuit reprec * BiZMYTTA CIA0KOCTI Ta HE3YKaAHHS
ol 3anajgeHHs MOJIOYHOT 3a103H * Tpl‘lBO}KHiCTb
*  3anmaneHHs MiIULTYHKOBOT * Jenpecis

341034 200 NeYiHKH * MOpYLUEHHA MUCTEHHS
*  nopyleHHd QyHKUIT HHPOK * acTMa
s nigBMIUEHUIT TOHYC M A3iB * jlereHena iHpexuia
abo Hanpyra (rinepToHyc) * niopyuieHHs GyHKUIT fnereHs

«  Oinb y pykax ta/abo Horax * Ginby criuHi
*  BHUCHNAHHA * Oinb y ui
*  COHJIMBICTB * Binb y KicTkax
*  reMopoi * aKHe
+  cBepdixk * CMa3MH Hir

Heuacrti no6ivni peakuii: MOXKyTb BUHHKATH ¥ MeHLI Hixk 1 3 100 ocid
*+  rayxorta

*  JepMaTuT
*  iH(exUis KpoBi
PiakicHi modivni pearuii: MoXXyTh BUHHKATH Yy MeHW HiK | 3 1000 oci6
+ cnabkicTb
*  KOBTAHHMIA
* 3ananeHs abo pyOlrOBaHHA NereHsb
YacToTa HeBiIoMa: (acTOTY HEMOKJIMBO OLLIHUTH 3 JOCTYITHHX AaHHX
* naronoris abo nopyiieHHs 3ropTaHHA KPOBi
*  aHadinakTH4HI peakuii
s BHCOKHIi piBeHb Kaliio
*  HaOpAK MO3KY
* HadpsAKk abo KpoBoTeua 3aJHbOI CTIHKH OKa
. HIOK
*  HabpAK 30BHILIHBOT 00OTOHKH CepLd
*  MOBiIMLHHUI MyNBC
*  [IOpYLUEHHS PUTMY cepLs
*  pecnipaTOpHHI IHCTpPEC
*  JHXanbHa HeJIOCTATHICTh
*  rocTpHit HabpAK nereHb
*  rocTpe 3BYKEHHA AUXaJbHUX LLIAXIB
*  MaTonoriuHO HU3bKMIl PiBEHB KHCHIO B KPOBI
*  yTpyIHeHe JMXaHHA Y IMOJOKEHHI 1exayn
*  YpaxKeHHH/MOLIKOKEHHS MeYiHKH
* HaOpsk obauyus, ryd i ropna
b HHPKOBa HCI.[OCT&THiCTb
*  [1aTOJOTI4HO HU3bKMH piBeHb PiAMHH HABKOIO AMTHHH B YTpoOi MaTepi
*  He/JIOPO3BHHEHICTE JlereHs AMTHHHU B yTpoOi MaTepi
*  [1aTOMOTis PO3BHTKY HUPOK Y AMTHHH B yTpoOi Matepi
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Hesxi 3 nobGiunux peakuiit, ki BH BiguyBacTe, MOXKYTh OyTH M0B’A3aHI 3 OCHOBHUM 3aXBOPIOBAHHAM Ha
pak. SIkio Bu ojepikyeTe npenapat Tpasumepa B KoMOiHauUii 3 XiMioTepanieio, €Ki 3 HUX TAKOK MOKYTh
OyTu noB’A3aHi 3 XimMioTepanieo.

Jkuo y Bac BUHMKANOTH Oy/ab-fKi noOiuHi peakuii, 3BepHiTBCA A0 CBOro Jikaps, (apmauesra abo
MEJICECTPH.

[osigomaenns npo nodlunl peaxuil

3BepHiThCA [0 CBOro nikaps, (hapmaiesra abo MeACECTPH, AKLIO Y BAC BHHHKAKOTE Oy/ab-aki mobivHi
peakuii. BoHn MOXyYTh BKJIIOYATH Oy/Ab-9Ki MOMXUIMBI MOGIYHI peakuil, He mepeniveHi y UBOMY AHCTKY-
Biaauui. Takoxk MOXKHa NoBiAOMIATH NPo MoOiuHI peakuii GesnocepenHbo uepes BeG-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o yepe3s nouryk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [Tosizomisrouu npo nodivHi peakuil, B MoxeTe 10MOMOITH HaxaTH Ginbure iHGopManii
npo Ge3nexy LOro NiKapcsKoro 3acody.

5. SIk 36epiraTn npenapart Tpasumepa

36epiraiite weil nikapcebkuil 3acid B HEZOCTYMHOMY IA AiTel MicLi.

He BukopucTOBYiiTe el npenapar mic/a 3aKiHYeHHA TEPMiHY MPUAATHOCTI, 3a3HAYCHOrO HA KAPTOHHIH
ynakoBIli Ta Ha eTHKeTUi (nakona nicna «[Ipunatuuit no» (EXP). TepMmin npugatHocTi BiIHOCHTHECA 10
OCTaHHBOTO [IHA MICSLIS.

36epiratu B xonoaunsHuky (2° C - 8° C).

36epiraTi B OpHriHaNbHIi YNaKoBLi A8 3aXHCTY Bil CBIiT/A.

Heposkpuri ¢akony npenapaty Tpasumepa MOxyTe 30epiratucs npu Temnepatypi 10 30° C nporarom
0JIHOro mepioay A0 3 micsuiB. IX HeoOXiAHO yTUMI3yBaTH B KiHUI UBOro 3-MicA4HOrO mepiogy ado micis
3aKiH4YeHHS TepMiHy NPHIATHOCTI, AKUil BKasaHMii HA (raKoHi, 3a1eXKHO BiJ TOrO, IO CTAHETBCA paHillie.
Ha kapToHHi#t kopoOili B o «He 3actocoByBaTy micif» HeoOXiAHO 3aMUCATH AATY Ul 3a3HAYEHHS 1aTH
yTHAI3auiT,

Posuunu ans indy3iit ciig BUKOPHCTOBYBATH 0Ipa3y Mic/s PO3BEEHHA.

He sacrtocosyiite npenapar Tpasumepa, KO BH NOMITHIH Oy[b-fKi TBepai uacTHHkM abo 3MiHy
3HeDapBIIEHHA PO3YUHY MEpPe]l BBEACHHAM.

Jlikapcbki 3aco0u He MOBUHHI OyTH yTHIi30BaHi Yepes cTiuni Bogu abo nodyrosi Biaxoau. Crnuraiite cBOro
(apmalieBTa sIK yTHIIi3yBaTH npenapar, sk Bam Oinbiie He noTpidex. Lli 3ax0a1 10MOMOXKYTh 3aXHCTUTH
HaBKOJIHILUHE CEpPEIOBHILLE.

6. BmicT ynakosku Ta inma indopmanis

» 1o micTute npenapat Tpasumepa
[Hiroua peuosuHa — tpacty3ymad. Onuy GnakoH MicTUTs:

* 150 mr TpacTy3ymady, sKHi CIi1 pO3UUHATH Y 7,2 MIT CTepPHIIBHOT BOAM s iH'eKiit abo

* 420 mr tpacty3ymady, skuil caig po3uuHuTH ¥ 20 M1 CTEpPHIBLHOT BOAH A iH'eKLiif.
OTpHMaHKii pO34HH MIiCTUTB NpUGIU3HO 21 Mr/mMn TpacTy3ymaly.
[HLi iHrpeieHTH BKIIOYAIOTH L-ricTHAMHY riZpoxiopuay MoHoriapar, L-rictuans, caxapo3sy, nosicopdar
20.
P SIk Burasgae npenapat TpasuMepa i BMicT ynakoBKu
[Mpenapar Tpasumepa sABade co0OK MOPOWIOK 1A KOHLUEHTPATY ANA pO3uUHY M1d iHY3id, sKuii
MOCTA4aEThCA y CKAAHOMY (PIakoHi 3 ryMOBOIO MpoOKoo, i MicTHTE 150 Mr aBo 420 mr TpacTy3ymady.
[Topowtok aBise coboto Oinuil kopxk. KoxkHa kopodka MicTUTh 1 hrakoH 3 nopoukoM.

BaacHuk peecTpauiiiHoro nmoceiaueHHs
[Taitzep Eypona MA EEIT
Bynesap-ge-na-Ilnen 17

1050 Bproccens

Benbris
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Bupodunk

[Tdaitzep Menstodekuypinr bensris HB

Peiixcper 12

2870 ITyype

benbris

Ja orpumanHs Oyap-akol iHdopMauil upo uel npenapar, Gyap nacka, 3B'KITECA 3 MICUCBHM
MpeACTABHUKOM BJIACHUKA PEECTPaLifHOrO MOCBiA4eHHS.

CuioBenisn

[Maiizep JTrokcembypr CAPJIL, dinia [Moaiizep
Juta KOHCyneTauiil y cdepi hapmanesTukn
JTrobnaua

Ten .: +386 (0) 1 52 11 400

Lleit nucTok-BKIaaAMLI Oyn0 BocTaHHE neperasHyTo 04/2019.

Inwi pxepena indopmanii

HertansHa indopmallis npo Leil npenapar A0CTyNnHa Ha BeG-caliTi €BponelicbKOro areHTCTBa 3 MKAPChKUX
3acobiB: http://www.ema.europa.eu.

[le#t nucrox-BkIaauiu JocTynHuil Ha Beix moax €C/€E3 Ha BebG-caiiti €sponefickkoro areHTcTsa 3
JKAPCHKHUX 3aC00iB.

Hacrynua indopmauisi npu3HadeHa TIILKH QI8 MeAHYHHX NPALIBHUKIB

3amkau 30epiraiite Leil npenapat y 3akpuTii OpHTiHATBHIH yaKkoBLi B XOJIOHIBHUKY MPH TeMIiepaTypi
Bin 2° C no 8° C.

Heposkpuri ¢nakonu npenapaty Tpasumepa MoxyTs 30epiratica npu temnepatypi g0 30° C nporsarom
oAHOro mepiomy A0 3 Micsuis. X HeoOxigHO yTHni3yBaTH B KiHLi UpOro 3-micsunoro nepiomy a6o micns
3aKiHYEHHs TepMiHy NMpHIATHOCTI, AKHl BKa3aHuii Ha (pIIAKOHI, 3a51eXKHO BiJ TOro, 10 CTAHETHCS paHille.
Ha kapronHiit kopo6ui B noni «He 3actocoByBary nicis» HeoOXiAHO 3anucaty JaTy /Ui 3a3HaueHHs J1aTH
yTumizauii.

®nakoH 3 TpazuMmepa, BiZIHOBIEHHN# BOJIOIO 14 iH'€KLIH (He BXOIUTE J10 YNIAaKOBKH), CcTabibHIH MPOTATOM
48 rogun npu 2° C - 8° C nicna BiAHOBAEHHS, HOro He C1i/] 3aMOPOXKYBATH.

TpasumMepa NMOPOLLOK AN18 KOHLUEHTPATY A1 po34MHY A4 iHDy3iii no 150 mr

Heo0xigHo BUKOPHCTOBYBATH BIANOBIAHY acenTH4Hy TexHiky. Koxen ¢nakon 3 Tpasumepa no 150 mr
BIZHOBMIOIOTE i3 7,2 MII CTEpPHIbHOI BOAM ANA IH'EKUiH (He BXOAMTH A0 ynakoBkH). He MoxkHa
BHKOPHCTOBYBATH iHUI POYUHHUKK /1A BiaHOBneHHA. OTPUMYIOTE pa3oBy /103y po34YMHY 006’emom 7,4
MIT, 1110 MicTHTB Npudau3Ho 21 Mr/ma TpacTy3ymady. Hagnuuok 4% rapantye, 1o 3a3Havesa go3a 150 mr
Moske OyTH BiiOpaHa 3 KOXHOTO (pIakoHy.

TpazumMepa NopoLloK A1 KOHUEHTPATY U1 PO3YMHY A8 iHdv3iik no 420 mr

HeoOxizHo BUKOPHCTOBYBATH BiAMOBIAHY acenTHuHy TexHiky. Koxen ¢nakon 3 Tpasumepa no 420 mr
BiHOBMIOIOTE i3 20 My cTepunsHOl BOAM A iH'ekuilt (He BXOAMTH A0 ynakoBku). He MoxkHa
BHKOPHCTOBYBATH iHIUI PO3YMHHUKH U1 BiJHOBIeHHA. OTPUMYIOTH pa3oBy 103y po34nHy 06’emom 20,6
MJT, 110 MicTHTh mpubiauzHo 21 Mr/mn TpacTy3ymady. Hannumok 5% rapanTye, o 3a3Hadena jo3a 150 mr
Moske OyTH BifiOpaHa 3 KOKHOrO (h1akoHYy.

Tpasumaepa, O6’eM cTepuibHOI BOAH JE——
MICTKICTB (hIIaKOHY Ans iH'ekuii Otpsivana KOHLEHTPaLis
150 mr y dakoHi + 7.2 Mn = 2meimn Sy
420 mr v dnaxoHi + 20 M = 2 Mr/mn 5
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[Tin gac BigHOBNEHHS 3 MiKapchKUM 3acobom Tpasumepa ciif MOBOAMTHCH 3 obepexHicTio. Haamiphe
CMIHIOBAHHA TMiJ 9ac BiHOBNEeHHA a00 CTPYIUIYBAHHA BiJHOBJICHOTO PO3YHHY MOMKE TpPH3BECTH 10
3HIKEHHS KiTbKkocTi nipenapaty Tpasumepa, Aka mosxe 0yTH BigiOpaHa 3 (prnakoHy.

[HCTpYKUIT A7 BIAHOBICHHA:
1) 3a OMOMOroI0 CTEPHILIIONO LWNPHLA MOBUIBHO BBECTH HEOOXiAHMH 0G’eM (8K 3aiHAYEHO BHIIE)

CTepHJILHOT BOIH A4 iH'ekuiit y dprakon, mo MicTUTh diodinizoBanuii npenapat Tpasumepa.
2) ins posunHeHHs odepexHo obepTath drakoH komusaabHuMu pyXamu, HE CTPYIUIYBATH!

Hesenuke CNiHIOBAHHA MPOAYKTY MpPU BiJAHOBIEHHI € MPHUITYCTUMHM. 3 METOI0 YHHKHEHHA LUbLOro daiite
(nakoHy BiacrosTHCs npoTAroM Oiu3bKO 5 XBHAMH. Bigwosnenuit npenapar Tpasumepa nosuHeH OyTH
Oe30apBHUM ab0 01i10-KOPHYHEBATO-KOBTHM [IPO3OPUM PO3YMHOM, SKHIl MPAKTHYHO HE MICTHTH
BHMMHX 4acTOYOK.
BusHaute HeoOXigHMiT 00'€EM PO3UHHY:
* IS BBEJCHHS HABAHTAXKYBANLHOI 103M TpacTysymaby 4 mr/kr macm Tina abo nogansof
THXHEBOT 1031 TpacTy3yMaly 2 Mr/Kr MacH Tija:

06’em (1) = Maca Tiaa (Kr) X 103a (4 MI/Kr HaBaHTKYBaIbHa a00 2 MI/KI MiATPUMYIOYA 103a)
21 (Mr/MJT, KOHUEHTpALiS BIAHOBICHOrO PO3UYHHY)

*  JUIA BBEJIEHHS HaBAHTAXKYBAJILHOI 103W TpacTy3dymaly 8 mr/kr macu tina abo noganeLioi 3-
TIDKHEBOT /1031 TpacTy3ymaly 6 Mr/Kr mac Tina:

06’em (M) = maca Tiaa (kr) x go3a (8 MI/kr HapaHTaKVBajlbHa a00 6 MI/KI NiATPpUMYIOYA J03a)
21 (Mr/mn, KOHUEHTpALiA BiHOBJEHOIO PO3UHHY)

Heobxinuuit 06’eM po3unHy BinOHpaioTh 3 (rakoHa i BBOAATH B iHdy3iliHnii naker 3 nmoaisiHinxiIOpUay,
noslieTUNeHy, nojainponineHy ao eTuneHBiHinaueraty, abo ckIsHHI (akoH, 1o MicTuTh 250 M1 9 Mr/ma
(0,9%) posunHy Hatpiro xjopuay. He ciit BUKOPHCTOBYBATH PO3UMHH IIOKO3H. [Hy3iiHui naker ado
¢nakon cnig obepexHo rnepeBepraTH W00 MepeMilllaTH pPO3uMH, 3anodiraloud YTBOPEHHIO [MiHH.
[IpenapaTh A1 MapeHTepalbHOro BBEAEHHS Nepel 3aCTOCYBaHHAM HEOOXIAHO Bi3yalbHO OMNIAHYTH, 1100
MepecBiAYUTHCA Y BIACYTHOCTI MeXaHiYHMX AOMIWIOK i 3MiHK 3abapeienHs. IHdysifiuuil posuun cnix
BBOJIMTH Bipa3sy K micis MpUroTyBaHHA. SIKWIO po3BeeHHd BiA0yBal0oCs B aCeNTHYHUX YMOBAX, PO3YMH
MOy Ha 30epirati npoTarom 24 roaux (npu Temneparypi ve suute 30° C).
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JIUCTOK-BKJIAJIHUII: IHOPOPMAILIA JI51 KOPUCTYBAYA

Tpazumepa MOPOINOK /LISt KOHUEHTPATY IS PO34MHY A3 indysiit no 150 mr
Tpasumepa nNOpoOLIOK /IS KONLCUTPATY A5l po3yuny Aas indysiii no 420 wr

¥ [leii nikapchbkuit 3acid nianArae gomarkoBoMy KoHTponto. Lle 103BonuTE WBHAKO iAeHTH(IKYBATH HOBY
indopmauiio 3 Geznexu. Bu Moxkere A0MOMOrTH, AKWO OyJeTe MOBIAOMIATH MPO BHHHKHEHHA OYab-AKHX
noGiyHuX peakuiil. ¥ kinui po3giny 4 nanaHo indopmauiio npo te, AK MOBIIOMUTH MPO NoGiuHi peakuir.

[lepin Hi% MOYATH 32CTOCYBAHHS [BOT0 NPENAPATY, YBAXKHO NPOYHTAIITe BECh JHNCTOK-BK/IA/HIL,
OCKIJILKH BiH MICTHTL BAXKJIHNBY /IS Bac iHdopmauiio.
+  3GepiraiiTe Ueil TMCTOK-BKIAANLI. MOKIHBO, BaM 3HAI00HTHCA MPOYHTATH HOIO 3HOBY.
»  SKuW0 y BAC BHHUK/IH AOJATKOBI [TMTAHHSM, 3BEPHIThCA 10 Nikapa abo dapmaiesra.
+  Slkwo y Bac BUHUKIH Oyab-aKi nobiuHi peakuii, 3BepHiTbCA 10 ¢BOro Jjikaps, dapmauesra ado
mezacecTpH. Lle cTocyeTbes OyAb-AKMX MOMKIMBUX MOOIYHMX peakuiil, He nepesivyeHux y LUbOMY
nMCTKY-BRaaanwi. JIus. posain 4.

[ndopmanis 3a3Ha49eHA Y IBOMY JAHCTKY-BKIAJHLIL:

[{o sBasie coGoio npenapat Tpasumepa i 414 HOro BiH 3aCTOCOBYETHCA
[[{o noTpi6Ho 3HaTH Mepea 3acTocyBaHHAM npenapary Tpazumepa

Sk 3acrocoByeThes npenapar Tpasumepa

Moxugi noGidni peakuii

Sk 36epiratu npenapat Tpazumepa

6. BmicT ynakoBkH Ta iHma iHdopmatlis

S L B9 pee

1. [Llo siBasie coboro npenapat Tpa3umepa i 1151 4Oro BiH 32CTOCOBYEThCS

TpasuMepa MICTUTB AiF04y PEYOBHHY TPAcTy3yMad, Aka € MOHOKJIOHAJBHHM AHTHTLIOM. MOHOK/IOHAIIbHI
aHTUTIIa NPHEAHYIOTbCA 10 creuddiunux Oinkis abo adTureHis. Tpacty3ymald npusHayeHHd i
CesIeKTHBHOrO 3B'A3yBaHHS 3 aHTHIeHOM, SIKHii HA3HBA€EThCA PeLeNnTop 2 emnigepMaibHoro (hakTopy pocty
monuuu (HER2). HER2 npucyTHiii y BeIMKHX KiJIBKOCTAX HA IOBEPXHi IeAKUX PAKOBHMX KIITHH, A€ BiH
ctumymroe ix pict. Konm Tpasumepa 3s'asyetsca 3 HER2, 1e synuHge picT TakuX KTiTHH | BUKIHKAE iX
3arudens.

Baw nikap Moxe npusHauuti npenapar Tpasumepa And JTiKyBaHHS Paky MOJOYHOI 3a/103M Ta paky
LTYHKY, AKIIO:

» ¥V Bac pak MOJIOYHOI 347031 Ha paHHiH cTanil 3 Bucokum piBHeM Oinky HER2.

» YV Bac MeTacTaTHYHWHA paK MOJIOYHOI 3a703H (paKk MOMOYHOI 3a7103M, LIO MOLIHPHUBCA 3a Mexi
nepsMHHOT NyxiuHK) 3 BHCOKHM piBHeM HER2. Tpasumepa mosxe npusHauatics y komGiHauii 3
xiMioTepamieio nakiiTakcena0M ado J0UETAKCEIOM B AKOCTi MEPLIOT Teparnil np1 MeTacTaTHYHOMY
paKy MOJIOYHOT 321031 ab0 MOXKe MPH3HAYATHCA Y SKOCTi MOHOTepanil, AKIIO iHLIi BUAH MiKyBaHHS
BuABMANCA HeedekTHBHMMH. [Ipenapar Takok NMpu3HavalTh B komOiHalil 3 nmpenaparamu, AKi
Ha3MBalOTHCA iHriGiTOpaMu apomarasy, nauieHram 3 Bucokum pisiem HER2 i ropmon-penentop-
NO3HUTHBHHM METACTAaTHYHHUM paKkoM MOJIOYHOI 3a1031 (PaKOM, HYTIABHM 110 KIHOUMX CTATEBUX

FOPMOHIB).
» V pac MeracTaTHYHMH pak UUTYHKY 3 BUcOKHUM piBHem HERZ2, B Komomauu 3 mmumu 'sacooaMH
JUIs JTIKYBaHHS paKy, TakuM gk kaneuutadin ado S-hroypanusn i uncnnawﬂ S AT -/x:»._/_
2. [Ilo moTpiGHo 3HATH Mepe/ 3aCTOCYBAHHAM Npenapary Tpammg‘pp,- /7’ Y
5o S ond [
» He 3actocosyiite npenapar Tpa3sumepa, AKIIO: - - rt-/-; VG
Bz Y T
: |
1.\._.’(9, | .-"j ~
5.9 . { i
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* y Bac anepris Ha TpacTy3yma0, Muiayi 6inki abo Ha Oy/ab-AKi I0NOMDKHI PeyOBHHHU Mpernapary
(nepenidexi y po3aini 6).

+ vy Bac € cepiio3Hi mpoOieMH 3 JMXaHHAM y CTaHi CMOKOK uepe3 pak, abo sxkulo BaM notpitua
[0AATKOBA KUCHEBa Tepartis.

P OcodanBocTi 3aCTOCYRAHHS

Bauu siikap OyJie peTesibHO KOHTPOMIOBATH BALLy 1¢PAlLitY.

» Monitopuur (gynkuii cepus

Jlikysanus npenapatoM Tpasumepa y sikocTi MoHoTeparnii abo B koMOiHauil 3 TAKCAaHOM MOKe BIJIHBATH
Ha ceple, 0COOIMBO AKIO BH KOIM-HEOYAb NpHIiMaTH aHTPAUMKIiH (TaKCaH! i aHTPAUMKIIHK € ABOMA
{HIIMMK KJTacaMu Npenaparis, 110 BHKOPHCTOBYIOTBCA AU JIiKyBaHHS paky). [TobiuHi peakuii MoxyTh
OyTH MOMipHUME 200 THKKUMH | MOXKYTh MpH3BeCTH 10 cMepTi. Tomy dyHKLiK cepus 6y ayTh nepeBipATH
nepes, NpoTAroM (KOXHI TpU MicAli) i micas (10 JBOX-M'ATH POKiB) jikyBaHHA npenaparom Tpasumepa.
SIKIo y Bac BHHUKHYTh Oy[b-AKi O3HaKM ceplleBOl HEAOCTATHOCTI (HEAOCTATHE MMPOKAYyBAHHS KPOBI
cepueM), QYHKIiIO cepus BaM MOKYTb MEpPEBIpATH HacTille (KOXKHi LWICTb-BICIM THAKHIB), BH MOXeTe
OTPUMYBATH Tepariio cepLeBoi HeJ0CTaTHOCTI, a00 BaM J0BEAETHCA MPUIHHNTH JIKYBaHHS MpenapaToM
Tpazumepa.

[ToroBopiTe 3i cBoiM Jikapem, (apmauesToM ab0 MEICECTPOIO MEped 3aCTOCYBaHHAM Mpenapaty
Tpazumepa. gKL10:

+ y Bac Oynia cepueBa HeJOCTATHICTh, illeMiYHa XBopoOa Cepld, 3aXBOPHOBaHHA KJamaHis ceplid
(LyMH B ceplli), BECOKMIT KpOB' AU THCK, AKILO BY NpHitMany Oy 1b-AKi npenapary A1 3HHKEHHA
KpPOB'SHOTO THCKY abo B Aaumii yac npuiimaete Oyab-fKi npenapaTi WId 3HHKEHHS KPOB'SHOrO
THCKY.

«  Bu mpuiimMany paxiwe abo mpuiiMaeTe B JaHuil yac npenaparu AokcopyOiuuH abo emipyOiuuH
(mpemaparH, WO 3aCTOCOBYHOTHCA 1A JiKyBaHHA paky). Lli mpemapatu (abo Oyap-aki iHLui
AHTPALMKIIHNA) MOXXYTh MOLIKOKYBATH CEpUEBHH M'A3 i MiABHILYBAaTH PHU3HK BHHUKHEHHS
npobeM 3 ceplieM Mijl yac 3acTocyBaHHs nmpenapary TpasuMepa.

«  BHM CTP@KIA€Te HA 3aJAMILKY, 0COOIMBO AKIIO BH B JaHMil yac 3acrocoByeTe TakcaH. Tpasumepa
MOYKe BUKIMKATH YTPYIAHEHE AMXaHHS, 0COONNBO KOJIM NpHu3HavyaeThes Brepiue. [Ipobrema moxe
6yTH 6i/bl CepilO3HOK, AKILO Y Bac BKe € 3aquiuka. Jlyxe piko Tpamisincs BUIAAKH CMepTi
NALEHTIB 3 BaKKMM YTPYAHEHHM AMXaHHAM JI0 MOYATKY JiKYBaHHA, KOMM iM NpH3HAYaIu
npenapat Tpasumepa.

*  BH KOJIH-HeOYb MPOXOAMIIH iHLIY Tepamnito paky.

SIK110 BM OTpUMYy€ETe Mpenapar Tpasumepa 3 Oyab-AKUM iHIIHM JiKapChKUM 3ac000M /U1 NiKyBaHHS paKy,
TaKUM K MakJiTakcen, jouerakces, iHridiTop apomarasu, kaneuutadiH, 5-gropypauun abo UMCMIATHH,
TAKOXK MPOYHTANHTE JTUCTKHU-BKIAJAHLII /I MALi€HTIB 10 UMX MMPenaparis.

» Jliti Ta niiiTRH

3acrocyBaHHs npenapary Tpa3sumepa He peKOMEHAYEThCA MauieHTam monoawe 18 pokis.

P Iuwi dikapeepki 3acobu i Tpasumepa

[Tosinomre nikapo, papmanesTy abo MeJcecTpi, AKLIO B NPHIEMAETe, HELLOAABHO NpuiiMany abo MoxeTe
npuitMaTi 6yab-AKi iHII NpenaparH.

Jlns BuBeneHHs npenapary Tpasumepa Moke 3HaZoOMTHCA 10 7 MicauiB. ToMmy B NOBHHHI MOBiIOMHTH
CBOTO JiKaps, (papmalieBTa abo MeCcecTpy, L0 BY OJepXKyBanu npenapar Tpasumepa, AKII0 BH NOUHHAETE
3acToCYBaHHs Oy/Ib-AKHMX HOBHX rpernaparis uyepe3 7 MicALIB MiCIa NPHNUHEHHA iKY BaHHA.

P> BaritHicTs

»  SIKwIO BH BariTHi, BBaKa€Te, 110 MOXKeTe OyTH BariTHOIX abo niaHyeTe MaTH AUTHHY, 3BEPHITBCA
10 JTikap4, (papmatieBta abo MeIcecTpH 3a Nopaaolo Mepel 3acTOCYBaHHAM LbOr0 Mpenapary.

* By noBUHHI BHKOpPHCTOBYBaTH e(eKTHBHY KOHTpalenuilo nia uac JiKyBaHHA [Mpenaparom
Tpasumepa i NPOTATOM MPHHAIMHI 7 MiCALIB MiCNA 3aKiHYEHHA JIKYBaHHS.

* Bamw nikap npoinopmye Bac Npo pH3NKH Ta Mepesaru npuifoMy npemnapary Tpamwepq\nm qac
BariTHOCTI. ¥ pifIKicHMX BUMaaKax cnocrep1ra.nocs1 3MeHLUeHHs 00 euy (amm/&mﬂri{bi) pg,u‘am Lo

b
rpa?MME:pa Lleu CTaH MOKe DVTH LIKITUBHM JUTS BaLIOT IIHTHHH B YTPOUD! ﬂa‘repl i DYB oB' SII&HHH
mn “‘ ; 3
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P ['pyase BUroAoBYBaHHS

He roayiite AMTHHY rpyaio mia 4ac Tepamii npenaparoM Tpasumepa Ta mpotsrom 7 Micsuis micis
ocTaHHBOI 103u npenapaty Tpasumepa, ockinbk TpasuMepa MOxe MepeaaBaTHCA AHTHHI Yepe3 rpy/IHe
MOJIOKO.

INpokoHcyneTyiiTeca 3 nikapeM aGo (apMaleBTOM mepes THM, SK npuiiMarty 6y /b-9Ki Jikapchki 3acobu.

P KepyBaHHs aBTOTPAHCIOPTOM Ta podoTa 3 IHIIHMH MeXaHisMamu

Hesigomo, 4n Tpasumepa BIUIMBAE Ha 3[JaTHICTh KEPYBAaTH TPAHCIOPTHMMH 3acobaMi Ta MpaloBaTH 3
iHwMu MexadizmMamu. OfHak, AKIUIO MiJ Yac NiKYBaHHA Y Bac BHHHKAE 03HOO abo TMXOMAaHKA. He CIIij
cigartu 3a KEpMO abo IMpanrBaTH 3 IHILHMH Mexanimamn, [TOKH CHMIITOMH OCTATOYHO HE MHHYTh.

3. Sk 3acTocoByeThest npenapart Tpasumepa

IMepen nmoyaTkoM JIiKyBaHHA Balll jJikap BH3HauuTk piBeHb HER2 y Bawiit myxmusi. Tineku nauieHTs 3
BennkuM pisHem HER2 6yayTs otpumyBartu npenapar Tpasumepa. TpasuMepa BBOANTBCA TilbKH JiKapeM
abo meacectporo. Bain nikap 6yae npu3HavaTH 103y 1 peskuM JiKyBaHHS, Akl noTpibHi came gam. Jloza
npenapary Tpa3zumepa 3a/lexHTh BiJl Baru Bailoro Tifa.

[Tpenapar Tpasumepa Ui BHYTPiLIHBOBEHHOIO 3aCTOCYBaHHS He INpHU3HAYEeHHil ANf MiAWKipHOTO
BBE/IeHH4, i HOro ¢/1il 3aCTOCOBYBATH Ti/TbKH SK BHYTPIlIHLOBEHHY iH(Y3i0.

Tpasumepa /U151 BHY TPiLIHBOBEHHOTO 3aCTOCYBaHHS 3aCTOCOBYETLCA Y BUIUIAAI BHY TPillIHBOBEHHOT iHOY3iT
(«xpanenbHo») OesnocepeHbo y Beny. ITepiy 103y npenapary BBOAATH nmpotarom 90 XBHIINH, i BU OyaeTe
3HAXOAUTHUCS MiJ HArJIAA0M MeANYHOrO NMpaLiBHUKA [ 4ac BBeIeHHS HA BUNAI0K BHHHKHEHHS OY/Ib-1KHX
nodiYHMX peakuiif. Ko nepiua 103a 100pe 1epeHOCHTHCS, HACTYIHI 03U MOKYTh BBOAMTHCS MPOTATOM
30 xBunuH (auB. posain 2, micas «OcoGauBoCTi 3acTocyBaHHA»). KinbkicTe oTpumanux iHdy3iit Gyze
3aj1ekartH Bijl TOro, AK BM pearyerte Ha JiKyBaHHs. Baui nikap oOroOBOPUTE Lie 3 BAMH.

Jing 3arno0iraHHA MOMUIIOK Yy NIKYBaHHI Ba)KJIHBO MepeBipATH eTHKETKH Ha (prakoHax, mod nepekoHaTHCs,
L0 Mpenapar, SKHi roTYEThCA | 3aCTOCOBYEThCA, € AilicHo Tpasumepa (Tpactyzymab), a He TpacTy3ymady
€MTaHCHH.

Jlnsg nikyBaHHS paky MOIOYHOI 341034 Ha paHHii cTaail, MeTacTaTHYHOrO paky MOJOYHOI 3a103M i
MeTacTaTHYHOTO paKy UUTYHKY, Tpa3zumepa 3acTOCOBYEThCA KOKHI 3 THXKHI.

Tpa3umMepa MOKe TAKOK BBOAUTHCA OJMH Pa3 Ha THKAEHb /1A JIIKYBaHHA METaCTATHYHOTO PAKy MOJIOYHOI
3a103H.

P Skuio BH NpHIHHWIK 3acTOCYBaHHs npenaparty Tpasumepa

He npunuusiiTe 3acTocyBaHHA LLOTO Mpenapary, CHeplly He MOBIAOMUBLUN cBoro fikaps. Bei mo3u cnmig
npuiiMaT B HANEKHHUIT Hac KOXKHOIO THXHA ab0 KOXKHI TpH THAKHI (3a1eKHO BiJ Balol CXeMH
3acrocyBaHHs). Lle cnpuse HaiibinbLiil eexTHBHOCTI BalIOro npenapary.

Busegenns npenapatry Tpasumepa Moke TpusBatH A0 7 Micauis. Tomy sikap Moske BHpIilIHTH
MPOJOBKYBATH MepeBipATH (DYHKLIIO CeplUA HaBiTh MiCIA 3aBePLUCHHA JiKYBaHHS.

SIK110 y Bac BMHMKIIH J0JaTKOBI MUTAHHA 100 3aCTOCYBAHHS LLOIO [IPENapary, 3BepHIiTECA 10 Jikaps,
thapmauesta abo MeacecTpH.

4. Moxaui noGiuni peaxkuii

Sk i Bei mikapeski 3aco6u, Tpazumepa Moxe BUKJIMKATH MOGI4HI peakiil, Xo4a He Y BCIX MAUi€HTIB BOHU
nposBRAOThCA. JlesAki 3 UMX NOOIYHHX peakuid MOKYyTh OyTH CepHO3HHMH i MOKYTh NPH3BECTH 10
rocriTanizauif.

ig 4ac ingysii npenapatom Tpasumepa MOXYThb BHHHKATH O3HOO, MTHXOMAHKA Ta iHWWI rpHMIoNomioHi
cumnTomu. BoHu ayxke motuupedi (MOXYTbh BUHHKATH Oinbiue Hixk y 1 Ha 10 oci®), [Hwi cumnTomH,
nos'a3ani 3 iHQysi€o, BKIIOYAIOTB: HYAOTY, OM0BaHHA, Oilb, MOCHIEGHHS HaNpyKeHHA y M'a3ax i
TPeMTiHHA, TONOBHMIT Oinb, 3amaMOpoOYeHHA, YTPYyAHEHE [AUXAHHA, XPHMHK, BUCOKMIT a00 HH3LKH
KPORB'SHHIT THCK, MOPYILIEHHS PUTMY cepld (cepueOHTT, TpinoTiHHg cepus abo HeperyiapHe cepLedHTTS),
HaOpsaKku 001Myus i ry6. BHCHIAHHA | Blzmy"rrﬂ BTOMH. JlesKi 3 LMX CUMNTOMIB MOXKYTb Oy TH cepﬁoanumn
a JedKi nauieHTH moMepnau (IHB. po3ain 2, nicas «OcobaUBOCTI 3aCTOCYBAHHAY ). = T,
Lli peakuii B OCHOBHOMY TPAMUIAKOTHCA M11/1 4aC MNEPLUOT BHYTPILUHLOBEHHOT iHDY 31T {«xpanenbﬁnuzwy 3;1—[}#}
i MPOTATOM MEPIINX KiTbKOX TOAWH Micia noyatky iHgysii. Bonn, sk npasuno, THM'-Lacc}Br /f

S nif
= Aamy petaTic
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[Tix yac iHdys3ii i TPOTArOM LIOHAHMEHLIE IECTH NOAMH ITic/s MOYaTKy nepuiol iHy3ii, a Takox npoTIrom
/IBOX TOJIUH Micns MoyaTky iHiuol iHdys3ii, B OyneTe 3HAXOIUTHCA NiJ HAMJAIOM MEAHYHOro (axiBLA.
Skuio y Bac BUHHKHE peakuis, iHysilo Oyae crnoBibHEHO ab0 NPUMHHEHO, i BAM MOKYTh MPOBECTH
Tepariio 3 mpHBoy MobiuHuX peakuiit. [Hdysio Moxke DyTH IPOJOBAKEHO M1iC/A NONINLIEHHS CHMITTOMIB.
[HOAT CUMIITOMH BUHHUKAIOTH Mi3HilIe, HiX Yepe3 WiCTh OANH Mmic/4 no4aTKy iHdY3il. SKuo ue TpanuTses
3 BAMM, HEIdiHU SBEPHITBCA 10 nikapda. [HOAI CHMNTOMH MOXKYTh NOMINUIYBATHCA, O Midiile
MOTipLIyBaTHCA.
[ moOivHi peakwii, He TINBLKKM MOB'A3aHi 3 iH(Y3i€0, MOXKYTh BUHUKATH B OVIb-AKHIl Yac Mg yac
nikyBaHHa npenapatom Tpasumepa. [Tpodnemu 3 cepueM iHOAI MOXKYTb BHHUKATH (1 4ac JIKYBaHHA |
3pijika micas MpUMHHEHHA JTIKYBaHHA 1 MOXYTh OyTu cepitozHuMu. Bouu BxiIHOYaloTh ocliablieHHs
CepLEBOro M'A3a, 110 MOXKE NMPU3BECTH JI0 CEepleBOi HEAOCTATHOCTI, 3analeHHA (HaOpAK, NOYEPBOHIHHA,
’Kap i Ois1b) 30BHILLIHLOT 00OJIOHKH Ceplis i MOpYyIIEeHHA cepLeBoro putMy. Lle Moske npusBecTH 10 TaKUX
CHMMTOMIB, AK:

*  3aadIuKa (BKJIKOYAIOUH 3aMLIKY B HIYHMIT yac),

*  Kallellb,

* 3aTpuMKa piauHu (Habpsk) B Horax abo pykax,

*  cepuedHTTH (TPINOTiHHA cepld abo HeperyspHe cepLeduTTA).
Bauu nrikap Oy/e pery1spHO CTEKHTH 3a BaLIUM CepLeM M1 yac i mic/A NiKyBaHHs, ajle BU MOBUHHI HEraiHo
MOBiJOMHUTH JTIKAPIO, AKILO BU MOMITHIH OyAb-AKHIT 3 MepepaxoBaHUX BHUILE CUMITOMIB,
Skio BH Biguysaere Oyab-AKWil 3 mepepaxoBaHHX BHILE CHMIITOMIB, KOJH JIIKYBaHHS [pernapaTtoMm
Tpasumepa 3akiHuw/IOCA, BM MOBHHHI BiABiZaTH Jikaps i cKasaTH, LI0 BH paHille OTPUMYBAJIH
TpacTty3ymab.
Hyxe vacti nobivHi peakuii: MOXYTs BUHUKATH Y Ginbw vixk 1 3 10 ocib

*  iH(exuii

«  Iiapes

*  3akpen

*  eyid (AUcnencis)

*  chabkicTh

*  BHCHIAHHA Ha WIKipi

*  Oinb y rpyaax

* Ok y KHBOTI

*  Oinb y cyrnodax

*  HM3bKi NTOKA3HUKH CPUTPOLIMTIB i JeHKOUMTIB (AKi JonmoMaraiTs GopoTHes 3 iH(peKUie0) iHoal 3

JTHXOMAHKOIO

= Oins y m'azax

*  KOH'IOHKTUBIT

*  MOCHJIEHE CIIbO30BH/IiNEHHA

*  HOCOBA KpOBOTEHA

*  HEeXHThb
*  BTpara BOJoccA
*  Tpemop

*  [PHIUIABH Xapy
*  3anaMoOpoYeHH:

*  YpaXeHHS HIrTiB

*  BTpara Baru

*  BTpaTa aneTHTy

*  HEMOJX/IHMBICTE 3aCHYTH (0e3COHHSA)

*  3MiHH CMaKy

*  HU3BKHII piBeHL TPOMOOLHUTIB

*  CHHLI

*  OHiMiHHA a00 MOKONMIOBAHHA MaNbLIB PYK i HIr

*  [04epBOHIHHA, HAOpAKH a0 BHPa3KH y poTi Ta/abo ropai Jo
*  Oinb, Habpak, MouepBOHiHHA a00 MOKOMIOBAHHA pyK Ta/abo Hir i 3




3aHILIKA
roJI0BHHiT ik
Kalelb
OmoBaHHA
HY/10Ta

Yacri nodivni peakuii: MOKYTb BUHHKATH Y Menw Hix 1 3 10 ocid

-

asepriysi peaxuii

iHdexuii ropaa

iH(exuii ceqoBOro Mixypa ta UIKipu
onepizyrounii repriec
3anajseHHs MOJIOYHOI 3a/1031
3ananeHHs miAw1yHKoBoT
3a/103¢ ab0 MediHKn
nopyueHHs GyHKIUIT HUPOK
MiABHILEHHI TOHYC M A3iB
abo wanpyra (rinepToHyc)
Oinb y pykax Ta/ado Horax
BUCHIIAHHA

COHIUBICTB

remMopoit

cBepbix

* CYXiCTh y POTi T LIKipH
* cyxicThb oyveii
* MTAUBICTH

* BiIYYTTA ¢1a0KOCTI TA He3/yKaHH:

* TPUBOKHICTD

* nenpecis

* OpYIIEHHS MHCIEHHA
* acT™Ma

* ereHeBa iH(peKLig

* nopyuienHs GyHKuUiT nereHnb
* OisIBY CIHHI

* OB Yy LUMHT

* Bifb Y KiCcTKax

* dKHE

* CITa3MH Hir

HeuacTi nobiuni peakuii: MoKy Tb BUHMKATH y MeHW Hix 1 3 100 oci

L]

riyxora
ACpMaTHT
iHbekLis KpoBi

Piakicui nodiuni peakuii: MOXyTb BHHHKATH y MeH HiXk 1 3 1000 ocid

cnabkicTh
JKOBTAHULA
3anaieHHs abo pyGuUIOBaHHA JIEreHb

YactoTa HeBiioMa: (4CTOTY HEMOKIMBO OLIHUTH 3 JOCTYMHUX JaHHX

natonoris abo MOpyILIEHHS 3rOpTaHHs KPOBI
aHadinakTH4YHI peakuii

BHCOKHUIT piBeHb Kasiio

HabpsaK MO3KY

HaOpAK abo KPoBOTeYa 3aAHLOT CTIHKHM OKa
LLIOK

HaOpAK 30BHIIIHBOT 000NOHKH cepls
MOBIIBHUA MyJbC

NopyLUeHHS PUTMY cepLs

pecrnipaTopHHii IMCTpec

JMXalbHa HEeOCTaTHICTh

rocTpHii HabpsK JereHs

rocTpe 3BY)KEHHSA AMXaJbHUX LLIIAXIB
MaTONOriYHO HU3bKHIl PiBEHb KHCHIO B KPOBI
YTPY/HEHE JHXaHHA Y MOJIOXKEHHI JIexKauH
YpakeHHS/MOLIKOLKeHHA MeYiHKH

HaOpsak o0auyus, ry6 i ropna

HHPKOBA HEJIOCTATHICTh

[ATONOrIYHO HU3bKHIl PiBEHb PiAMHM HABKONO AUTHHYU B yTPoOi MaTepi

HEJI0PO3BHHEHICTB JIereHb ANTHHHI B yTPoOi MaTepi
11aTo/O0rist PO3BHTKY HHPOK Y AMTHHH B yTpoOi matepi e R
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Jesaxi 3 mobiunux peakuiii, ki BH BiguyBaeTe, MOXKYTE OYTH MOB'A3aHi 3 OCHOBHHUM 3aXBOPIOBAHHAM Ha
pak. ko Bu oaep:KyeTe npenapat Tpasumepa B KOMOiHaLIT 3 XiMioTeparnieto, 1esKi 3 HUX TAKOK MOXKYTh
GyTu noB’s3axi 3 XiMioTeparnieto.

Skwo y Bac BHHHKAIOTH Oyab-iki noGiuHi peakilii, 3BepHiThCA A0 cBOro Jikaps. Qapmauesta abo
MEJICECTPH.

[Mosigomiaennn upo nobiuni peaxuii

3BepHiTECA 10 ¢BOro Jikaps, (apmauesra abo MeACECTPH, AKLIO Y BAC BUHHKAOTh Oyab-AKi moOiyHi
peakuii. Bonu MOxkyTh BKIOHAaTH Oy/ab-AKi MOKIHBI MoOI4HI peakiii, He mepenmivteHi y UbOMY JTHCTKY-
praaauui. Takox MOKHA MOBIIOMIATH Npo nodiuHi peakuil SesnocepeaHso yepes Bed-caitt Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o 4yepes noumyk MHRA Yellow Card Scheme B Google Play ado
Apple App Store. [ToBigomnstouu npo noOiuHi peakiii, BU MoXkeTe 10M0MOIrTH HanaTu Oinblue indopmarii
npo es3nexy 1bOTo JiKapchbKOro 3acody.

5. Sk 36epiraTu npenapat Tpasumepa

30epiraiite ueil nikapchkHif 3acid B HeAOCTYNHOMY AnA AiTeit Micui.

He BukopucTOBY#TE Lieif npenapar mic/is 3aKiHYeHHA TePMiHy MPHIATHOCTI, 3a3Ha4Y€HOr0 Ha KapTOHHIi
yrnakosii Ta Ha eTukeTui ¢akona micna «[Ipuaaruunii fo» (EXP). TepMiH npuaaTtHOCTI BiAHOCHTBCA 10
OCTaHHBOTO JTHA MicALA.

36epiraty B xonoaunshHuky (2° C - 8° C).

3GepiraTi B OpHriHaIbHIi yNaKkoBLi 115 3aXMCTY Bil CBiT/a.

Heposkputi ¢iakonu npenapary TpasuMepa MoxyTh 30epiratuca npu temneparypi a0 30° C npotarom
0JIHOTO mepiofy A0 3 Micauis. [X HeoOXigHO yTHII3yBaTH B KiHUI UBOro 3-MicauHoro nepiogy abo micis
3aKiH9eHHsA TepMiHy MPHOATHOCTI, AKMI BKa3aHui Ha (IaKkoHi, 3a/IeXKHO Bifl TOTO, 110 CTAHEThCH paHille.
Ha kaprouHiii kopo6ui B noni «He 3actocoryBat# nicas» HeoOXiHO 3anucaTu AaTy A/ 3a3HadeHHs 1aTH
yTHi3auil.

Posuuuu 1715 iHy3iil cnil BUKOPUCTOBYBATH O/Ipa3y Micjis pO3BEAeHHH.

He 3actocosyiite npernapatr Tpasumepa, sKILO BH MOMITHUIM Oyab-Aiki TBepAi uacTUHKM abo 3MiHY
3HeGapBIeHHA PO3UHHY NEpe] BBEJASHHAM.

JlikapchKi 3aco0m He MOBHHHI OyTH YTHIIi30BaHi yepe3 CTi4Hi Boau ado nodyTosi Binxoau. Crnuraiite cBOro
(bapmaueBTa SK yTHIi3yBaTH Mpenapar, sk Bam Oisbiue He noTpideH. Lli 3axo0/11 10MOMOXKYTh 3aXHCTUTH
HABKOJIMILIHE CepPe0BHLLE.

6. Bmict ynakoBkHu T2 inma indopmauis

B o micTute npenapat Tpasumepa
Hiroua peuoruna — tpactyzymad. OauH (h1aKoH MICTUTE!
* 150 mr TpacTy3ymaby, SKHi Ci1iJ pO3UHHHTH Y 7,2 MJI CTEPHJIBHOT BOAM /1A iH'€Kiit abo
* 420 mr TpacTy3ymady, akuii cif po34uHUTH Y 20 M1 cTepHiIbHOT BOAKM ANs iH'€KLUiii.
OTpuMaHHil pO34HH MICTHTB NpHOIN3HO 21 Mr/MA TpacTy3ymady.
[HIi iHrpeaieHTH BIJIIOYAKTS L-ricTHAKHY riApoXJIopuly MOHoOriapar, L-rictuaus, caxapo3y, noiicopbar
20.
P Sl Burasgae npenapat Tpasumepa i BMicT yNaKkoBKH
[Mpenapar Tpazumepa ABnsge coOOK MOPOLUOK 1A KOHUEHTPATY IS PO3YMHY And iHy3ii, akuii
MOCTAYAETHCS Y CKIAHOMY (hIIakoHi 3 ryMoBor npobkoro, i MicTute 150 Mr ado 420 mr tpactysymady.
[Topowok ABnse coboto Oimuit kopxk. KoxHa kopoOka MicTUTE | d1akoH 3 MOpOLLKOM.
BracHuk peecTpaniiiHOro nocBiIMeHHs
[Tdaiizep Eypona MA EEIT
BynsBap-ne-na-ITnen 17
1050 Bproccens

Beneris
Bupoduuk

[Ipaiizep Menstodekuypiur bensris HB
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Peiikcser 12

2870 Ilyypc

Benbris

Jis orpumanng Oyap-sxoi indopmauil npo ueit npenapar, Oyjas J1acka, 3B'IKITECA 3 MicHEBHUM
[pe/ICTABHHKOM BJIACHHKA PEECTPALiTHOrO MOCBIIMeHHA.

Caosauska Pecniydiika

[Tpaitzep JliokcemGypr CAPJI, dinis

Ten .: +421-2-3355 5500

Lleit muctok-exnagui 6yno BocTaHHe nepernauyto 04/2019.

Tummi jpkepena indopmauii

JetansHa indopMartiis npo ueit npenapar 10ctynHa Ha e6-caiiti €Bponelicbkoro areHTCTBa 3 TiKapChKHX
3aco0iB: http://www.ema.europa.eu.

Lleit nucTok-BKIaauin D0cTynHUi Ha Bcix mMoBax €C/€E3 Ha Beb-caiiti €Bporneiicbkoro areHTeTsa 3
niKapebKHX 3aco0iB.

Hacrtynua indopmauis npu3HadeHa TUILKH ISl MEAHYHHX NPauiBHHKIB

3apyu 30epiraiiTe e npenapat y 3aKpuTii OpUriHabHIi yNaKoBLUi B XOMOANIBHHKY [PH TeMIepaTypi
B 2° C 1o 8° C.

Heposkpurti ¢nakonu npenapaty Tpazumepa MoxyThb 30epiraTucs npu Temnepatypi o 30° C nporarom
oaHOro nepiogy a0 3 micauis. Ix HeoOxiaHo yTunisysatu B kiHui uporo 3-micaunoro nepiosy a6o nicns
3aKiHYEHHS TEpMiHY MPUAATHOCTI, AKHH BKa3aHHH Ha (DIAKOHI, 3aJIEKHO BiJ TOro, 0 CTAHETHCA paHilie.
Ha xaprousiii kopo6ui B noii «He 3actocoByBatH micis» HeoOXiAHO 3anucary Aaty [Uis 3a3Ha4eHHs JaTH
yTuiizauii.

MnakoH 3 Tpasumepa, BiIHOBIEHHH BOIOKO UIA iH'€KLIIH (He BXOIMTB 110 YNAKOBKH), CTabiMbHHIT MPOTAroM
48 rogus nipu 2° C - 8° C nicas BiAHOBIEHHS, HOro He c/1iJ 3aMOpOXKyBaTH.

Tpazumepa MopoLIOK 18 KOHLUEHTPATY Ul PO3uMHY Juis iHdv3iid no 150 mr

Heo6xiaHO BUKOPHCTOBYBATH BiAMOBIAHY acenTHuHY TexHiky. Koxen ¢nakon 3 Tpazumepa no 150 mr
BiIHOBMIOWOTE 13 7,2 Mn cTepuibHOl BOAM Anf iH'ekuiif (He BXoAMTH A0 ynakoskk). He MoixkHa
BHKOPHCTOBYBATH iHILI PO3YWHHHMKH IS BigHOBIeHHA. OTPHMYIOTH pa3oBy 103y po3uuHy 00’emom 7.4
MJT, 1110 MiCTHTB npubauzHo 21 Mr/mi TpacTty3ymady. Hannuuok 4% rapanTye, o 3a3Hayena go3a 150 mr
Mozke OyTH BigiOpaHa 3 KOKHOro (pIakoHy.

TpazuMepa NOpoLIOK /I KOHLUEHTPATY Ul pOo3uMHY i iHdv3ii mo 420 mr

Heo6xinHO BUKOPUCTOBYBATH BIAMNOBIAHY acenTH4YHY TexHiky. KoxeH ¢naxon 3 Tpasumepa no 420 mr
BiAHOBIIOIOTE i3 20 MI cTepuibHOi Boau i iH'ekuiii (He BXOAWTH A0 ynakosku). He MmoxHa
BHKOPHCTOBYBATH iHIUI PO3YMHHHUKH A1 BiAHOBAEHHA. OTpUMYIOTB pa3oBy 103y po3uuHy 06’emom 20,6
MJT, 110 MiCTHTh MpuOIN3HO 21 Mr/M TpacTy3ymady. Haamuuok 5% rapanTye, 1o 3a3Hadena 1o3a 150 Mr
Moske OyTH BiJiOpaHa 3 KoxHOT0 (hrakony.

Tpasumaepa, O6’eM cTepunbHOI BOJH

MICTKICTb h1aKOHY a4 iH eKuif OtpuMaHa KOHLEHTpalig
150 mr y dnakosi + 7.2 ma = 21 mr/mn

420 mr y dnakosi + 20 M = 21 mr/mn

[Tin gac BigHOBIEHHS 3 JlikapcbkuM 3acoboMm Tpasumepa cnig nmoBoauTHCh 3 obepexxHicTio. Haamiphe
CMIHIOBAHHA Tl Yac BiTHOBAEHHA ad0 CTPYHIYBaHHA BiJHOBIEHOr0 PO3UHHY MOXeE npuzsecm J10
ITHUKEHH KibKkocTi npenapary Tpa3umepa, ska Moke OyTH BifiOpaHa 3 GnakoHy. & ihiL gy, Y

[HCTpYKUIT 118 BiTHOBIEHHS !




68

1) 3a gonmoMOror CTepHUIBHOTO LIMPHIIA MOBINBHO BBECTH HeoOXimHMIT 00'e€M (AK 3a3HAYEHO BHMILE)
cTepWIBHOI BOAM /U1 iH'eKILift ¥ hnakoH, uo MicTuTs miodinizoBanuii npenapat Tpasumepa.
2) JIna po3unHeHHs obepexHo obeprarn uiakon kommBaabHuMH pyxamu, HE CTPYILIVBATH!

Hepenuke criiHiOBaHHS MPOAYKTY MPH BIIHOBIEHHI € NPUIYCTUMUM. 3 METUI0 YHHKHEHHN LbLOTO AaifTe
thrakoHy BigcToATHCA NpoTsaroM 6aMzEKO 5 XRUMMH. Binnosnenuit npenapat Tpazumepa noruneH OyTH
OesbapeHuM abo O111/10-KOPHUHEBATO-KOBTHM [1PO30OPHM  PO3YUHOM, AKHH MPAKTHYHO HE MICTHTH
BHAUMHUX HACTOHOK.
Bu3naure HeoOxiaAHUI 00'eM poO3UHHY:
*  JIIg BBeJCHHA HABAHTAXKyBalbHOI 703u Tpactysymaby 4 Mr/kr macu Tifa abo mogansuioi
THXKHEBOT 1034 TpacTy3ymaly 2 Mr/Kr macH Tina:

06’em (M) = Maca Tifa (Kr) X j1o3a (4 MI/Kr HaBaHTa)KyBalbHa ad0 2 MI/KT MiATPUMYIOUA J103a)

21 (Mr/mi1, KOHUEHTpALUis BiIHOBIEHOrO PO3UYHHY)

* I BBEJEHHJA HABAHTAXKYBAJIbHOT 103M TpacTysymady 8 mr/kr macu Tina abo nogansiof 3-
THZKHEBOI 103H TpacTy3ymady 6 Mr/Kr MacH Tina:

06’em (M) =Maca Tina (kr) X ao3a (8 Mr/kr HaBaHTaKyBajbHa a0 6 MI/Kr MiATPHMYIOYA J103a)
21 (Mr/ma, KOHUEHTpAUis BIAHOBJIEHOIO PO34HHY)

HeoOxiHuit 06'eM po3unHy BiAOHMpaloTh 3 (iakoHa i BBOAATE B iH(y3iiiHuil nakeT 3 NoNiBiHIAXIOPHAY,
nosieTuseHy, noninponiteHy abo etunexsidinauerary, abo ckaaHuit GpaakoH, 1o mictuts 250 M 9 Mr/mn
(0.9%) posuuHy Hatpiio xjopuay. He ciig BUKopHCTOBYBAaTH po3uMHH IroKko3H. [Hysiiinuii naker abo
¢nakon cnip obepeskHo nepesepTaTH W00 MepeMilllaTH pPO3uMH, 3anobiraroys YTBOPEHHIO MiHH.
[Tpenapaty 115 MapeHTEPaIbHOTO BBEACHHS Mepejl 3aCTOCYBaHHAM HEOOXiIHO Bi3yalbHO OrMISHYTH, 00
MEPECBIAYUTHCA Y BIACYTHOCTI MEeXaHiUHHX JOMILIOK 1 3MiHM 3abapsieHHA. [HQysiiiHuil posunH ciia
BBOJIMTH BiJpasy K Iic/ig NpHrotysaHHa. SIKiI0 po3Be/ieHHs BiA0YBanocs B aceNTHYHMX YMOBaX, PO3UHH
MO3KHa 30epirary npotsrom 24 roauH (npu Temnepartypi se suie 30° C).
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JMCTOK-BRKIAJHUII: IHOOPMAL JJIsI KOPUCTYBAYA

Tpasumepa NOPOLIOK A5 KOHUEHTPATY A5 po3uuHy Aaa indyzii no 150 mr
Tpasumepa NOPOWIOK /IS KOHUEGHTPATY IS PO34UHHY Ans indys3iit no 420 mr

¥ lleii nikapcekuil 3acid mianArae I0QaTKOBOMY KOHTpomw. Lle 103BOAMTE WBHMIKO ileHTH(DIKYBATH HOBY
inpopmauito 3 Gesneku. Bu MokeTe 10MOMOrTH, AKWIO Oynere MOBIIOMIATH MPO BHHHKHEHHA Oyb-AKHX
noGiuHKuX peakliit. ¥ kiHui po3ainy 4 HagaHo inpopMauito 11po Te, SK NoBiIOMHTH 11po oGitHi peakuil.

[Tepiu Hizk MOYATH 3aCTOCYBAHHS LLOTO NPeENapaTy, YBAXKHO NMPOYNTAIITe BeCh JHCTOK-BKIA/THIII,
OCKLILKH BiH MICTHTBH BaRINBY A4 Bac iH(GopMaiio,
» 306epiraiiTe Leil TMCTOK-BKIAAKIL. MOKINBO, BAM 3HATOOMTHCA MPOUMTATH HOrO 3HOBY.
»  SIKiuio y Bac BUHHKIIM J0/1aTKOBI NUTAHHA, 3BEPHITLCA 10 Jikapa ado (apmauesTa.
= Slkwio v Bac BHHUK/IM Oyab-ski moOGiuHi peaxuil, 3BepHiTHCA 10 cBOro jikaps, dapmanesta abo
meacectpH. Lle cTocyerbes OYab-IKHX MOXIMBUX MOOIYHHX peakliil, He nepeniueHHX y LLOMY
aucTky-Braaauii. JIns. posain 4.

Indopmauisi 3a3Ha4eHa Y HbOMY JHCTKY-BKJIA/IHIII:

1. Lo sBnsie coboro mpenapat Tpazumepa i 115 4Oro BiH 3aCTOCOBYEThCS
2. lllo noTpibHO 3HaTH Nepel 3acTocyBaHHAM npenapaty Tpasumepa

3. Slk 3actocoByeTecs npenapat T pasumepa

4, Moxuusi noGiuHi peakuil

5. Sk 30epiratu npenapar Tpasumepa

6. BmicT ynakoBku Ta iHIua iHpopmattis

1. Illo siBasie coboro npenapat Tpa3umepa i st HOro BiH 32CTOCOBYEThCS

Tpasumepa MICTHTS AII04y PEYOBHHY TPacTy3ymad, AKa € MOHOK/IOHAILHHM aHTHTINIOM. MOHOKIOHAMNBHI
AHTMTINIA NpPUEAHYIOThCA A0 creundivuux OinkiB abo anTureHiB. TpacTysymad npusHaueHui 1
CeJIeKTHBHOTO 3B'A3YBaHHA 3 aHTHIeHOM, AKHI HA3MBAETLCA pelenTop 2 enijepmanbHoro hakTopy pocTy
moanHan (HER2). HER2 npucyTHIA y BEHKHX KIJIBKOCTAX HAa MOBEPXHI AEAKHX PAKOBMX KJITHH, 1€ BiH
crumymmioe 1x pict. Konu Tpasumepa 3B'a3yersca 3 HER2, ne synuuse picT Takux KaiTHH | BUKIHKAE iX
3aruterns.

Baur jikap Mo)ke TpH3HAYMTH mpenapar Tpasumepa [ JiKyBaHHS paky MOJOYHOT 3al03M Ta paKky
LLUTYHKY, AKLLO:

+ Y Bac pak MOJIOYHO] 3a1031 Ha paHHiii cTail 3 BUCOKMM piBHem Ginky HERZ.

« Y Bac MeTacTaTH4HMI paK MOJIOYHOI 3a034 (paK MOJIOYHOI 3aI03H, L0 NOLIMPUBCS 3a MeXi
nepBUHHOT MyXnuHK) 3 BucokuM piBHeM HER2. Tpasumepa moxe npusHadatucs y komOinauii 3
XxiMioTepanieio makiTakceoM abo A0LUETaKCea0M B AKOCTI NEpLIOT Tepanii Mpx MeTacTaTHIHOMY
paKy MOJIOYHOI 3210341 a00 MOXKe MPU3HAYATUCA Y SKOCTI MOHOTEpanNil, AKLIO iHLIi BUAM iKY BaHHS
BUABHIIMCA HeeeKTHBHUMH. [penapar Takox npusHavaioTh B komOiHauii 3 npenmaparamu, sKi
Ha3HBAIOTLCA iHTiBiTOpaMu apoMartass, nauieHtam 3 Bucokum pisuem HER2 i ropmon-peuenTop-
MO3UTHBHUM METACTATHYHUM PakOM MOJIOYHOT 3a103H (pPakoM, 4yTIHBUM /10 KIHOHMX CTATEBHX
FOPMOHIB).

* Y Bac MeTacTaTM4HHIA pak ULTyHKY 3 BicokuMm piBHem HER2, B xkomOinauii 3 iHmumMu 3acobamu
JUTS JTIKYBaHHS paky, TakuMm K kaneuutadin abo S-roypauun i LHCNNATHH.

2. lllo nmoTpiGHO 3HATH Nepe 3acTocyBaHHAM npenapary Tpasumepa

P He 3actocoByiite npenapar Tpasumepa, AKuio:
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* vy Bac ajeprig Ha TpacTy3ymad, muuiayi 6inku abo Ha OyIb-AKi J0MOMIKHI PEYOBHHM Mpenaparty
(mepeniuexi y pozaini 6).

* y Bac € cepiio3Hi npodiieMy 3 QUXAHHAM Y CTaHI CIOKOK 4Yepes pax, abo 4kiio BaM nmoTpidHa
JA01aTKOBa KHCHEBA TCpall iﬂ.

P OcobauBOCTI 32CTOCYBAHHSA

Bauu stikap Gy/ie peTesibHO KOHTPOJIIOBATH BaLly Teparilo.

P Mouitopunr gyHruii cepus

JlikyBanus npenapaTtom Tpasumepa y aKocTi MoHOTepanii abo B KoMOiHallil 3 TAKCAaHOM MOXKe BIIHBATH
Ha ceplle, 0COOIMBO AKLIO BH KOMH-Hedyab NMpHiiMany aHTPAUMKIIH (TAKCAHH i AHTPALMKIIHA € ABOMA
IHIIMMM KTacaMM Mpernaparis, 10 BHKOPHCTOBYIOTRCA [N JiKyBaHHA paky). [loGiuni peakuii MoxyTh
OyTH noMipHUMH 200 TAKKHMH | MOXKYTh NPU3BECTH 10 cMepTi. Tomy yHKUIKO cepus OyayTh nepeBipsaTH
rmepen, MpoTaroM (KoxHi TpH Mmicali) i nicist (10 ABOX-N'ATH POKiB) JiKyBaHHS npenapatoM Tpasumepa.
SIkulo y Bac BHHHKHYTH Oy[b-fKi O3HAKM CEpLEBOI HEJOCTATHOCTI (HEJOCTATHE [POKAauyyBaHHA KpPOBI
cepuem). (DyHKUIO cepus BaM MOXYTb MEPEBIPATH dyacTilue (KOXKHI LICTb-BICIM TH3KHIB), BH MOMkeTe
OTPUMYBATH Tepamnito cepueBol HeJoCTaTHOCTI, ab0 BaM J0Be/IeThCH TPUIMHNUTH NiKYBAHHS MPenapaTtoM
Tpazumepa.

[Torosopite 3i cBOIM fikapeM, (apmauesToM ab0o MeICeCTpOIO [Mepeld 3acTOCYBAHHAM Mpenapary
Tpa3umepa, aku0:

+ vy Bac Oyna ceplLeBa HEJOCTATHICTb, ileMiuHa XBopo0a cepld, 3aXBOPIOBAHHA KIanaHiB cepis
(urymu B cepli), BACOKHIT KpOB'AHHIT THCK, AKIIO BU MpHiiMamu 0y ab-AKi IIpenapatit s 3HHKEHHS
KpOB'SIHOro THCKY abo B naHuit uac npuiiMaete Oyab-AKi npenapaT A8 3HUKEHHS KPOB'SHOIO
THCKY.

*  BH npuiiManu pasiwe abo npuiiMacTe B JaHuil vac npenapati aoxkcopybiuud abo enipyBiuun
(nmpenapaTH, WO 3aCTOCOBYIOTBCA As NikyBaHHs paky). Lli npenapatu (abo Oyab-aki iHwii
AHTPAUMKIIIHH) MOXYTh MOLIKOJAXKYBaTH CepueBHi M'A3 | MiJABHILYBaTH PU3NK BHHHKHEHHS
npo6eM 3 cepueM MijJl Hac 3acTocyBaHHs npenapaty Tpasumepa.

*  BM CTPaKJae€Te Ha 3aIMIIKy, 0OCOOIMBO AKUIO BH B JaHMil Hac 3aCTOCOBYETE Takcad. Tpasumepa
MOJKe BHKIIMKATH yTpyJHEHe IHXaHHA, 0CODIMBO KOH NpH3HavYaeThes Brepue. [Tpodrema moxe
OyTu Ginblu cepiio3HOM0, AKIIO Y Bac Bixe € 3anuiuka. Jly:ke pinko Tpaniasanucs BUMAAKH CMEPTI
MaUi€HTIB 3 BAXKHUM YTPYJAHEHHM JMXAHHAM /IO MOYATKy JiKyBaHHA, KOMH IM MNpH3HauyajH
npenapat Tpasumepa.

*  BH KOu-HeOY/1b MPOXOANIH [HIIY Teparnito paky.

Slkuio Bi oTpHMYETE npenapat TpasuMepa 3 OyIb-AKHM IHLINM JTiKapChKHM 3ac000M JI14 TIKYBaHHSA paky,
TaKHM fK MakiTakces, aoLerakcen, iHribitop apomarasu, Kaneuutabid, S-propypalun ado LHCNAATHH,
TaKoK MpoYHTaiTe IHCTKH-BKIAANLII /1A NalieHTiB 10 [HX Npenaparis.

» Hditu Ta ninjaiTkn

3acrtocyBanus npenapaTy Tpa3umepa He peKOMeHIYEThes MauieHTam Monoaie 18 poxis.

P [Hwi dikapeski 3acodn | Tpazumepa

[Tosigomte nikapro, papmareBty ado MeacecTpi, AKIIO BH npuiiMaeTe, HeloaaBHo npuiimani abo Moxere
npuiimMatu Oyas-ski iHwWi npenapaty.

Jns BuBeeHHA npenapary Tpasumepa Moxe 3Hafo0uTHcs 10 7 MicauiB. TOMY BH TIOBHHHI MOBiAOMHTH
CBOrO Jlikaps, (hapMaLeBTa ado MececTpy, 110 BH 0P yBaJH rpenapar Tpa3imMepa, AKLLO BU MOYHHAETE
3acToCyBaHHA OyAb-AKHX HOBHX [penapariB yepes 7 MICALIB Mic/ad NPUIIMHEHHS iKY BAHHA.

P BarithicTs

»  SIKwo BM BariTHi, BBA)KAETE, 110 MOXeTe OYTH BariTHOIO ado MiaHyeTe MaTH AUTHHY, 3BEPHITHCH
710 nikapd, apmalieBTa ado MeJCeCTpH 3a MOpajolo Nepejl 3acTOCYBaHHAM LIBOTO Mpernapary.

* Bu noBMHHI BHKOPHCTOBYBaTH e(eKTHBHY KOHTpALENUil0 MiJ 4Yac JiKyBaHHA [pernaparoM
Tpasumepa i npoTaroM npuHaitMHi 7 MicALIB Mic/as 3aKiHYEHHA MiKyBaHHA.

*  Bam nikap npoinopMye Bac 1po pH3MKH Ta nepesarn npuiiomy npenapary Tpasimepa miz yac
BariTHoCTI. Y piAKICHUX BHMAIKAX CHOCTEPIranocs 3MeHLIeHHs 00" eMy (ammomqum) plﬂHHI'f Lo
OTOUY€ JUTHHY, iKa PO3BHBAEThLCA, B YTPOOi MaTepi y BariTHUX KIHOK, fiKi c}TpHMyBa.rm npeénapat
Tpaszumepa. Llei ctan Moke OyTH LWIKITUBUM JUTS BALIOT AHTHHH B YTPOOI Ma'rept iOyB nogaéaunu 4
3 HEMOBHHM PO3BHTKOM JIEr€Hb, L0 MPHU3BOAHIIO 10 3arudeti nioay. i Ry T
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P ['pyaue BHrogoByBaHHS

He roayiite autuHy rpyafto mia yac tepamii npenapatoM Tpasumepa Ta npotaroM 7 MicsiiB Imicis
OCTaHHBOI 1034 npenapary Tpazumepa, ockineky TpasuMepa MoXke nepeaaBaTHC ANTHHI depe3 rpyaHe
MOJIOKO.

TTpokoHcynbTYiTECS 3 Nikapem abo (apMaleBToOM nepea THM, K NpHMaTH 6yb-SKi Tikapchki 3acobm.
P KepyBaHHst aBTOTPAHCIOPTOM Ta podoTa 3 iHIIHMH Mexanlsmamn

Heginomo, i Tpasumepa BNIMBAE Ha 3AaTHICTH KepyBaTH TPAHCMOPTHUMHM 3acodaMH Ta MpalioBaTH 3

iHIMMH MexaHisMamu. OHaK, SKUIo Mg Yac JiKyBaHHA V Bac BMHHKAE 03HOO abo JIIMXOMaHKa, He il
cigaTH 3a KepMo afo NpauioBaTh 3 iHIHMH MEXaHi3MaMH, MOKH CHMITOMH OCTATOYHO HE MHHYTh.

3. Sk 3acTocoByeThest npenapat Tpasumepa

[Tepen movaTkoM JiKyBaHHS Baml jdikap Bu3HauuTsk pises HER2 y Bawiit myxnuni. Tinekn nauientu 3
senuknm pisvem HER2 6yayTe otpumyBatn npenapat Tpasumepa. TpasuMepa BBOAUTHCS TiIbKH JliKapeM
abo meacecTporo. Bam nikap Oyzne npusHayati 103y i pexkuM JiKyBaHHA, AKi mMoTpibHi came eam. [lo3a
npenapary Tpasumepa 3a1e:xuTh BiJ Bary BalLOro Tina.

[Mpenapar Tpasumepa ans BHYTPIIIHROBEHHOTO 3aCTOCYBAHHA He TMpH3HAYEHME IS MiANIKIPHOTO
BBEJICHHS, | 10T0 CJTi/1 32CTOCOBYBATH Ti/IbKY AK BHYTPILIHLOBEHHY iH(Y3il0.

Tpazumepa a1 BHYTPiLIHBOBEHHOIO 3aCTOCYBAHHSA 3aCTOCOBYETLCA Y BUTIIALI BHYTPilIHbOBeHHOT iH(Y3iT
(«xpanenpHO») Be3nocepeIHBO ¥ BeHy. [lepury no3y npenaparty BBOAATE npotaroM 90 XBuUKH, i BU OyaeTe
JHAXOAMTHCH [1i/] HATIIAA0M MEIUYHOTO MPALliBHUKA MMi Yac BBECHHS HA BUMA/I0K BUHUKHEHHS OY/1b-9KUX
nobiyHMX peakuiii. Ko nepia A03a Jo0pe NEPeHOCHTHCSH, HACTYITHI 1031 MOXKYTh BBOJUTHCS TIPOTATOM
30 xBunuH (auB. po3ain 2, micns «OcobmuBocTi 3acTocyBaHHA»). KinbkicTe oTpumanux ingysiit 6yae
3a/1e’KaTH Bijl TOrO, K BH pearyeTe Ha JIikyBaHHA. Bau nikap o6roBopuTs Lie 3 BaMH.

Jlna 3anobiradHs MOMUWIOK Y TIKYBaHHI BasK/IMBO MEPeBIpATH €THKETKH Ha (IaKoHax, 100 nepekoHaTHCA,
110 Mpenapar, sKuif roTyeThbed i 3aCTOCOBY€EThCA, € AificHo Tpa3sumepa (Tpacty3zymab), a He TpacTy3zymady
€MTaHCHH.

Jlna nikyBaWHA paky MOJIOYHOI 3aM03M Ha paHHill crtaail, MeTacTaTH4HOro paky MOJIOYHOT 3a/l03M i
METacTaTHYHOro paKy UUIYHKY, TpasumMepa 3acTOCOBYETHCH KOKHI 3 TIOKHI.

Tpazumepa Moske TaKoK BBOAUTHCA OJHMH Pa3 HAa THAKICHD /14 JIIKYBAHHSA METacTATHYHOIO PaKy MOJIOYHOI
3a/103H.

P SIKi0 BH NPHONMHNHIK 3acTOCYBaHHA npenapaTty Tpasumepa

He npunuusiiTe 3acTOCYBaHHA LLOTO Mpenapary, Crepuly He MoBiJOMHBILM ¢BOro Jikaps. Bei go3u cnin
MpUiMaTH B HAIEKHHMII 4ac KOXKHOrO THKHA a00 KOXKHI TPH THXKHI (3a1eXHO BiA Bawol cXemu
3actocyBanHs). Lle cnpuse Halbinbiwii eekTHBHOCTI BaLIOro npenapary.

Buscaenns npenapaty TpasuMepa Moxe TpHBaTH Jo 7 micaunis. Tomy nikap Moxke BHPpILIHTH
TIPOIOBKYBATH NepeBipATH QyHKIIO cepls HaBiTh MiC/s 3aBepPLIEHHS lIKyBaHHA.

SIK11o y Bac BUHMK/IM J0AaTKOBI MHTAHHA 1100 3aCTOCYBaHHA UBOTO MpPenapary, 3BepHITECA A0 [iKaps,
¢dapmauesTa abo MeacecTpH.

4. Momxausi no0iuni peakuii

Sk i Bci mikapebki 3aco0u, TpasuMepa Moxke BUKJIMKATH MOOIYHI peakiii, Xo4a He y BCiX MaUi€HTiB BOHH
nposABnAOTECA. Jleski 3 1MX nobiuHMX peakuii mMoxyTh OyTH CepiO3HMMH | MOXKYTb NMPH3BECTH /0
rocmitatisauii.

Ilinx yac ingy3ii npenapatom Tpasnmepa MOXYTb BHHHKATH O3HOO, TMXOMAHKa Ta iHIII rpUMONOaiOHi
CcHMITOMH. BoHH myske motuupeHi (MOxyTb BUHHMKATH Oinmblue HiK y | Ha 10 ocif). [Hwi cumnTomy,
nos's3adi 3 iHQy3i€wo, BKIHOHAIOTh: HYIOTY, OMoBaHHA, 0ilb, MOCHIEHHA HAaMpyXeHHA y M'd3ax |
TPEMTiHHS, TONMOBHHII Oinb, 3aMaMOpOYEHHS, YTPyAHEHE [IMXaHHA, XPHIH, BUCOKMHA abo HU3bKMii
KPOB'SHUIT THCK, MOPYILIEHHS PUTMY cepls (cepuedHTTS, TPinoTiHHA cepus abo HeperyapHe cepUednTTs),
HaOpskK oOnuyys i ry6, BUucHnaHHs i BiauyTTda BTOMH. JIeAKi 3 LHX CHMIITOMIB MOKYTh OyTH cepiio3HHMH,
a J1eqKi nauieHTH noMepan (IUB. posain 2, micna «OcobINBOCTI 3aCTOCYBAHHAY). S

L{i peakuii B OCHOBHOMY TPAIUIAIOTHLCA M1i/ YAC MEPLLOL BHY TPiLLIHbOBEHHOT iH(Y3ii («xpanenb}mm» y Beuy)
i IPOTArOM MEepLINX KiIBKOX TOAMH Micjs novatky iHgysii. Bonu, ak npasumno. mmuﬁcom
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[Tig yac indys3ii i ApoTAroM UOHAHMEHILE LECTH FOAMH MiC/IA MOYaTKy nepiuoi iHdy3ii, a Takoxk npoTaroM
ABOX FOJMH Mic/d noyaTky iHwoi iHdysii, B OyaeTe 3HAXOAMTHCA MijJ HArMAAOM MEAHYHOTO (haxiBiA.
Ao y Bac BHHMKHE peakilid, iH]ysito Oyie crnopiibHeHO abo HPUIIMHEHO, 1| BAM MOXYTh MPOBECTH
Teparnito 3 mpuBoay nobiyHux peakuiit. [Hdysio Moxe OyTH MPOTOBKEHO [ic/IA MOINIEHHS CHMITTOMIB.
[HOZI CMMMITOMM BUHHKAIOTH Mi3Hillle, HijK Yepes MiCTh FOAMH Mic/as novaTky iHysii. Skuo ue TpanuThes
3 BamM, HelaifHO 3BEPHITBCA 10 Nikapi. [HOAI CHMITOMH MOXKYTb MOJIMIIYDATHCA, @ [Midiimie
MOripLyBaTUCH.
[nini moGiuHi peakuii, He TiABKM MOB's3aHi 3 iH(Y3i€0, MOKYTh BUHUKATH B Oyib-gkHi uyac mijg yac
nikysanHa npenaparom Tpasumepa. [Tpobiemu 3 cepuem iHOAI MOXKYTh BHHHKATH IMia 4ac NiKyBaHHA i
3piika micns TMPUNHMHEHHS JIKYBaHHSA | MOXYTh OyTH cepitozHMMH. BOHH BKIIOYAIOTH OciHablieHHs
CEepLEBOro M'a3a, IO MOXKE MPH3BECTH A0 CEpLEBOI HEAOCTATHOCTI, 3ananents (HadpsK. MOYepBOHIHHA,
ap i Oi1b) 30BHIIIHBOT 000MOHKH CEPLA | MOPYIIEHHA CepLeBOro puTMy. Lle Moske npu3BecTH /10 TaKHX
CHMIITOMIB, fAK:

*  3aaMuIKa (BKIIOYAOYH 3aNIIKY B HITHHI Hac),

*  Kallefb,

*  3arTpuMKa pianHi (Habpsk) B Horax abo pykax,

*  cepueduTTa (TpinoTiHHA cepls abo HeperylspHe cepUeOHTTs).
Baiu nikap 6y/e perynapHO CTEKUTH 3a BallIUM CEpLIEM MiJ 4ac i Mics TiKyBaHHsA, ajle BY IOBUHHI HErailHo
MOBIJIOMUTH MiKAPIO, AKIIO BU MOMITHIIN OYAb-9KUi 3 MepepaxoBaHuX BUILE CHMITTOMIB.
Skwo Bu BiguyBaere OyIb-AKHil 3 NepepaxoBaHWX BHILE CHMITOMIB, KONH JIiKyBaHHA IpenapaTom
Tpasumepa 3akiHuM/IOCH, BM [OBHHHI BiABiZaTH Iikapa i cka3aTH. LI0 BH paHillle OTPHMYBAIH

Tpacty3ymao.
Jyace wacti modiuui peakuii: MOXKyTh BUHHKATH y Oinbw Hix 1 3 10 ocib

*  indexuii
* Jdiapes
*  3akpen

*  meuis (IMCTIEncis)

*  cnadKicTh

s BHCHMaHHA Ha WIKipi

*  Oinp y rpyasx

*  Oinb y KHUBOTI

*  Oine y cyrnobax

*  HH3bKi MOKa3HUKK EPUTPOLMTIB i JEHKOLMTIB (AKi JonomararoTe 60poTHCs 3 iHbekLiew) iHoai 3
JTUXOMaHKOK

*  Oine y m'azax

*  KOH'YOHKTHBIT

*  [OCHJIEHE CITbO30BHIiNEHHA

*  HOCOBa KpoBOTEHA

*  HeXMTh
*  BTpara BoJOCCA
*  Tpemop

*  [PUILIHBH XKapy
*  3anaMOpOYEHHs

*  ypaKeHHA HirTiB

*  BTpaTa Baru

*  BTpara aneTuTy

*  HEeMOJMKJIMBICTB 3acHYTH (De3coHHS)

*  3MIHM CMaky

*  HU3BKHUII piBeHb TPOMOOLMTIR

*  cuHLUI

*  OHiMiHHA ab0 MOKOMOBAHHSA MANBLUIB PYK i HIr

*  [o4YepBOHIHHA, HAaOpsAKK abo BUpa3kH Y poTi Ta/abo ropi

= Oiab, HabGpak, noYepBoHiHHA a00 NOKOMOBAHHA PYK Ta/abo Hir
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3ajIMIIKa
ronoBHuit 6inb
Kallielh
OmoBaHHA
Hy/10Ta
Yacti nodiuHi pearwil: MOXKYTh BHHUKATH Y MeHII HiX 1 3 10 0cid
anepriuHi peaxuii * CYXICTB Y POTIi Ta LWIKipH
indexuii ropna * CyXiCTb oueii
iH(eKuil ceqoBOro Mixypa Ta IKipH * NITAHBICTE
ornepi3yrouuii reprec * BIAUYTTS C/1a0KOCTI Ta He3AyKaHHA
3arajeHHs MOJIOYHOT 3a/103H * TPUBOKHICTh
3ananeHHs MiJinyHKOBOT * gempecis
321034 ab0 neviHKu * NOpPYLICHHA MHCIICHHA
nopyueHHs GyHKUIT HUPOK * acTMa
MiABUILEHUI TOHYC M A3IB * nereHeBa iH(exuia
abo Harnpyra (rinepToHyc) * nopyuieHHs QyHKUIT 1ereHs
Oine y pykax Ta/abo Horax * binpy cruHi
BUCHITAHHA * Oinb y wui
COHJIMBICTB * Oinb y kicTkax
reMopoii * aKHe
crepOixk * CTa3MH Hir
HewacTi nodiuni peakuii: MOXyTh BHHHKATH y MeHLI Hixk 1 3 100 oci6
royxora
JlepMaTUT

iHGekis Kposi

Piakicni nodiuni peakuii: MoKy Th BUHHKATH Y MeHII Hix 1 3 1000 ocid

cnabkicTe
SKOBTAHMLIA
sananeHHs abo pyOlIoBaHHs JereHsb

YacToTa HeBioma: (ACTOTY HEMOKIIMBO OLIHMTH 3 JOCTYMHHUX AAHHX

naTonoria abo nopylieHHs 3ropTaHHsa KpoBi
anadinakTuyni peakuii

BHCOKHIi piBeHb Kalito

HAOpAK MO3KY

HabpsaKk abo KpoBOTEYa 3a/IHbOI CTIHKHM OKa
10K

HaOpsAK 30BHIIIHBOT OOONOHKH CepLs
NMOBITBHUH MyIBC

MOpyLUEHHA PUTMY cepud

pecniipatopHuii aMcTpec

JAMXa/lbHA HEJOCTATHICTh

rocTpuii HabpAK JereHs

rocTpe 3BYKeHHS JAMXalbHUX ULUIAXiB
MaTONOrYHO HU3BKHII pPiBEHb KMCHIO B KPOBi
YTpYZHEHe JHXaHHA Y MONOKEHHI exadH
ypakeHHS/TOLKODKEHHA MeYiHKH

Habpsak o0auyys, ryo i ropna

HUPKOBA HEJOCTATHICTh

MaToNoriYHO HM3bKHIl piBEHb PiIMHU HABKOJIO AMTHHH B yTpoOi Marepi
HEIOPO3BHHEHICTB NlereHb AUTHHH B YTPo6i MaTepi
MaTosIoris PO3BHTKY HHPOK Y AHTHHH B yTPoOi MaTepi
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Jleski 3 nobidHKX peakuii, AKi BH BiA4yBa€eTe, MOXKYTh OYTH MOB'A3aH] 3 OCHOBHHM 3aXBOPHOBAHHAM Ha
pak. fkuio Bu ogep:yeTe npenapar Tpaznmepa B koMmOiHauil 3 XiMioTepaniero, neski 3 HUX TAKOK MOKYTh
OyTu moB’a3aHi 3 XimioTepanicro.

Skwo y Bac BHHHMKAKTh Oyap-fki MoOiuHi peakuil, 3BepHITHCS 10 CBOro Jjikaps, (apmauesra abo
MEICECTpH.

IMosigomaennus npo nobitni pearuii

3BepHiThea 10 c¢BOro jikaps, dapmanenra abo MeICeCTpH, AKUIO Yy Bac BHHHMKAKOThL Oyab-ski modiuHi
peakitii. BoHH MOKYTh BKIHOYATH Oy/b-SKi MOXKIHBI MoOiYHI peakilii, He repesiveHi y UbOMY IUCTKY-
BKJIa/ M. Takok MOKHA MOBIAOMISTH Mpo nobiyHi peakuii 6e3nocepeanso yepes Beb-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o yepes momryk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBizomnstouu npo nodi4Hi peakuii, B MokeTe A0noMorTi Hajaaty Oinblue iHGopmauii
1po Ge3nexy 1bOro JMiKapchbKoro 3acody.

5. SIk 36epiraTtu npemapat Tpasumepa

30epiraiite ueii Nikapchbkuii 3aci0 B HEOCTYMHOMY 11 AiTell Micui.

He BukopucTOBYyiiTe Lieii npenapar mic/is 3aKiH4YeHHA TEPMiHy MPUIATHOCTI, 3a3HAYEHOr0 HAa KapTOHHIH
yrnakoBui Ta Ha etukeTui dnakoxa nicng «[Tpuaatanii go» (EXP). TepMiH npuaaTHOCTI BiAHOCUTHCA 10
OCTAHHBOTO JIHS MiCALISA.

3Gepiratu B xonoaunsruky (2° C - 8° C).

36epiraTi B OpUriHaIbHi yNakoBLi A4 3aXMCTY Bijl CBITIA.

Heposkpuri dnakonn npenapary Tpasumepa MOKYTb s6epiratucs npu Temneparypi a0 30° C npotarom
oaHoro nepioay a0 3 micsuis. Ix Heo6xiaHo yTunisysaru B KiHui uboro 3-micauHoro nepiogy a6o micas
3aKiHUeHHS TePMiHY TPHUAATHOCTI, KM BKasaHWil Ha (1akoHi, 3a/1e’KHO Bill TOTO, IO CTAHETHCA paHille.
Ha xapTonHiii kopooui B nosi «He 3acTocoByBatH micisy HeoOXiHO 3amicaTy JaTy s 3a3Ha4eHHS 1aT
yrumizamit.

Po3uunu ang indy3iit cnig BUKOPHCTOBYBATH Opa3y I1iC1s PO3BEACHHA.

He 3actocosyiite mpenapar Tpasimepa. AKIIO BH NOMITHAM Oyab-fiki TBepai 4acTHHKH abo 3MiHY
3HeOapBIeHHA PO3UMHY Mepel BREISHHAM.

Jlikapcbki 3aco0u He MOBHHHI OyTH YTUIi30BaHi Yepes cTiuHi Boau abo no6yToBi Biaxoau. CrniuTaiiTe cCBOro
(apmaLeBTa AK yTUi3yBaTH Mpenapar, axuif BaM Oisblue He moTpideH. Lli 3aX0/11 10MOMOXKYTh 3aXUCTUTH
HABKOJIULIHE CepeIOBHUIIE.

6. Bmict ynakoBk# Ta iHma indopmanis

» Ilo micTurs npenapat Tpaszumepa
Miroua peuoBuHa — Tpacty3ymad. Onus QrakoH MiCTUTB:

= 150 mr TpacTy3ymady, AKHH CTiJ PO3UHHHTH Y 7,2 MJ CTEpUIBHOT BOJH A4 iH'€KUiH abo

e 420 mr Tpacty3zymady, sikuit cnig pozunHuTH Y 20 M cTepriibHOT BOAM ISt iH'€KLI.
OTpuMaHuii pO34MH MIiCTUTB MPHOIU3HO 21 Mr/Mi1 TpacTy3ymaby.
[HLi iHrpeieHTH BKIFOYAOTh L-ricTHANHY TiAPOXJIOpHIY MOHOTIApaT, L-ricTHauH, caxapo3y, nomicopdar
20.
P SIk Burasaac npenapat Tpainmepa i BMICT yNIAKOBKH
[Tpenapatr Tpasumepa sABif€ cO0O0K MOPOLIOK /I KOHLUEHTPATY AMA PO34MHY A iHQY3iH, Axuil
[OCTAYAETHCA Y CKIAHOMY (hakoHi 3 ryMoBow npodkoro, i MicTuTe 150 Mr a6o 420 mr TpacTy3ymady.
[Topouiok aBnse coboro Oinuit kopx. KoxkHa kopoOka MicTUTS | (h1akoH 3 MOPOLIKOM.

BaacHuk peecTpauiiiHOro nocBigueHHs
[Tipaitzep Eypona MA EEIT
Bynesap-ne-na-Ilnen 17

1050 Bproccens

Benbria
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Bupoouuk

[Taiizep Menbtodexuypinur bensris HB

Peiikcaer 12

2870 IMyypc

beneris

Jlns orpumanns Oyae-gkol iHdopmauii npo ueit npenapar, Oyae nacka, 3B'SKITbCS 3 MicCHEBHM
[IpeJCTaBHHKOM BJIACHHKA peccTpauifiHoro nocsigueHHs.

Xopsarin
[Tdaiizep Xopsaris 1.0.0
Ten .: +385 (1) 3908 777

Lleit nucTok-BKnaaui Oy10 BoctaHHe neperasHyTo 04/2019.

Inmi jprepena indopmauii

JletansHa iH(opMmalig npo ueit npenapat J0cTyNHa Ha Bed-caiiTi €BponeiichKOro areHTCTRa 3 TiKApChKUX
3acobis: http://www.ema.europa.eu.

Lleit mucTOK-BKIAAMIL JOCTYNHHMHA Ha Bcix MoBax €C/EE3 Ha Beb-caiiTi €RponeiicbKOro areHTCTBa 3
NiKapchKUX 3ac00iB.

Hactynua indopmauis npu3HaveHa TIIBKH VIS MeIUYHHX NMPaliBHUKIB

3amx/ 30epiraiiTe 1eil npenapar y 3aKpHTiii OpHIiHANBHIH YNaKoBIUi B XOMOANALHHKY TPH TeMeparypi
Big 2° C no 8° C.

Heposkpuri hiakoHu npenapary Tpasumepa moxkyTh 30epiraTncs npu temnepatypi 1o 30° C npotarom
oaHoro nepiofy Ao 3 micauis. Ix neobxiaxo yrunisysat B kiHui uboro 3-micsunoro nepiogy abo micis
3aKiHYeHHS TEPMIHY MPHUIATHOCTI, AKHH BKasaHHil HA BIAKOHI. 3aJIEXKHO Bijl TOrO, IO CTAHETHCS paHilue.
Ha kaprousiii kopodui B noni «He 3acTocoByBaTH Micasy» HEOOXIIHO 3aMMcaTH JaTy /A 3a3HAYEHHA [1aTH
yTHmizauii.

dakon 3 Tpasumepa, BiTHOBIEHHIT BOJOK /1A iH'€KIii (He BXOAMTE JI0 YITAKOBKH), cTAbiMBHUI MpOTATOM
48 roaun nipu 2° C - 8° C nicng BiAHOBIEHHS, HOro He CI1ij1 3aMOPOXKYBAaTH.

Tpazumepa NopoLIOK /18 KOHLEHTPATY 19 po3uuHy i iHdy3ii no 150 mr

Heo0XiiHO BHKOPHCTOBYBATH BiAMOBiAHY acenTnuHy TexHiky. Koxen ¢nakon 3 Tpaszumepa no 150 mr
BIIHOBMIOWOTE 13 7.2 M CTEPUILHOI BOMW 1ng iH'ekuiii (He BXOAWTE N0 ynakoBkH). He MosxHa
BHKOPHUCTOBYBATH iHLII PO3UMHHUKH 114 BiAHOB/IeHHA. OTpUMYIOTh pasoBy /103y po34yHHy 00 ’emom 7.4
MIT, 11{0 MicTHTB npudausHo 21 Mr/mi TpacTy3ymady. Haanuwok 4% rapaHTye, 110 3a3Ha4eHa jo3a 150 mr
Moxke GyTH BinibpaHa 3 KOXHOro (raKoHy.

Tpaszumepa NOpoOLIOK /Uls KOHUEHTPATY A1 PO3YHHY A7is i y3ii mo 420 mr

HeoOXiHO BHKOPHUCTOBYBATH BiAMOBIAHY acenTH4Hy TexHiky. KoxeH ¢uakon 3 Tpasumepa mo 420 mr
BimHOBAIOIOTE 13 20 My cTepufibHOl BOAM A iH'ekuiil (He BXoanmTh A0 ymakoBku). He MoxHa
BUKOPHCTOBYBATH iHLII PO3YHHHUKM [UIA BiAHOBIEHHA. OTPUMYIOTH Pa3oBy 103y po3uuHy 06’emom 20,6
MJT, 110 MICTHTB pu6n3Ho 21 Mr/vn TpacTysymady. Haanumok 5% rapanTye, 110 3a3HaveHa go3a 150 Mr
Moxe OyTH BiibpaHa 3 KoikHOTrO (1aKoOHY.

Tpasumaepa, OG’eM cTepuibHOI BOIH

MICTKICTB ()IIaKOHY Ui iH e OTpuMaHa KOHLEeHTpalis
150 mr y duiakoHi + 7,2 M - 21 MI/MI o,

420 Mr y diakosi + 20 M = ¥
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[Tix uac BiAHOBIEHHS 3 NikapchkuM 3acoGom Tpasumepa cri MOBOAMTHCH 3 0bepexHicTio. Haamiphe
CMiHIOBAaHHA MiJl Yac BiJIHOBNEHHS a00 CTPYIIYBAaHHA BiAHOBJICHOrO PO3YMHY MOXKE MPHU3BECTH 10
3HMKEHHA KinbKocTi npenapaty Tpa3uMepa, ska moxe GyTu Bigibpana 3 diakoy.

lHCTPYKUIT A BiJHOBICHHS:

1) 3a ZOMOMOrOI0 CTEPHIILHOIO LIMPHLA MOBITHHO BBECTH HeoOXianuii 00'eM (SK 3a3HAUCHO BHIUE)
CTepHABHOT BOAM /Uis iH'ekuiil y prako, mo MicTuTs nioginisosanuii npemapar Tpasivepa.

2) Jlna posuuHenHs odepexHo obepTatit ¢rakon konmsanbHumu pyxamu. HE CTPYLIYBATH!

Hesesnke crniHOBaHHA MPOAYKTY MPH BIAHOBJICHHI € MPUITYCTHMUM. 3 METOK YHHKHEHHS [HOTO JaiTe
(hITaKkOHy BiZICTOATHCA MPOTArOM GH3bKO 5 XBUIMH. Binnosnenuii npenapar Tpasumepa moBuHeH Oyt
Ge3bapBHuM ab0 071i10-KOPHYHEBATO-KOBTUM TPO3OPHM PO3YHHOM, AKMH MPAKTHYHO HE MICTHTH
BHIUMUX 4aCTOYOK.
Busnayte HeoOXijiHHH 00'eM PO3UHHY:
¢ 7% BBEJEHHS HABAHTAXYBA/IBHOI J03M TpacTy3ymady 4 mr/kr macu Tina abo nopanbiiol
TH/KHEBOT 103H TpacTy3ymaly 2 MI/KT MacH Tina:

06’em (M) = Maca Tiaa (kr) X j103a (4 MI/KT HABaHTKYBaIbHA a00 2 MIVKE NiATPUMYIO4A j103a)
21 (Mr/mi1, KOHIEHTpALUifA BiIHOB/IEHOIO PO34YHHY)

« U1 BBeJCHHS HABAHTAXYBaJbHOI 103M TpacTy3ymady 8 Mr/kr macy Tina abo mojanbuwoi 3-
THIKHEBOI /1031 TpacTy3ymaly 6 MI/Kr MacH Tina:

06’em (M) =Maca Tiza (kr) X 103a (8 Mr/Kr HaBaHTaKyBanbHa abo 6 MI/KE NIATPUMYIOUA [1033)
21 (Mr/mu1, KOHLIEHTPALiA BiAHOBIEHOr0 PO34YHHY)

Heo6xinHuit 06’eM po3unHy BiAGHpaioTh 3 GIakoHa | BBOAATE B iH(y3ifiHMil MaKeT 3 MONIBIHIIXIOPHILY,
nonieTHIeHy, noinponineny abo eTuneHsiHinalueTary, abo ckagHuit drakos, o MicTuTh 250 Mt 9 Mr/ma
(0,9%) po34uHY Hatpiio xjopuay. He ciiil BUKOPHCTOBYBATH PO3UMHE TIIOKO3M. [HOY31HHII MaKeT abo
dakon cnia oGepexHO MepeBepTaTH OO MNepeMillaTH PO3YHH, 3anodiraloun yTBOPEHHIO MiHM.
[Tpenapatil [Uis NapEeHTEPATLHOTO BBE/CHHS NEPel 3aCTOCY BAHHAM HeOoOXi/IHO Bi3yalbHO OINIAHYTH, 11100
MepecBiUUTHCA Y BiACYTHOCTI MeXaHIYHHX AOMIUIOK i 3MiHM 3aGapsnenns. [Hdysiinui posuun ciin
BBOJMTH BiJpa3sy & Micas NpUroTyBaHHs. SIKilo posBeneHHs BiAOyBanocs B aCENTHYHHX yMOBAX, PO3UUH
MOYHa 30epiratu npotarom 24 roauH (mpu Temnepatypi se suwe 30° C).




7

JUCTOK-BRJIAIHII: IHOOPMALIS AJIS KOPUCTYBAYA

Tpasumepa nopowmok /11 KOHUEHTPATY A1
po3unRny aAas indy3ii mo 150 mr
TpacTy3symad

¥ [leit nikapcekuit 3aci6 nignsrae gomatkoBoMy koHTpomto. Lle 103BOnMTH WIBMAKO iZeHTH(IKYBATH HOBY
iHhopMauiro 3 Oesmexkn. Bu mokere A0MOMOrTH, AKulo OyaeTe MOBIZOMIATH MPO BHHHKHEHHA OYIb-AKHX
noGiuHuX peakuiit. Y kiHui posainy 4 HaxaHo iHpOpMaLLiFO MPo Te, AK MOBIIOMHUTH TPo MoGiuHi peakuii.

[lepiu Hi MOYATH 32CTOCYBAHHS HBLOIO MPENapaTy, YBAKHO NPOYHTAIiTe BeCh JIHCTOK-BKIAINILL,
OCKIABLKH BiH MICTHTE BAXK/IHBY 114 Bac indopmauilo,
» 30epiraiite ueil 1MCTOK-BKIaANIL. MOKINBO, BaM 3HAL00MTHCS NPOUYMTATH HOrO 3HOBY.
+  SIKWO y Bac BHHUKIH J0JATKOBI MMTAHHA, 3BEPHITHCA 10 Jikaps ado (apmalesTa.
*  Skwo y Bac BHHHKIH OyIb-AKi M0Oi4HI peakilii, 3BepHITHCA 10 CBOro Jikaps, ¢apmaiesra ado
mezcecTpu. Lle cTtocyeTses Oyab-AKHX MOMIIMBHX MM0OIYHHX peakiiiil, He MepeideHnX y LbOMY
THCTKY-BKaaauui. J{us. po3ain 4.

Indopmauisi y uboMy JHCTKY-BRJIAIHIII:

1. LLlo sBase coGoro npenapat Tpasumepa i Uid 4Oro BiH 3aCTOCOBYETHCHA
2. lllo noTpi6Ho 3HaTH nepejl 3acTOCyBaHHAM npenapary Tpazumepa

3. Sk 3actocoByeThes npenapat Tpasumepa

4, Moxinsi noBiuni peakuii

5. Slk 36epiratu npenapat Tpazumepa

6. BmicT ynakoBku Ta iHma iHpopmatrtis

1. Illo sigsisie coboro npenapart Tpasumepa i 17151 4Oro BiH 3aCTOCOBYEThCS

Tpaszumepa MiCTUTB J1il04y PEYOBHHY TPacTy3ymad, AKa € MOHOK/IOHAIbHUM aHTHTINIOM. MOHOKJIOHANBHI
aHTWTINIA TIPHEAHYIOTBCA A0 creuudiuHux Oinkis abo antureniB. TpacTysymad npusHaueHuit [UiA
CEeNeKTHBHOrO 3B'A3YBaHHA 3 aHTHI€HOM, AKHH HA3MBAETRCA peLienTop 2 elnijepMaibHOro (GakTopy pocTty
moauun (HER2). HER2 npucyTHIH y BeTMKHX KiILKOCTAX Ha MOBEPXHI JCAKHX PaKOBMX KJITHH, J€ BiH
ctumysmoe 1x pict. Koiu Tpasumepa 38's3yeTecs 3 HER2, ue synunse picT Takux xiiTHH i BUKINKAE 1X
3arubens.

Baw sikap Mo)ke NMpH3HAuYMTH npenapar Tpasumepa AUis JiKyBaHHS paKy MOJIOYHOI 3a/l03H Ta paKy
LTYHKY, AKI1O:

« ¥ Bac pak MOJIOYHOI 3471034 Ha paHHiii cTanii 3 BUCOKMM piBHem Ginky HER2.

* V Bac MeTacTaTHYHUIl pPaK MOIOYHOI 3a/103HM (paK MOJIOHHOI 3a/703M, L0 MOLUIMPUBCH 3a Mexi
nepBHHHOI MyxyuuHH) 3 BHcoKHMM piBieM HER2. Tpasumepa moxe npusHadatucss y komOiHawii 3
xiMioTeparniero nakmitakcenom abo J0UETaKCceNnoM B SKOCTI nepriof Tepanii MpH MeTacTaTUYHOMY
paKy MOJIOYHOI 321031 a00 MOe MPU3HAYATUCA Y AKOCTI MOHOTepaIlii, SKIIO iHLIi BUAM JiKYBaHHS
BUABHIHCA HeeekTHBHUMH. [Ipemapar Takok mpu3HawyawTh B KOMOIHALT 3 mpenmapatamu, ski
Ha3HBaKOThCA iHri0iTOpamMu apoMarasi, nailieHTam 3 BucokuM piBHem HER2 i ropmon-peuentop-
MO3UTHBHHM METACTATHYHHM PAKOM MOIOYHOI 3a/103H (pakoM, YYT/IHBUM 10 HKIHOYHX CTATEBHX
FOPMOHIB).

* ¥ Bac meTacTaTH4HUi pak UUTYHKY 3 Biucokum pisHem HER2, B koMOiHALIT 3-iHUMsH. 3acooanm
JUIA NiKyBaHHA paky, TAKUM K Kaneuutadin abo S-hroypauni i uucnnanm

2. Lo moTpiGHO 3HATH Nepej 3aCTOCYBAHHAM Npenapary Tpammepa _ :
TS RERL

» He 3actocosyiite npenapar Tpasumepa, AKLIO:
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* v Bac azeprii Ha TpacTy3yma0, muiadi 6inku ado Ha Oy/Ib-AKi JONOMDKHI peqOBHHH I1penapary
(mepeniveHi y po3aini 6).

* y Bac € cepio3Hi nmpobnemMu 3 AUXaHHAM Yy CTaHi CHOKOMO 4epe3 pak, abo AKIO BaM MoTpibHa
JI07IaTKOBA KMCHEBA Teparis.

P OcodanBoCTi 3aCTOCYBAHHS

Bau nikap 6ye peTenbHO KOHTPOIHOBALH Bdlly Lepailila.

P Monitopunr ¢yHkuii cepus

JlikyBaHHs npenapatom Tpasimepa y sKocTi MOHOTepalii abo B komOiHauil 3 TakcaHOM MOKe BILUIMBATH
Ha ceple, 0COOMMBO AKUIO BH KOJM-HEOYb MpHAMAIN aHTPALMKIIH (TaKCaHH i aHTPAUMK/IIHK € JlBOMA
{HIIMMU KiTacaMM Tpenaparis, 110 BUKOPUCTOBYIOThCA T4 NiKyBaHHA paky). [lobiuni peakuii MoxkyTh
OyTH noMipHHMHM 200 TAKKMMH I MOXKYTb IPHU3BECTH 10 cmepTi. Tomy dyHKUI0 cepust OyayTh nepesipaTH
niepe, NpoTAroM (KoxkHI TpH Micsui) i micag (1o ABOX-M'ATH POKiB) JiKyBaHHA npenapatom TpasuMepa.
SKuo y Bac BMHUKHYTb Oyib-fiKi O3HAKM CepUEBOI HENOCTATHOCTI (HEIOCTATHE MPOKAYYBAHHS KpOBI
cepueM), (pyHKUIO cepusd BaM MOXKYTb NEpPEBIpATH dacTille (KOXHI IIICTb-BICIM THKHIB), BH MOXKeTe
OTPHMYBATH Tepamilo cepueBol HeJOCTaTHOCTI, a0 BaM J0BeleThCA NMPHIMHUTH JIIKYBaHHA [PenapaToM
Tpaszumepa.

[TorosopiTe 3i cBOiM JjikapeMm, (apmaueBTOM a0 MEACECTPOIO Mepea 3aCTOCYBAHHAM [penapary
Tpasumepa, AK110:

* vy Bac Oyna ceplieBa HeJOCTaTHICTb, illeMiYHa XBopoOa ceplid, 3aXBOPIOBAHHA KIIAMaHiB cepus
(1rymu B ceplii), BHCOKHI KpOB' AHUIT THCK, AKILO BU NpHiiMany O0yap-aKi npenaparti Uil 3HHAKEHHA
KPOB'SHOrO THCKY a00 B JaHuil yac nmpuiimaere Oyab-AKi npenapari 1id 3HHKEHHA KPOB'AHOTO
THCKY.

« BH npuiimanu pasiwe abo nmpuiiMaeTe B AaHMI Yac mpenapaTti JokcopyOiums abo enipydiuuH
(mpemapatH, IO 3aCTOCOBYIOTBCA A JliKyBaHHA paky). Lli npemaparu (abo Oyap-aki iHLI
QHTPALMKIIHK) MOXKYTh MOLIKOMKYBATH CepueBMt M'A3 | MIABMINYBATH PU3MK BHHUKHEHH:A
npo6iieM 3 ceplLeM M yac 3acToCyBaHHA npenapary Tpasumepa.

¥ BH CTpaKJa€eTe Ha 3alHIIKY, 0CcODIHBO AKIIO BH B JaHHH 4ac 3aCTOCOBYETE TaKCaH. Tpa:m;\iepa
MOJKe BUKJIMKATH YTPYAHEHE IiXaHHA, 0cOOMTHBO KON NMpH3HavaeThes Brepie. [Tpobnema moxe
OyTH GibLI CEpiiO3HOI0, AKILO y BAC Bke € 3aauiuka. J[yxe pilko Tparuisiics BHIAIKH CMEpTi
Naui€eHTiB 3 BAXKMM YTPYAHEHHM [ANXAHHAM 10 MOYATKY JIKYBaHHA, KOMM M [pU3HA4aIH
npenapat Tpa3umepa.

s BH KOJIH-HeOY/lb MPOXOAM/IH iHLIY TEpamnilo paxky.

SIkio BM OTpUMYETe npenapar Tpasumepa 3 Oyb-AKUM iHIIKM J1iKapCbKUM 3aC000M /714 NiKYBaHHA PaKy,
TAKHM K MakjiTakcesn, AoueTakces, iHridiTop apomarasy, kaneuutadid, S-(pTopypaunn abo UHCINATHH,
TaKOX MpOYHTAHUTE JUCTKH-BKJIaAMILIL A]14 Mall€EHTIB J0 [HX Mpernaparis.

» [liTu Ta oiaaiTKH

3acrocyBaHHs npenapaTy TpasHMmepa He peKOMeHIYETbCA natieHTaM Monoaue 18 pokis.

P [ gikapebki 3acodu i Tpazumepa

[TogizoMTe nikapto, papmanerTy ado MeaCecTpi, AKLIO BU NPHIMAETE, HELLOJABHO NMpuiiMany abo Mokere
ripuiiMaTi OyAb-AKi iHIII MpernaparH.

Jins BuBe/eHHs npenapary Tpasumepa Moke 3HaA0OHTHCA 10 7 MicauiB. ToMy BH MOBHHHI MOBiIAOMHTH
cBOro jikaps, hapmauesTa abo MeacecTpy, 10 BH OJepKyBanu rpenapat TpasuMepa, AK110 BH MOYHHAETE
3acTocyBaHHA Oy/b-AKMX HOBUX Mpenaparis yepe3 7 MiCALIB MiC/a MPUIHHEHHA JIiKy BaHHA.

P BariTHicTh

*  SIKWIO BHM BariTHi, BBaKA€ETe, 110 MOXKeTe OYTH BariTHO abo MIaHYETe MaTH JUTHHY, 3BEPHITHCA
10 nikaps, apmaieBta abo MeJCecTpH 3a Mopajok Mepejl 3acTOCYBAHHAM LIbOI0 Mpenapary.

* By noBMHHI BHKOPHCTOBYBATH e(eKTHBHY KOHTpALEMNMUil MiA 4ac JiKyBaHHA MpernapaTroM
Tpa3sumepa i IPOTATOM NpHHANMHI 7 MICALIB MiCIA 3aKiHYCHHA JTIKYBaHHA.

+  Baw nikap npoinopMy€e Bac Npo pU3HKH Ta repesary npuiomy npernapary Tpasupepa mia uac
BariTHOCTI. Y PiAKICHHX BHITAKaX CrocTepiranocs sMeHIeHHs 06’ eMy (aMHiOTHUHOT) PiAMiM, WO
OTOYYE AMTHHY, AKA PO3BUBAETHCA, B YTPOOi MaTepi y BariTHHX KiHOK, sm oq‘ptiﬂiyazi.h;f;n'Pe_ﬁgpaT
Tpazumepa. Lleit ctan moxe Oy TH WIKIUTHBAM 114 BALLOT AMTHHH B yTp_(;' I‘_"‘t»j'eirepi i 6,\:__1};47}63%321}1"%
3 HEMOBHHM PO3BUTKOM JI€reHb, O MPH3BOAKIO 10 3arudeni miody. - R / /

! 7
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P I'pyane BUroJ0ByBaHHS

He roayiite autuHy rpyaawn nia yac Tepamii npernapatom Tpasumepa Ta mpotaroM 7 MicduiB micis
OCTaHHBOI 103 mpenapaty Tpasumepa, ockineku TpasuMmepa Moske repeaBaTHCA JUTHHI Yepe3 rpyHe
MOJIOKO.

[TpokoncyapTyiiTecs 3 nikapeM abo dapMaLeBTOM Mepest THM, K MpUiiMaTH Oy/ib-9Ki TiKapchKi 3ac06H.
P KepyBanHst aBTOTPAHCIIOPTOM Ta podOTA 3 iHIIHMH MeXaHi3MaMi

Hesizomo, 4u Tpasumepa BIUIMBAE Ha 3AATHICTH KEPYBATH TPAHCIOPTHAMH 3aco0aMu Ta MpaiioBaTH 3
iHIMMI Mexadizmamu, OJHaK, K10 MiJ Yac JiKyBaHHS Y BAC BHHHUKAE 03HOO abo NMUXOMaHKa, He CIia
cizaTH 3a kepmo a0o NpalloBaTH 3 iHLWKWMH MeXaHi3MaMH, MOKH CHMIITOMH OCTaTOYHO HE MHHYT.

3. Sk 3acrocoByeTbesi npenapaTt Tpasumepa

[lepea mouaTkoM JiKyBaHHs Balll Jikap BH3Ha4MTh piBeHb HER2 y Bawiit nyxsmui. Tinsku nauientu 3
senukuM pisHem HER2 6yayTs otpumysati npenapat Tpasumepa. Tpasimepa BBOAUTBCA TilbKH TTiKapeM
abo mejcectporo. Baw nikap Oyae npusHayaTy 103y i pekHM JTiKyBaHHS, ki moTpiOHi came eam. [loza
npenapary Tpazumepa 3a/le/KHTh BiJl Bard BalIOro Tijia.

[Tpenapatr Tpasumepa /1A BHYTPIlIHBOBEHHOTO 3acCTOCYBAHHA He IPH3HAYEHWI 1A MiAWIKIPHOTO
BBeJIeHHS, | Oro CITi/1 3aCTOCOBYBATH TI/ILKM K BHYTPIUIHBOBEHHY iH(Y3i10.

Tpa3sumepa U1l BHYTPilUHEOBEHHOrO 3aCTOCYBaHHA 3aCTOCOBYETBCA Y BUTIIAI BHY TPILIHLOBEHHOT iH(Y3ii
(«xpanenbHo») OesnocepeHbo y BeHy. [lepuuy 103y npenapary BBOAATH mpoTarom 90 XBHIIHH, | U OyaeTe
3HAXOAMTHCA MiJ] HArAZI0M MeIHYHOTO MpaliBHUKA i/ Yac BBEACHHA HA BUMA/[0K BUHHKHEHHS Oy /1b-AKUX
noOiuHuX peakuiii. Skuo nepiua 103a 100pe NEPEHOCHTLCA, HACTYITHI 1031 MOXKYTh BBOJAHTHCS MPOTATOM
30 xBuauH (auB. posain 2, nicas «OcoOnuBocti 3actocyBanHa»). Kinbkicts oTpumanux iHdys3iil 6yae
3a/ie’KaTH BiJl TOTo, AK BH pearyeTe Ha JikyBaHHA. Baur nikap oOroBopuTs e 3 Bamu.

Jlna 3anobiraHHs MOMUIIOK Y NiKyBaHHI BaXK/IMBO [€PeBipATH eTHKETKH Ha (rakoHax, 106 nepekoHaTucs,
1110 Mpenapar, AKHi roTyeThea i 3acTOCOBY€EThCH, € AiHicHo TpaszuMepa (Tpactysymal), a He TpacTy3ymady
€MTaHCHH.

Jlna nikyBaHHS paky MOJOYHOI 3aM034 Ha paHHii cranii, MeTacTaTHYHOro paky MOJOYHOI 3a/l03M i
MEeTAacTaTHYHOTrO paKy LUTyHKY, Tpa3imMepa 3acTOCOBYETHCS KOXKHI 3 TIDKHI.

Tpasumepa MOKe TaKOK BBOAMTHCS OAMH Pa3 Ha THKAEHb /4 J1iKyBaHHSA METaCTaTHYHOTO PaKy MOJIOYHOT
3a5034.

P SIKmo By NPHIIMHIIH 3acTOCYBAHHSA npenapaty Tpazumepa

He npunuxsiiTe 3acTocyBaHHS 1LOTO Mpenapary, Crepiry He MOBIJOMHUBIIK cBOro JNikaps. Bei go3u cnig
NpuiiMaTH B HaNeXHMH 4ac KOXHOrO THKHA ab0 KOXKHI TPH TIKHI (3a€KHO B Bamoi cXemu
3acrocyBanHa). Lle crnipusie Haiibinpiuiit egexTBHOCTI BalIoOro npenapary.

Buseagenna npenapaty Tpasumepa moxe Tpusatu A0 7 wmicauis. Tomy nikap MOKe BHPILUNTH
MPOAOBKYBATH NMepeBipATH GyHKILikO ceplid HABITh Mic/a 3aBepLICHHA TIKYBaHHS.

SIKuo y Bac BMHUK/IM J0JaTKOBI MHTAHHA ILOAO 3aCTOCYBAHHA LUBOTO Mpenapary, 3BepHITECS 10 TiKaps,
thapmatieBTa abo MeacecTpu.

4. Moxauri nodiuni peaxuii

Sk i Bei nikapebki 3acodu, Tpasumepa Mozke BUKIHKATH MOGIYHI peakuii, Xoya He Y BCIX MaUieHTIB BOHHK
nposABiAtoThCA. Jleski 3 UMX noOiYHMX peakuiil MOKYTb OyTH CEpHO3ZHMMH i MOXYTh NpPU3BECTH /10
rocmiTanizauii.

[Tin 4ac indysii npenapatom TpaszuMepa MOKYTb BHHHKATH O3HOO, THXOMaHKa Ta iHUI TPUMONOAiOHI
cuMnToMu. BoHH ayxe nowmnpeHi (MOXKYTh BHHHKATH Oinbiie HiK y 1 Ha 10 oci6). [awmi cumnromy,
nos'a3aHi 3 iHdysielo, BKIOYAIOTH: HYAOTY, OMIOBaHHA, Oilb, NMOCHJICHHS HANpPYXEHHA y M's3ax i
TPEMTiHHSA, rOJ0BHMI Oi/lb, 3anamMOpOYEHHs, YTPYIHEHEe AWXAHHA, XPHUIMK, BUCOKHIT a0 HHU3BKii
KPOB'SHHUIT THCK, MOPYIUEHHA PUTMY ceplid (cepLeOHTT, TPINOTiHHA cepld abo HeperyJspHe cepleduTTs),
Habpsaku 0b6nuyus i ry6, BUCHIAHHA | BIT4YTTA BTOMHM. JIesKi 3 IMX CUMOTOMIB MOXYTh 6yTu cepuosuumu
a Jiesiki nauieHT! nomMepsu (AuB. po3ain 2, nicas «Ocob6nBOCTi 3aCTOCYBaHHAY). :

LLi peakuii B OCHOBHOMY TPAILIAOTBCA 1121 YaC MEPLIOT BHY TPillIHLOBEHHOT iH(Y3iT Q(fxpanensnnm» y aéuy]

i MPOTATrOM MEPLUINX KiTBKOX FOAHH Mic/A no4atky iHdysii. Bou, sk npaeuo, tm-f&acom P,
| e A
rng
s - o -
w.\)_\.. 5 24 ;{&‘[ .. >




80

[Tig vac indysii i mpoTAroM uloHaiiMeHIIEe ECTH TOJNH Mic/d MoyaTKy nepiuoi iHdy3il, a TakoxK MpoTAToM
[BOX FOJMH IIC/I8 NMOYaTKy iHIIOI iHQy3il, BH OyaeTe 3HAXOJMTHCA i HArlsIoM MeAN4HOro (axisud.
SIKo y Bac BHHHKHE peakuif, iHdysiio Oyae crnopinbHeno abo MPHUNHHEHO, i BAM MOXKYTh NPOBECTH
Teparniio 3 mpUBoIy nobiunux peakuiit. ndysio Moxe OyTH MPOIOBKEHO MicHs MONIMIIEHHS CHMITOMIB.
[HO/I CHMIITOMH BHHHMKAKOTB MMi3HILLIE, Hi% Yepe3 WicTh FOAMH MIC/f MovaTKy iHys3ii. SKIWOo ue TpanuThes
3 BaMM, HerafiHo 3Bepuitbed Q0 JTikapa. [Hoai cUMOTOMH MOXKYTh TNOJIMIYBATHCA, A Nisuiie
TOTipIIyBaTHCA.
[Hwi mobiuni peakuil, He TiALKK MOB'A3aHi 3 iHdY3i€l0, MOXKYTh BHHHKATH B Oyab-AKuii yac mia vac
nikysaHHa npenaparom Tpasumepa. [TpoGraemu 3 ceplieM iHOAI MOXKYTh BHHUKATH ITiJ 4ac NiKyBaHH: i
3pifika micns NPUIMHEHHS JIKYBaHHA | MOXyTb OyTH cepiiosHumu. BoHu BKiIIOHaiOTh oc/1abieHH:A
CepLEBOro M'a3a, IO MOXKe MPHU3BECTH /10 CEPLEBOi HEJOCTATHOCTI, 3ananeHHs (HaOpsk, NoYepBOHIHHA,
sKap i 6i1p) 30BHIIIHBOT 000JOHKH Ceplld i mopyHienHs cepuesoro putMy. [le Moske npu3BecTH 10 TAKHX
CHMIITOMIB, AK:

*  3adwKa (BKIIOYAIOYH 3aHLIKY B HIYHHI yac),

*  Kallens,

*  3arpuMKa pianHK (HaOpsAK) B Horax abo pykax,

*  cepueduTTH (TPinOTiHHA cepls abo HeperyJspHe cepueduTTs).
Bau siikap 6y/1e peryaspHO CTeXKHTH 3a BALLIMM CeplieM ITiJ yac i Mmicas TiKyBaHHs, ane BU MOBHHHI HeraiHo
MOBiIOMHTH JliKapio, SKILO BY MOMITH/IH Oy Ab-aKHil 3 NepepaxoBaHHX BHLIE CHMIITOMIB.
SAkuo Bu BigvyBaeTe OyAb-sikMii 3 nepepaxoBaHMX BHMILIE CHMITOMIB, KOJIM JIiKyBaHHS MpenapaToM
Tpazumepa 3akiHuuIoCcs, BM TMOBMHHI BiABiZaTH Iikaps i ckasaTv, WO BH paHille OTPUMYBaJIU
TpacTy3ymad.
Jlyxe 4acTi modiuni peakuii Ha npenapatTpasumepa (MOXYTb BUHUKATH Y Oibi Hix 1 3 10 ocif):

* iHdexuil
+ niapes
. 3aKkpen

*  meuis (aucnencis)

*  cnabkicTb

*  BHCHIIaHHS Ha LIKIpI

+  Oinby rpyasax

*  Oinb y KHUBOTI

* binby cyrnobax

*  HU3bKi MOKA3HUKH ePHTPOLMTIB i eiikouuTis (ki fonomaraioTs Gopotucs 3 iHdekuie) iHoal 3
JTUXOMaHKOI

* 0iney M'a3ax

*  KOH'IOHKTHBIT

*  mOCHJIeHE CJIbO30BHAINEHHA

*  HOCOBA KpoBOTeua

- HEXHTb

*  BTpaTa BOJIOCCH

*  Tpemop

*  TIPHILTHBH XKapy

*  3anamMoOpOYeHHA

*  YpaXeHH: HIITiB

*  BTpara Bard

*  BTpara aneTHTy

*  HEMOXKIMBICTb 3aCHYTH (0€3COHHA)

*  IMIHH CMaky

*  HU3BKHII piBeHb TPOMOOLIUTIB

*  cuHUI

*  oHiIMiHHA aDO0 NMOKONIOBAHHA MAlBIIB PYK i HIr

*  MouYepBOHiIHHA, HaOpsAKK a00 BHpa3kH y poTi Ta/abo ropii

*  Oisnb, HabpsK, MovepBOHIHHA a00 MOKOMOBaHHA Pyk Ta/abo Hir
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*  3aaMlIKa
*  roJIOBHHil BiNb

*  Kalesb
*  OmoBaHHA
* HyzoTa
Yaeri modluul peakuii na upeuapat Tpazumepa (MOKYTb BUHHKATH Y McHIL 1 | 3 10 ocib):
* aneprivHi peakuii * CYXiCTb Y POTi Ta WIKipH
*  iHdexuil ropna * CyXicThb o4eil
*  iHdeKuUii ce40BOro Mixypa Ta LKipH * NiTAMBICTD
*  onepisylounii reprec * BIOUYTTA €1a0KOCTI Ta HE3AY:KaHHA
*  3ananeHHd MOJIOYHOI 3a7103H * TPHBOXKHICTE
*  3anajeHHs MiJunyHKOBOT s fenpecis
3a103H a00 MeviHKH * [IOpYIUEHHA MUC/IEHHA
*  nopyuieHHA (hyHKUIT HHPOK * acTMa
*  MiABHLIEHHH TOHYC M A3iB * JereHeBa iHexUia
abo Hampyra (rinepToHyc) * opytieHHs GpyHKUIT nereHs
«  binb y pykax Ta/abo Horax * Binby crnuHi
*  BUCHIAHHA * Oinb y muf
*  COHJIUBICTH * Oinb y KicTKax
*  reMopoii * aKHE
+ cBepbik * CIA3MH Hir

HeuacTi nodiuni peakuii Ha npenapat Tpasiumepa (MOXyTb BUHHKATH y MeHL Hik | 3 100 ocib):
. royxora
*  JlepMartHT
+  iHdekuia kposi
Piaxicni mo6iuni peakuii Ha npenapat Tpasumepa (MOXyTb BUHHKATH Y MeH1 Hixk 1 3 1000 ocid):
+ cnabkicTh
*  JKOBTAHULA
* 3ananeHHs abo pyOIIOBaHHSA JIereHb
[nmi nodiuni peaxuil, Mpo AKi MOBIZOMJISIOCH MM 4ac 3actocyBanusi npenapaty Tpasumepa
(4acTOTY HEMOKIHBO OLIHUTH 3 JOCTYMHHX JaHUX):
*  maronoris ado MopyeHHs 3rOPTaHHA KPOBi
*  aHainaKkTH4HI peakuii
*  BHCOKHil piBeHb Kalito
*  HaOpAK MO3KY
* Habpax abo kpoBoTeua 3aaHBOI CTIHKH OKa
*  IUOK
*  HaOpAK 30BHilIHBOT 000IOHKH CepLs
*  MOBiNBHHIT MyJIbC
*  [OpYIUSHHS PHTMY Cepls
*  pecnipaTOpHHMI AHCTpeEC
*  JIHXa/lbHa HeJI0CTATHICTh
*  rocTpuii HabpsK sereHb
*  rocTpe 3BYKEHHS AMXATBHHUX LUTAXIB
*  [aTONOTiYHO HM3BKHIT PIBEHB KHCHIO B KPOBI
*  yTpy/AHEHe ANXaHHA y MOM0KEeHHI exKaqH
*  ypaKeHHS/MOLIKOLKEHHS MeYiHKH
«  HaOpsk obnuuusd, ry6 i ropna
*  HHPKOBA HEJOCTATHICTh
*  [aToNIOriYHO HW3BKHIi PiBEHB PiIHHH HABKOJIO JAMTHHH B yTPoOi Marepi
*  HeJOpO3BHHEHICTb JIereHb AUTHHH B yTPoOi Matepi 7
*  [14TOJIOTiN PO3BHTKY HHPOK Y AMTHHH B YTPoOi MaTepi
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Jeski 3 mobiuHMX peakuiif, ki BH Bi14yBae€Te, MOXKYTh OYTH MOB’A3aHi 3 OCHOBHHM 3aXBOPKOBAHHAM Ha
pak. SIKio BH oiepikyeTe npenapar Tpasumepa B koMOiHauil 3 XiMioTepaniero, eski 3 HHX TAKOXK MOKYTh
OyTH MOB’s3aHi 3 XiMioTepartieto.

Slkwo y Bac BUHHMKaOTh Oyab-iki nobiuni peakuii, 3BepHiTbCs A0 cBOro Jikaps, (apmauesra ado
MeZAcecTpH.

Hosizomuaennst npo notivnl peaxull

3BepHiTbCA 10 CBOro Jikaps, dapmauenTa ado MeACeCTpH, AKILO Yy BAaC BUHMKAKTL Oyab-aKi noOiusi
peakuii. BoHH MOXYTb BKJIKUATH Oyab-AKi MOKJ/IMBI MOOiuHI peakuii, He MepeniueHi y UbOMY JTHCTKY-
Bkaguii. TakoyK MO/KHA MOBIIOMIATH fpo nodiuki peakuil 6esnocepeanso yepes seb-caiit Yellow Card
Scheme: www.mhra.gov.uk/vellowcard a6o uepes nomyx MHRA Yellow Card Scheme B Google Play ado
Apple App Store. [ToBizomist04n Npo NodiuHi peakwii, BU MoxeTe Z0NOMOrTH HaaTH Oisblue iHpopmauii
npo Ge3neky HBOrd JTiKapchKOro 3acody.

5. Sk 36epiratu npenapar Tpasumepa

36epiraiiTe ueii TikapcbKHil 3aci6 B HeOCTYMHOMY U1a AiTedl Micui.

He BukopHCTOBY#iTe Leit npenapar micis 3aKiHYeHHA TEPMiHY MMPUIATHOCTI, 3a3HAYEHOr0 Ha KAPTOHHIH
yHakoBii Ta Ha eTnketui dnakona nicns «Ilpuaatuuit 1oy (EXP). TepMmin npuaatHOCTI BiAHOCHTBCA 10
OCTAHHBLOTO AHA MiCALA.

36epirarn B xonoaunsHuky (2° C - 8° C).

306epiraTu B OpHriHaTbHiil ynakoBuUi 114 3aXHCTY Bil CBiT/A.

Heposkpuri ¢aakonu npenapaty Tpasumepa MOxyTb 30epiratucs npu temnepatypi 10 30° C npotsarom
oZHOTO mepiomy 10 3 Micswis. Ix HeoOXiAHO yTHi3yBaTH B KiHU UBOro 3-MicsuHoro nepiogy abo micis
3aKiHYEHHs TePMiHY MPUAATHOCTI, SKHif BKazaHHit Ha (hIAKOHI, 3a/1eXKHO Bi/l TOrO, 1110 CTAHETHCS paHille.
Ha xaprtoHHiif kopo6ui B noni «He 3acTocoByBat nicis» HeoOXiZHO 3anucaTi AaTy 118 3a3Ha4YeHHs J1aTh
yTHII3auil.

Pozunnu aus indy3siit cnizl BHKOPHCTOBYBATH 0/pasy Micis po3BeIEHHA,

He 3actocoByiite npemapar Tpasumepa, sKUIO BM MOMITHIH Oy/ab-AKi TBepji 4acTUHKH a0 3MiHY
3HeOapBIIeHHA PO3HMHY Mepel BBEJCHHAM.

JlikapchKi 3aco0u He MOBHHHI OyTH yTUIi30BaHi yepes cTiuHi Boau ado nodyTosi Biaxoau. Cnuraiire cBOro
(apmaneBTa K yTHIi3yBaTH npenapar, akuif Bam Oiibiie He noTpideH. Lli 3axo1u 10MoMoKyTh 3aXHCTHTH
HABKOJMILIHE CepeIOBHULIE.

6. BmicT ynakoBku Ta inuma indopmanis

P o mictutek npenapat Tpasnmepa
e Jlitoua pewoBuHa — Tpactysymad. Oagud dnaxoH Mictute 150 Mr TpactysymaOy, sKuii ciii
pO34YMHUTH y 7,2 M BoaM And in'ekuiif. Orpumanuil posuuH MicTHTh nmpubausno 21 mr/mn
TpacTy3ymady.
»  [Hwi iHrpeienTH BKIIOHAIOTH rigpoxuopua L-rictuanny, L-rictnaun. caxaposy, nomnicopoar 20.
» sik Burasiziae npenapat Tpasumepa i BMiCT yIaKoBKH
[Tpenapar Tpasumepa sBiase coOOK MMOPOLIOK JUIS KOHUEHTPATY ANMA PO3YMHY UiA iHQY3id, AKHM
MOCTAYAETHCA Y CKISHOMY (DJIaKOHI 3 'yMOBORO MPOGKOI0, i MicTHTE 150 Mr TpacTy3ymady. [Topoluok aBise
coboro Hinuii kopxk. KoxkHa kopoOka MicTUTh | (1aKOH 3 MOPOLIKOM.
Baacxuxk peecTpauiiiHOro mocBiT4ueHHst
[T¢aitzep Eypona MA EEII
Bynssap-ne-na-[lnen 17
1050 bproccens

Beneris :
Bupotnuk =
Mdaiizep Menstodekuypinr bensris HB /gf’
Peiikceer 12 a4 A/
2870 Iyypc /
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Beneris

Jina orpumanHs Oyae-axoi indopmauii npo ueil npemapar, 6yap nacka, 3B'SKITBCA 3 MiCLEBHM
MpeJcTaBHHKOM BIaCHHKA PeecTpalliiiHoro nocBig4eHHs.

Boarapis

[Tdpaiizep JliokcemOypr CAPJI,

Bianinenusa bonrapii

Ten .: +359 2970 4333

Heii nucToxk-BRAaANM 6ya0 BocTaHHe neperasinyTo 07/2018.

Inwi pxepena indopmauii

HetanbHa iHdopMalis mpo weil npenapat J0CTyMHa Ha Bed-caiiTi €BpoNeicbKOro areHTCTBa 3 JIIKAPChKNUX
3acobiB: http://www.ema.europa.eu.

Lleii smcrok-Biaamuil JocTynHuii Ha Beix moBax €C/E€E3 na Beb-caiiti €mponeiichkoro areHTCTBa 3
NKapchKUX 3aco0iB.

HacTtynna indopmauia npusHadeHa TIIbKH VI MeIHYHIX NPaliBHUKIB

3apk/au 30epiraiite ueil npenapar y 3akpuTii OpUriHaibHiit ynakoBLi B XONOAHIBHUKY NPH TEMIIEPATYpi
Big 2° C 10 8° C,

Heposkputi ¢akonn npenapary Tpasumepa MoxKyTb 30epirarics npu Temnepatypi 10 30° C nporsrom
OJHOTo mepiozly A0 3 MicsuiB. Ix HeobXiaHO yTHizyBaTH B KiHUi usOro 3-Micaunoro nepioy aGo micis
3aKiHYEHHSA TEPMiHY MPHAATHOCTI, AKuUit BKasaHuii Ha (akowi, 3amexHO Bi TOTO, O CTAHETHLCS paHiLe.
Ha kapronsiit kopoOui B moni «He 3actocoBysary nicis» HeoOXiAHO 3anucaTH Aty [AJis 3a3HAYCHHA JaTH
YTHITi3auil.

®nakoH 3 Tpasumepa, BiJHOBIEHHH BO/IO U1 iH'€K1iil (HE BXOAUTE [0 YNIAKOBKH), CTabiIbHUIL POTArom
48 roans npu 2° C - 8° C micna BiAHOBNEHHS, Oro He CTiJ 3aMOPOXKYBATH.

HeoOxinHOo BHKOPHCTOBYBATH BiNOBIAHY acenTHYHY TexHiky. Koxen ¢rakon 3 Tpasumepa BiAHOBIIOKOTH
i3 7,2 M1 BoAM A% iH'eKUIR (He BXOAHMTBH 10 ynakoBkH). He MoxkHA BUKOPHCTOBYBATH iHILI PO3YHHHHUKH
Ans BiiHOBJIEHHA. OTPUMYIOTH Pa3oBy /103y po3uHHYy 00°emMoM 7,4 Mi1, 10 MICTHTE npuOAM3HO 21 Mr/Mn
Tpacty3ymaby. Hapnumok 4% rapaHTye, 1o 3a3HadeHa go3a 150 Mr moxe GyTn simiGpana 3 KoxkHOro
thakoHy.

[lin 4ac BigHOBNEHHA 3 mikapcekuM 3acobom Tpasumepa ciil MOBOAMTHCE 3 obepexHicTio. HaamipHe
CMNIHIOBAHHA MiJl Yac BiJHOBIEHHA a00 CTPYIIVBAHHA BiIHOBAECHOTO PO3YMHY MOXE I[PH3BECTH 0
3HIKEHHA KiTbKOCTi npenapaty Tpa3umepa. sika Moxe OyTu BigiGpana 3 diakony.

IncTpyKUiil 114 BiAHOBNCHHS:
1) 3a 10MOMOrot0 CTEPUIILHOTO LIMPHLA MOBLIBLHO BBECTH 7,2 M BOAM A4 iH'€KIil y (JIaKOH, L0 MICTHTE
niodinizopanuit npenapar Tpazunmepa.
2) Ins po3unHeHHs obepexxHo obepTaTi duiakoH KonuBanbHumu pyxamu. HE CTPYIIIVBATH!
HeBenuke criHIOBaHHA MPOAYKTY MPH BiJHOBJICHHI € MPUITYCTHMUM. 3 METOI0 YHMKHEHHS LbOro jaiite
(nakoHy BiACTOATHCA NPOTAroM 0J1M3bKO 5 XBH/IMH. BiiHoBieHMH npenapar Tpasisepa MOBUHEH OyTH
Oe30apBHUM abo0 Oi70-KOPHYHEBATO-)KOBTUM [MPO30PHM PO3YMHOM, SKHH MPAKTHYHO HE MICTUTH
BH/IMMUX YACTOYOK.
Bu3snaure HeoOXiaHuil 06'eM po3unHy:

* 1A BBE/IeHHA HABAHTAXYBaJbHOI J03M TpacTy3ymaly 4 mr/kr macu Tina abo noaanbiuol

TH3KHEBOI 034 TpacTy3ymalby 2 Mr/kr macu Tina:

06’em (M) = maca Tija (kr) X 7032 (4 MI/KT HABAHTAXKYBAIBHA 200 2 MI/KT MiATPUMYIOUA 103a)
21 (Mr/mJ1, KOHLIEHTpaLiA BIIHOBJIEHOIO PO34HHY)

* 114 BBEJIeHHA HaBAHTaKYBaJbHOI 103U TpacTy3ymaby 8 mr/kr macu Tina abo nogaibwoi 3-
THKHEBOT 103 TpacTy3yMaby 6 Mr/kr macH Tina:

06’em (Mi1) =maca Tina (kr) X go3a (8 Mr/kr HaraHTaKVBajbHa abo 6 wrfxr mmmnmoqa }103_1
21 (Mr/MA, KOHLEHTPALIA BiIHOBIEHOrO PO3UHHY) 4 o - A
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HeodxizHuit 06°eM posunHy BiaGHpaioTs 3 (rakoHa i BBOIATE B indysiiinuii naker 3 monisininxtopuy,
noJieTHIeHy, nosinponineny abo eTuieHBiHiTauetary, abo ckasHuii GrakoH, wo MicTHTs 250 M 9 MI/MA
(0.9%) pozunny Hatpito xjaopuay. He ci1ia BUKOPUCTOBYBATH PO34HHH TMIOKO3M. [Hdysiitkuil maker a6o
nakoH cnig obepexHO nepeBepTaTH 100 MepeMiliaTH PO3UMH, 3aNOOITAlOYH YTBOPEHHIO MiHH.
[Tpenmaparn 115 napeHTepaTLHOro BBECHHS NEPE] 3aCTOCYBAHHAM HEOOXIAHO Bi3yansHO OFIAHYTH, 11100
NMePEeCBIAYUTHCA Y BIACYTHOCTI MeXaHiYHHX JOMIIIOK i 3MiHu 3aGapenenns. [udysiiinmii po3unn cuix
BBOJMTH BiZpasy K Mic/Is NPUIOTYBaHHA. SIKWIO po3Be/ieHHs BiAGYBANOCA B ACENTHYHHX YMOBAX, PO3UHH
MoxHa 30epiraTi npoTarom 24 roauH (npu temmeparypi He suie 30° C).
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JUCTOK-BKJIAIUII: IHOOPMALISA AJI5I KOPUCTYBAYA

Tpa3zumepa NOpoOIIOK /I KOHUEHTPATY 415
posuuuy aast ingysiii no 150 mr

TpacTy3ymad

¥ lleit nikapchkuil 3acid NiwIArae Q0AaTKOBOMY KOHTpomto. [le N03BOMHTE IWBMAKO iNeHTHGIKYBATH HOBY
ingopmauito 3 Oeznexu. Bu moxkere nomomorTw, Akio OyneTe MOBIAOMIATH MPO BHHHKHEHHA OYyIb-AKHX
noGiuHuxX peakuiit. ¥ ki po3ainy 4 nanano indopmaniio npo te, Ak MOBIAOMHATH rpo modiuni peakuii.

[Mepui Hi% MOYATH 32CTOCYBAHHSA I[LOT0 NMPENAPATy, YBAKHO POYHTAIITE BeCh JIHCTOK-BKIA/IHIL,
OCKiLILKH BiH MICTHTE BAKJIHBY /15 Bac indopmauiro.
» 306epiraiite ueil IMCTOK-BKIAANLI. MOXKIMBO, BaM 3HAI00HTHCA MPOUHTATH HOTrO 3HOBY.
*  SIKWO Y Bac BUHMKJ/IM J10/1aTKOBI MUTAHHS, 3BEPHIThCA 10 Nikapa abo dapmauesTa.
«  Slkuo y Bac BUHHKIH OyAb-aKi mobiuHi peakuii, 3BepHiTbCA 10 cBOro Jikaps, (apmauesra abo
meacectpu. Lle cTocyeTbes OyAb-AKHX MOKIMBUX MOOIYHMX peakUii, He mepeiyeHnx y UboMy
nueTky-Briaaauui. JJue. posain 4.

[HopMaLia y HbOMY JHCTRY-BR/IAIHLLI:

1. LLlo sBasie coGoto npenapat Tpasumepa i 415 4OTO BiH 3aCTOCOBYEThCA
2. o notpi6Ho 3HaTH nepes 3acTocyBaHHAM npenapary Tpasumepa

3. Sk 3actocoByeTbea npenapart Tpasumepa

4. Mosxnusi noGiuni peakuil

5. Sk 36epiraTu npenapat Tpasumepa

6. BMmicT ynakoBku Ta iHwma iHpopmailis

1. Illo siBasie coboro npenapat Tpa3umepa i 1718 40ro BiH 3aCTOCOBYEThCS

Tpasumepa MiCTHTb [il04y PeqOBHHY TpacTy3ymad, AKa € MOHOKIOHAILHUM aHTUTIIOM. MOHOKIIOHAITBHI
AHTUTINA TPHEAHYIOTBCA A0 creundivux OinkiB ado aHTureHiB. TpacTysymad npu3HaueHuidl 1
CeeKTHBHOTrO 3B'A3YBaHHs 3 AaHTHIeHOM, SKHil HA3HBAETBCA penenTop 2 enigepMankHoro GakTopy pocTy
moaunn (HER2). HER2 npucyTHI Y BeIMKHX KiTbKOCTAX HA MOBEPXHi JAEAKMX PAKOBHMX KIITHH, € BiH
ctumymoe ix pict. Konn Tpasumepa 38'asyetses 3 HER2, e 3ynuese picT Takux KiIiTHH | BUK/IHKAE iX
zarubens.

Baw slikap Moke MpPH3HAYMTH npenapar Tpasumepa IS JIiKyBaHHS paKy MOJIOYHOI 3al03d Ta paKy
LUTYHKY, AKILO:

+ 'V Bac pak MOJIOYHOI 3aJ1031 Ha paHHii cTazii 3 BACOKHM piBHeM Oinky HER2.

« ¥V Bac MeTacTarM4YHHI pak MOMOYHOI 3a/1034 (paK MOJOYHOI 3a/703M, IO MOMWMPHBCA 33 MEXi
nepBHHHOI myxauuu) 3 BiucokuM pisHeM HER2. Tpasumepa Moske npusHauatucs y komOinauii 3
ximioTepani€io makaitakcenoM ado J0UETaKCeNOM B AKOCTI MepLIOl Teparii NpH MeTacTaTHYHOMY
paKy MOJIOYHOT 3a/1034 abo MOZKe PU3HAYATHCA Y AKOCTI MOHOTEpAril, AKLIO iHII] BHAH JIIKYBaHHS
BusABMIHCS HeedekTHBHUMH, [IpenapaT Takoxk NMpH3HaualoTe B KoMOiHauil 3 mpenaparamu, fKi
Ha3UBAlOTHCH IHriGiTopamMu apomarasy, nauieHtaM 3 Bucokum pisHem HER2 i ropmoH-peuenTop-
MO3MTHBHUM METACTATHYHHM PAKOM MOJOYHOI 34503 (pakoM, HyTJIMBHM [0 JKiHOYHX CTaTeBUX
FOPMOHIB).

» ¥ Bac MeTacTaTHUHMi paK UUIYHKY 3 BicOKuM pisHem HERZ, B komOinauii 3 inwmmu sacooamu
AN TIKYBaHHA PaKy, TAKMM 9K Kaneuutadin abo 5-proypauns i LHCIIATHH, o

" 4
2. o norpi6uo 3HaTH nepej 3acTocyBaHuam npenapaty Tpasumepa o -

P He 3actocosyiite npenapart Tpasumepa, SK1110:
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* Yy Bac anepris Ha Tpacty3ymad, muiuadi 6i1ku abo Ha 6yab-aKi A0MOMiXKHI pedoBMHH npenapary
(mepeniveHi y po3aini 6).

¢y Bac € cepiio3Hi MpodieMH 3 JUXAHHAM Yy CTaHi CIIOKOIO Yepe3 pak, ado SKUIO BaM MoTpiGHa
J10J1aTKOBA KMCHERa Tepartis.

» Ocobanpocri 3acTocyBaHHSA

Baw sikap Oyue pereibHO KOHTPOMIOBATH Bally Tepariio.

» Mouitopunr ¢gyuxuii cepus

JlikyBanus npenapaTtoM Tpa3sumepa v AKOCTI MOHOTepartii abo B KoMOiHALIT 3 TaKCAHOM MOKe BIUTHBATH
Ha ceple, 0co0AMBO AKIIO BH KONK-HeOYb NpHiManu aHTPAUHKIIH (TAKCaHH | aHTpaLMKIIHK € 1BOMa
iHIIMMK KacaMmu Mpernapartis, 10 BUKOPUCTOBYIOTHCA [UIA JiKyBaHHA paky). [ToGiuni peakuii MoxKyTb
OyTi nomMipHuMH 200 TAKKHMH 1 MOXYTb IPU3BECTH 10 cMepTi. Tomy (yHKIi0 cepus OyayTh nepesipsaT
nepej, NpoTAroM (KOXHI TpU Micsui) i micis (10 ABOX-I'ATH POKiB) JiKyBaHHA nmpenapatoMm Tpasumepa.
Sxwo y Bac BUHHKHYTH OyIb-fiKi O3HAKM CEpPLEBOI HEJOCTATHOCTI (HeJ0CTaTHE MPOKa4yyBAHHS KpPOBI
cepueM), PyHKIIKO cepus BaM MOKYTh MEpeBipATH HacTillle (KOXHI WICTB-BICIM THKHIB), BH MOKeTe
OTPUMYBATH TEpaniio cepLeBOi HEAOCTATHOCTI, a00 BaM [0BEACTHCA NIPHIMHHTH JIIKYBAaHHA [PENapaTom
Tpasumepa.

[lorosopite 3i cBoiM nikapem, ¢apmaueBToM ado MEICECTPOO MMEpeld 3acTOCYBAHHAM Mpenapaty
Tpasumepa, AKLLO:

* y Bac Oyna cepileBa HeJOCTAaTHICTD, ilUeMiuHa XBOpOOa ceplsd, 3aXBOPIOBAHHA KnaraHiB ceprs
(1wym B cepui), BUCOKHIT KpOB' AHUTT THCK, AKINO BU MpHiiMati Oy 1b-sKi npenapaTy s SHUKEHHA
KpoB'aHOro THCKy abo B ganuil yac npuiimaete Oyab-AKi Mpenapary s 3HHXEHHS KPOB'THOTO
THCKY.

* BHM npuiiManu pasime abo npuiiMaere B AaHMil yac npenapaTtu aokcopyOGiuuH ado enipydiluH
(mpemapary, 110 3aCTOCOBYIOTbCA U JikyBaHHf paky). Lli mpemapari (abo Oyas-ski iHimi
AHTPAaLMKIIHH) MOXYTh [MOLIKOIKYBATH CEpUEBUH M'A3 | MIABHMILYBATH PH3HK BHHUKHEHHS
mpodieM 3 ceplieM Mia yac 3aCToCyBaHHA npenapary Tpasumepa.

i BH CTpasKIaceTe Ha 3aJHUIKY, ocobnuso AKILO BH B JaHHH 1ac 3aCTOCOBYETE TAKCaH. Tpasumepa
MOKe BHKJIMKATH YTpYAHEeHe JUXaHHH, 0CODIMBO KON Mpu3HavaeTses srepure. [Ipobiema Moxke
OyTH Oinbl cepifo3HOIO, AKINO Y BaC BKe € 3aAuiuka. J{yxe piko TpamIsincs BUMAIKH CMepTi
MAUiEHTIB 3 BAXKKUM YTPYAHEHUM [MXAHHAM [0 [OYATKY /[iKyBaHHA, KONMM iM MpU3HAYAIH
npenapat Tpazumepa.

* B KOJM-HEOY/Ib NPOXOJIUIIH HIULY TEPAIiio paKy.

Axio Bu oTpuMyeTe npenapar Tpasumepa 3 OyAb-SKHM iHILMM J1iKapChKHM 3aC000M IS JiKYBaHHA paKy,
TaKUM SIK NMaxjitakces, goueTakces, iHribitTop apomarasu, kaneuntadin, S-gropypauun abo uMcnIaTUH,
TAKOX [MPOYHTANTE MTUCTKH-BKAAAMILI J14 MaLi€HTIB 10 UHX NMpenaparis.

P Jlitu Ta nigaiTky

3acrocyBaHHsa npenapaty TpasuMepa He peKOMEHIY€ETbCA MalieHTaM Mosoaie 18 pokis.

P Iuwi gikapeski 3acotn i Tpazumepa

[Tosinomre nikapio, (hapmalesTy abo MeACECTpi, AKILO BH NpuiiMaeTe, HellIOAABHO MpuiiMani abo MoxeTe
npuiiMatu Oyab-aKi iHLUI mpenaparty.

Jns Busenenus npenapaty Tpasumepa Moxke 3Hagodutuca 0o 7 micauis. ToMy BH MOBHHHI MOBiIOMHTH
cBOro Jlikaps, hapmauesTa a0o MeJacecTpy, L0 BH 0JepXKyBauu npenapat TpasiMmepa, SKII0 BH MOYHHAETE
3acTOCYBaHHA OyAb-AKHX HOBUX NpenapariB uepes 7 MICALIB Mic/s NPUMTHHEHHS JTIKYBaHHA.

P> BarithicTb

*  Slkuio Bu BariTHi, BBaXKaeTe, WO MOXKeTe OyTH BariTHOW abo MiaHyeTe MaTH JANTHHY, 3BEPHITHCS
10 nikaps, (papmatieBra aGo MEICECTPH 3a MOPaJIoko Mepel 3aCTOCYBAaHHAM LILOTO TIpenapary.

* Bu noBuHHI BUKOPHCTOBYBATH e(eKTHBHY KOHTpALEMIil0 MiJ Yac MiKyBaHHS MpernapaTtoM
Tpasumepa i npoTAroM NpHHANMHI 7 MiCALIB Nicas 3aKiHUeHHS iKyBaHHS.

*  Baw nikap npoindopmye Bac Mpo pH3MKH Ta nepeBard npuiioMy npenapary Tpasumepa nix vac
BariTHOCTI. ¥ PiAKICHUX BHIAIKAX CMOCTEPIranocs 3MeHIleHHs 00’ emy {ammowtmm’} pumhn 1o
OTOUYE AMTHHY, AKA PO3BHUBAETHLCH, B yTPOOI MaTepi v BariTHHX *KiHOK, sKi Q:l‘p.umyaanu Ilprt:na'h
Tpasumepa. Lleii ctan Mosxe OyTH LIKIUTUBUM 118 BALIOT AMTHHH B yTpobi \I&T&pl i SyB nos' Hﬁ'_.
3 HEIOBHUM PO3BHTKOM JIereHb, 110 NPH3BOAMIIO 10 3arubeni nioay. n
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» I'pyaHe BHrOJOBYBAHHS

He roayiite auruny rpyyro nig yac tepanii npenapatom Tpasumepa Ta npotsarom 7 Micsauis ricis
OCTaHHBOI 103H npenaparty Tpasumepa, ockineku Tpasumepa Moxe repenaaBaTics AMTHHI Yepes rpyjHe
MOJIOKO.

[IpokoHcypTyiTECH 3 AiKapeM abo (papmalleBTOM nepes TUM, 9K NpuiiMaTi Oy Ab-AKi JTiKapeski 3aco0H.
P KepyBaHHA aBTOTPAHCIIOPTOM Ta PodOTa 3 IHIIHMH MeXaHi3MaMu

Hesizomo, un Tpasumepa BNINBaE Ha 3]aTHICTh KepyBaTH TPAHCIMOPTHHMH 3aco0amy Ta MpaloBaTh 3
IHITHMHM MexaHizmMamu. OfHak, KO Mi yac JiKyBaHHA Y BAC BHHHMKAE 03HOO abo MUXOMaHKa, He CIix
cijaTi 3a KkepMmo abo NpatoBaTH 3 iHUIMMH MeXaHi3MaMH, TOKH CHUMITTOMH OCTATOYHO He MUHYTh.

3. Ak 3actocoByeTbes npenapart Tpasumepa

[Tepen mouaTkoM JIIKyBaHHA Ball jikap BH3HauuTk pieeHb HER2 y sawriii nyxmusi, Tineku nauieHTH 3
senukumM pisHeM HER2 OyayTe oTpumyBatu npenapat Tpasumepa. TpasiMepa BBOAHTBECH TilbKH JTiKapeM
abo meacectporo. Baw nikap Oyzae npusHayat 103y i pexkuM JiKyBaHHA, AKi MOTPiOHi came sam. J[o3a
npenapaty Tpa3uMepa 3ainexuThb Bijl Baru Bauoro Tina.

[Tpenapar Tpasumepa s BHYTPIIUHBOBEHHOrO 3aCTOCYBAHHS He NPH3HAYEHHH [UIA MiAWKipHOrO
BBEJEHHS, i fOro C1i/J1 3aCTOCOBYBATH TiJbKH AK BHYTPIIIHBOBEHHY iH(Y3110.

Tpasnumepa /11 BHYTPilLIHBOBEHHOT'O 3aCTOCYBAHHA 3aCTOCOBYETBCH Y BUTIIAAI BHYTPILIHBOBEHHOT IHDY 31T
(«xpanensHO») Oe3nocepeaHso y BeHy. [Tepiuy 103y npenapaty BBOAATE npotaroM 90 XBuinH, i B4 OyeTe
3HAXOIHTHCH MiJl HArTIAI0M MEIMYHOrO MpalliBHHKA [1i/1 4ac BBe/ICHH:A Ha BUNA/10K BUHHKHEHHS Oy Ib-SIKHX
noOiuHuX peakuiil. ko nepiua 103a 100pe NePeHOCHTLCA, HACTYITHI 1031 MOKYTh BBOJHTHCS TPOTATOM
30 xume (auB. po3ain 2, nicas «OcoOauBOCTI 3acTocyBaHHA»). KinbkicTh oTpumannx iHgysiii Oyae
3aexarH BiJl TOro, K BU pearyeTe Ha JTiKyBaHHs. Baut siikap o6roeoputs iie 3 BamH.

JIns 3anobiraHHs MOMHIOK Y JIIKYBaHHI BOKINBO MepeBipaATH eTHKETKH Ha (akoHax, o0 nepeKoHaTHCS,
1110 Mpemnapar, AKui roTyeThCA i 3aCTOCOBYEThCH, € AificHo Tpasumepa (TpacTy3ymad), a He TpacTy3ymaly
EMTaHCHH.

Jlna nikyBaHHs paky MOJOYHO! 3al03M Ha paHHiil crazil, MeTacTaTH4YHOIro paky MOJOYHOI 3a103d i
METacTaTHYHOro paky LLTYHKY, Tpa3zuMepa 3acTOCOBYETHCE KOKHI 3 THIKHI.

Tpasumepa MOKe TAKOX BBOJAUTHCA OJIHH Pa3 HA THXKIEHb /U1 JTIKYBAHHS METACTATHYHOTO paky MOJOYHOT
341034,

P Sxuo BM OPHIMHILIK 3acTocyBaHHs npenapaty Tpasumepa

He npunuusiite 3acTocyBaHHA LBOr0 Mpernapary, cnepury He rnoBiJoMHBLIN cBOro nikaps. Bei gosu cnig
npuitMaTH B HaJIeXHUIl 4ac KOXHOrO THKHA abo KOXKHI TPH THXKHI (3a71€XHO Bijl BALIOT CXeMH
3actocyBanHs). Lle cripuse HaliGinbwii edekTHBHOCTI BaLIOro Mpenapary.

Buseaenna npenapary Tpasumepa moxe TpuBati g0 7 wmicauis. Tomy nikap Moyke BHPILIMTH
MPO/IOBIKYBATH MepeBipsaTH QyHKLUIIO cepls HABITH Mic/s 3aBeplUeHHS TIKyBaHHS.

S0 y Bac BUHHMKIM J0NATKOBI MUTAHHA LIOA0 3aCTOCYBAHHA LLOTO [penapary, 3BepHITLCA 110 JiKaps,
tapmaueBTa ab0 MEICECTPH.

4, Moxausi nodiuni peaxuil

Sk i Bci nikapeeki 3acobu, Tpa3zuMepa Moke BUKIHKATH NMODIYHI peakilil, Xoya He y BeiX namieHTiB BOHH
nposBIAtoThCA. Jleski 3 UMX MOOIYHMX peakuil MOXKYTh OyTH CepiHO3HMMH i MOXKYTh NPH3BECTH 0
rocmitanizaumii.

[lin wac indysii npenapatom Tpasumepa MOXKYTb BUHHUKATH O3HOD, TMXOMAHKA Ta iHIIi TPHUMOMOiOHI
cumnTomu. BoHu ayxe nowupeni (MOXKYTh BHHUKATH Oinblie HbK y | Ha 10 ocif). Inwi cummromu,
nos'a3ani 3 iHQy3i€w, BKIOYAOTh: HyA0TY, OmoBaHHA, 0inb, MOCHICHHA HANpyXeHHS y M'A3ax i
TPeMTiHHfA, FOMOBHHI Oifb, 3aNaMOpPOYEHHs, YTPYAHEHe IUXAHHA, XPHMH, BHCOKHA a0 HU3BKHI
KPOB'AHUI THCK, NOPYLIEHHS PUTMY cepls (CepLeduUTTH, TPinoTiHHA ceplt abo HeperynsapHe cepleduTTs),
Habpsaky o6y i ryd, BACHTIAHHS | BIAUYTTS BTOMH. JIesKi 3 LIHX CHMITOMIB ! MOXKYTb oym cepﬁosmmu
a Jiesiki mauieHTH moMepnu (auB. po3ain 2, micnd «OcobIMBOCTI 3aCTOCYBAHHAY). 7 %

L{i peakuii B OCHOBHOMY TPAILIAIOTHCA M1i1 YA€ Mepiol BHY TPillHEOBEHHOT iH(DY" m{«xpanensnnu:» y Beuy)
i MPOTArOM MEPLIMX Ki/IbKOX TOJMH mic/is noyarky iHgysii. Bonwu, sk npasuo, THM‘-laCOBI . A




88

[Tin uac indys3ii i npoTarom 1oHaliMeH11Ie IeCTH FOANH MiC/I% MOYaTKy Nepiioi iHdy3il, a TakoX) NPoTArom
ABOX FOJMH Mic/s nowatky iHwoi iHdysii, B4 OyaeTe 3HAXOAMTHCA MiJ HArIAAOM MeaHuHOro Qaxisus.
Skuwo y Bac BHHHKHE peakuis, iHdy3ito OGyne crosinbHeHo abo NMPHMHHEHO, i BAM MOXYTEH MPOBECTH
Teparito 3 NpHBOAY MOOIYHMX peakuiii. [Hdy3ito Moke OyTH NPOJOBKEHO MiC/s NOMIMUIEHHS CHMITOMIB,
[HOAI CHMIITOMM BHHUKAIOTD Mi3HiLle, HiX Yepes IWicTh FOANH Mic/as Mo4aTKy iHdy3ii. Akio ue TpanuThes
3 BAMM, HErdiiHO sEepHitbes A0 Jikapd. [HOAI CUMNTOMH MOMKYTH MOJNIMIIYBATHCA, & Mi3HIiIIC
MOripiiyBaTHCH.
[Hmi noGiuni peakuii, He TiabKM MoB'A3ani 3 iHQY3i€l0, MOXKYTh BUHUKATH B Oyas-aKuil yac nig gac
nikysaHHa npenapatom Tpasumepa. Tpodiemu 3 cepiiem iHOAI MOXKYTh BUHUKATH MijJ 4ac NiKyBaHHA |
3piAKa ricis HPUIMHEHHA J1iKyBaHHA | MOKYTb Oyt cepiosnumu. BoHM BK/IIOYAOTH ocsab/ieHHs
CEepLeBOro M'a3a, L0 MOXKe NMPU3BECTH [0 CEpUEBOi HeJ0CTaTHOCTI, 3ananeHHs (HabpAK. MOYepBOHIHHS,
#ap i 6i7b) 30BHILIHBEOT 000JOHKH cepld | NOpYLIEHHS cepleroro putMmy. Lle Moxke mpuzBecTH 10 TakuX
CHMITOMIB, AK:

*  3ajdlUKa (BKJIIOYarO4H 3alMLIKY B HiYHHMII 4ac),

*  Kalllelh,

*  3aTpuMKa piauHu (Habpsk) B Horax abo pykax,

*  cepueburts (TpinoTiHHA cepls abo HeperyaapHe cepLeOnTTA).
Bam nikap 6yze peryaapHO CTEKMTH 3a BalIMM CepLEM Mij 4ac i micaa NikyBaHH#A, e BH OBHHHI HeraiHo
MOBIZIOMUTH JIiKapIo, AKILO BH MOMITHIH Oy b-AKHil 3 MepepaxOBaHUX BUILE CHMITOMIB.
Axwmo BH BiguyBaeTe OyAb-AiKHH 3 IEepepaxoBaHMX BHIUE CHMIITOMIB, KOJM JiKyBaHHA [penapaToM
Tpa3umepa 3akiHuMIOCH, BM [OBHMHHI BigBigaTH Jjikaps i ckaszaTH, 10 BH paHille OTPHMYBAIH
TpacTy3ymad.
Hyae qacti nobiuni peakuii Ha npenapatTpasumepa (MOKYTb BHHHKATH Y Oinsut Hix 1 3 10 ocid):

o indexuii
* niapes
*  3akpen

*  [euid (aucrerncis)

«  cnabkicTsb

*  BHCHIIAHHA Ha LWIKipi

*  Oiney rpyasax

*  Qinb y KHBOTI

+  Oine y cyrnobax

*  HH3bKi MTOKA3HUKH ePUTPOLIUTIB i IeHKOUMTIB (AKi JomoMaraoTh 60poTHES 3 iH(peKLUiew) iHoai 3
JTHXOMaHKOH

* Oine y m'a3ax

*  KOH'IOHKTHBIT

*  [OCHJIEHE CTLO30BHIITEHHS

*  HOCOBA KpOBOTEHA

*  HEeXHTh
*  BTpaTa BOJIOCCH
*  Tpemop

*  MPHILUIHBH )Kapy

*  3a0aMOpOYEHHA

*  ypaXeHHS HIrTiB

*  BTpara Baru

*  BTpara aneTuTy

*  HEMOXKIIMBICTB 3aCHYTH (O€3COHHA)

*  3MIHH CMaKy

*  HHM3bKHIii piBeHb TPOMOOLMUTIB

*  CHHLI

¢ OHiMiHHA 200 MOKOMIOBAHHSA MAJBLIB PYK i Hir

*  [ouepBOHiIHHA. HaOpsku abo BHpazku y poti Ta/abo ropii
*  Oinb, HaOpsK, MOYePBOHIHHA aD0 MOKOIIOBAHHA PYK Ta/abo Hir




3aIHIIKA
roJIOBHHI Binb
Kaiuesb
OIFOBAHHS
HyJ0Ta
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YacTi nodiuni peakuii Ha npenapat Tpasumepa (MOKYTh BHHHKATH Y MeHUI Hixk 1 3 10 ocib):

anepriyusi peakuit

indexuii ropna

inexuii ceqoBoro Mixypa Ta LWKipH
omepisyrouuii reprec
3anajgeHHs MOJIOYHOT 3a/1034
jananeHHs MUty HKOBOT
3271034 abo nediHKH
nopyLeHHs GpyHKUIT HHPOK
MiABHIIEHHH TOHYC M’ 43iB
abo Hanpyra (rineprosyc)
Oine y pykax ta/ado Horax
BHUCHITIAHHA

COHJTUBICTE

remMopoi

cBepOik

* CYXICTB ¥ pOTI Ta LIKipK

* cyxicTb o4eil

* MITAUBICTH

* BITUYTTA cAa0KOCTI Ta He3 Ay KaHHA
* TPUBOKHICTB

* nenpecis

* MOPYUICHHS MHCIEHHS

* acTMa

* jlereHeBa iHgexuis

* NopyieHHs (PyHKLUIT JIereHsb
* Oiby crniMHi

* 0inb y i

* Binb y KicTKax

* aKHe

* CIa3MH Hir

HeuacTi nobiuni peakuii Ha npenapat Tpasumepa (MOXYTh BUHHKATH Y MeHII HIXK 1 3 100 oci):

.

riyxota
JepMaTHT
iHdekwis kposi

Piakicui mobiuui peakuii Ha npenapaT Tpasnyepa (MOXKYTh BUHHKATH Y Men Hixk 1 3 1000 oci6):

clabkicTh
JKOBTAHHULIA
sananeHHs abo pyOLIOBaHHA NIereHb

Inmwi nobiuni peaxuii, mpo sKi moBiZoMJsIOCH M 4Yac 3acTocyBaHHs npenapaty Tpaszumepa
(4acToTy HEMOXKITUBO OLUIHUTH 3 JOCTYMHHUX JaHHUX):

L]

naTosoris ado MopyIeHHA 3rOPTAHHA KPOBI
aHadinakTuyHi peaxuil

BUCOKHI1 piBeHb Kallito

HaOpAK MO3KY

Habpsk ado KpOBOTEHA 3aHBLOI CTIHKH OKa
LIOK

HaOpAK 30BHIIIHBOT O00MTOHKH cepus
MOBITEHHI MYEC

MOpYIIEHHA PUTMY CepLA

pecnipaTopHuit AUCTpec

JHXajlbHa HEJ0CTATHICTh

rocTpuit HaOpAK JereHb

rocTpe 3BY)KEHHS JMXAJIbHUX LIAXIB
MaTo/JoriYHO HM3bKMIT PiBEHB KHCHIO B KPOBI
YTpYAHEHE JHXAHHSA Y MOJOKEHHI fexaun
YPOKEHHA/TOLKOIAKCHHA NEUiHKH

Habpsk obauyus, ryd i ropna

HHUPKOBA HEJIOCTATHICTh

aTONOriYHO HU3bLKHIl piBEHb PIJIMHM HABKOJIO AUTHHM B yTpoOi maTepi
HeJJOPO3BUHEHICTD JlereHb AUTHHH B YTpoOi Martepi
MaToJIoris po3BUTKY HHPOK ¥ AMTHHH B yTpoOi MaTepi
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Heski 3 noGiuHMX peakiliif, AKi BH BiguyBaeTe, MOXKYTb OYTH MOB’A3aHi 3 OCHOBHHM 3aXBOPIOBAHHAM Ha
pak. fkuio Bu ogep:yeTe npenapart Tpa3umepa B koMOiHaLil 3 XiMioTepani€eto, AeAKi 3 HHX TAKOK MOKYTh
OyTu MoB’s3aHi 3 XiMioTepanieto.

AKIo y Bac BHHHKAKOTh Oyab-iki moOiuHi peakilii, 3BepHiTbCA 10 cBoro Jikaps, (papmauesra ado
MEJICECTPH.

Morlgomienns upo nobiuni peakuii

3BepHiThCA A0 CBOro fmikaps, ¢apmaueBra abo MEACECTPH, AKIIO y BAC BHHUKAIOTh OyAb-iKi moGitHi
peakiiii. BoHH MOXYyTb BKIHOUATH Oyab-AKi MOKJIMBI NMobiuHi peakuii, He mepesiueHi y UbOMY JTUCTKY-
Braaauwi. Takoxk MoxHa noBinomnaTH npo nobiyHi peakuil OesnocepenHbo yepes Bed-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard ado uepes nomryk MHRA Yellow Card Scheme B Google Play ado
Apple App Store. [Tosizomiaroun npo noGiyHi peakuii, BU MOXeTe J0MOMOrTH HanaTu Oifbiue indopmarii
npo Oe3nexy UbOoro JiKapchKoro 3acooy.

5. Ak 30epiraTu npenapat Tpasumepa

30epiraiite ueil nikapcbKuii 3acid B HeOCTYMHOMY /UIA AiTell Micwi.

He BukopucroByiiTe ueii mpemnapar mic/ia 3aKiHYeHHS TEPMiHY MPHIATHOCTI, 3a3HAYEHOTO HA KAPTOHHI
ynakoBui ta Ha etuxerui ¢uakona nicis «[Ipuaatauit go» (EXP). TepMmid npuaarHocTi BiTHOCHTBCS 10
OCTAHHBOTO JIHA MicALA.

36epiratu B xonoaunsHuky (2° C - 8° C).

3GepiraTi B OpHriHambHIl yIakoBUi A8 3aXHCTY Bif cBiTna.

Heposkputi dnakonn npenapaty Tpasimepa MoxyTb 30epiratics npu Temmepatypi 10 30° C npotsrom
OJIHOrO nepiofy A0 3 MicAuiB. IX HEOOXiIHO yTHII3yBaTH B KiHLI UbOro 3-MicA4HOro mepiogy abo micns
3aKiHYeHHS TEPMiHY NMPUIATHOCTI, SKK BKazaHuii Ha h1akoHi, 3a1eXKHO Bijl TOrO, 110 CTAHETHCH PaHillle.
Ha kapronHiii kopobui 8 nosni «He 3actocoByBary nicia» HeoOXiHO 3anucaTi JaTy s 3a3HaYeHHS JaTH
yTHII3auil.

Po3uuny 11s iH(y3iii ¢l BUKOPHCTOBYBATH 01pa3y Micis po3BeIeHH .

He 3acrocosyiite npenapar Tpa3umepa, sKUIO BH NOMITHAH Oy/Ab-iKi TBepIi uYacTHHKH abo 3MiHy
3HeOapBleHHA PO3YHHY Mepe/l BBEACHHAM.

Jlikapcheki 3aco0u He MOBHHHI OYTH YTHTi30BaHi yepes cTiuHi Boau abo nodyToei Bigxoau. CruTaiiTe CBOro
(apMaLieBTa fK yTHIi3yBaTH npenapar, Akuil Bam Oinbiue He noTpideH. Lli 3ax0aH 10MOMOXKYTh 3aAXHCTHTH
HABKOJIHILHE CepeIOBHLIE.

6. BmicT ynakoBku Ta iHwa indopmanis

» Illo micTuTs npenapat Tpazumepa
« Jliroua peyoBHHa — TpacTy3ymad. OauH dnakoH Micture 150 Mr Tpactyszymady, skuii ciia
po3uuMHHUTH y 7,2 MA BoAM Anf iH'ekuiil. OTpuMaHM# po3udH MicTHTE npubiauano 21 mr/mn
TpacTy3ymaoy.
«  [HwWi iHrpefieHTH BKIIOYAIOTH rigpoxnopuy L-rictnanny, L-rictiuaun, caxaposy, nomicopbar 20.
P sIk Burasgae npenapat Tpasumepa i BMiCT YNaKOBKH
[Tpenapar Tpasumepa sBiafe co0O0I0 MOPOLIOK IS KOHUEHTPATY IS PO3YUHY NS iHQy3id, skuit
MOCTAYaETHCA Y CKIAHOMY (/1aKOHI 3 TYMOROIO [TPOOKOIO, i MICTUTE 150 Mr TpacTy3ymady. [Topourok sBnse
coboto Binuii kopu. Koxxa kopoOka MicTHTE 1 ()JIAKOH 3 MOPOLIKOM.
Baacuuk peectpaniiiHoOro nocBigueHHs
[Tdaiizep Eypona MA EEIT
Byneeap-ae-na-Ilnen 17
1050 Bproceens
Benerisa
Bupobunk
[paitzep Menstodekuypiur Bensris HB
Peiikcper 12
2870 Ilyype
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beneris

Hna orpumanus Oyap-akoi iHdopmauii npo wueit npemapar, Oyap nacka, 3B'AKITECS 3 MiCUEBHM
MpPeICTABHHKOM BIIaCHHKA PEECTPALLIHOTO MOCBIAYEHHS,

Pymynisn

[Tdpaiizep Pymynis C.P.JL

Tel: +40 (0) 21 207 28 00

et iueTok-raaamnm 6y0 Boctanne neperasiuyro 07/2018.

Inwi pxepena indopmauii

Heranbha inpopmauis npo ueit npenapar 10CTynHa Ha BeS-caiiTi €Bponeiicbkoro areHTCTsa 3 JikapchKux
3aco0iB: http://www.ema.europa.eu.

Leit nucrok-Bkaaauiu gocTynHui Ha Bcix moBax €C/€E3 ua Beb-caiiti €spomneiickkoro areHTCTBa 3
JiKapcbKHX 3aco0iB.

Haerynua indopvauis npusHauena TiIbKH VIS MeIHYHAX NPAUIBHHKIB

3apxkau 30epiraiite ueii npenapar y 3akpuTiii OpuriHanbHill ynakosii B X0JMOAWILHUKY TIPH TEMIEpaTypi
Big 2° C 10 8° C

Heposkpuri qlman:oﬂu npenapary Tpasumepa MoxyTs 30epiraTica npu temneparypi 20 30° C npotarom
OAHOrO NepioAy A0 3 MicsAwis. Ix Heo6XiaHO yTHTI3yBaTH B KiHUi ULOrO 3-MiCAYHOrO nepioay abo micis
3aKiHYeHHs TEPMiHy MPUAATHOCTI, AKUIT BKa3aHMit Ha (IAKOHI, 3aIEKHO Bij TOrO, LIO CTAHETLCA paHille.
Ha kaproHHiii kopoOui B noni «He 3acTocoByBaty mic/s» HeoOXiAHO 3anucaTi ATy JUIA 3a3Ha4YEHHs 1aTH
yTumizauii.

®nakoH 3 Tpasumepa. BiIHOBICHUH BOJ0IO 114 iH'€KUi (He BXOAUTH 10 YNIAKOBKH), CTaGibHHUI MpOTArom
48 roann npu 2° C - 8° C nicna BiIHOBNEHHS, HOTo He C/Ti 3aMOPOKYBATH.

Heo6xinHo BHKOPHCTOBYBATH BIAMOBIHY acenTHYHY TeXHiky. KoxeH ¢uakon 3 Tpasumepa BiHOBIIOIOTE
i3 7,2 M1 BOAM 1A iH'€KUIH (He BXOAMTH 10 ynakoBkH). He MOKHAa BHKOPUCTOBYBATH iHIII PO3YMHHMKH
A71s BiiHOBIEHHA. OTPUMYIOTh Pa3’oBy 103y po3uuHy 08’emom 7,4 Mi1, WO MicTHTH MPpUOAH3HO 21 Mr/mi
TpacTy3ymaby. Haanumok 4% rapaurye, wo 3a3Hadyena 103a 150 mMr moxe OyTu Bigibpasa 3 KOXHOro
(hs1akony.

Iig yac BigHOBAEHHA 3 JikapchkuM 3acoboM Tpasumepa ciix NMOBOANTHCH 3 obepexHicTio. HaaMiphe
CHIHIOBAHHA MMl Yac BIJHOBIEHHA a0oO CTPyIIyBaHHA BiJHOBIEHOTO PO3YMHY MOXE IPH3BECTH 0
SHHWKCHHA KilbKOCTi npenapary Tpasumepa, sika Moxke OyTH BiniOpana 3 daakony.

IHCTPYKIT 115 BiIHOBNEHHS:
1) 3a 10MOMOroK CTEPUILHOrO WITPHIIA MOBIMEHO BBECTH 7,2 MJT BOH JUTA iH'€KLIH y (1akoH, 1o MICTHTE
nmiodinizosanuit npenapat Tpa3znmepa.
2) JIns po3uuHeHHA 00epexHO obepTaTH (PIAKOH KOJIHBAIbHUMH pyxamu. HE CTPYILLIYBATH!
Hesennke criHiOBaHHA MPOAYKTY MpPH BiJAHOBIEHHI € NPUMYCTUMHM. 3 METOI YHUKHEHHS 1[hOTO jaiiTe
(pnakoHy BiscToATHCA MpOTAroM 61M3bKO 5 XBHIMH. BinHosnenuit npenapar Tpasumepa nosuHeH OyTu
Ge3bapBHuM abo 0/i10-KOPHYHEBATO-KOBTHM MPO30OPHM PO3YUHOM, AKMH MPAKTHYHO HE MICTHTH
BHIMMHUX YACTOUOK.
Busnaure HeoOXiaHuit 06'emM posunny:

* 1A BBEJCHHA HABAHTAXYBaJbHOI 103W TpacTy3ymaly 4 Mr/kr mac Tina abo nogansiuol

THXKHEBOI 1031 TpacTy3ymMaly 2 Mr/Kr MacH Tina:

06’em (M) = Maca Tiia (Kr) X g03a (4 MI/Kr HaBaHTaXKYBalbHa a00 2 MI/KI MiATPUMYIOUA 7034a)
21 (Mr/mi, KOHLEHTpALlis BiIHOBIEHOTO PO3YHHY)

* 114 BBEJCHHS HaBaHTaXYBaJIbHOI 703M Tpacty3ymaly 8 mr/kr macu Tijna ado mogansluoi 3-
THXKHEBOT 03 TpacTy3ymaby 6 Mr/kr MacH Tija:

06’em (M) =Maca Tizaa (kr) X g03a (8 Mr/kr HaBaHTa)kKyBalbHA ab0 6 MI/KC mmpmﬁwot{a )maj.-‘\_
21 (Mr/MJj1, KOHUEHTpAaLia BiIHOBIEHOIO PO3YHHY)
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(0,9%) posunny Hatpiro xnopuay. He cniz BuKOpHCTOBYBaTH pO3uMHi [IFOK03M. [HY3iiiHuii nakeT ado
(nakon cnix obepexHo mnepesepraTH 100 MepeMmillaTH PO3UHH, 3aMOGIrAl0YH YTBOPEHHIO [MiHA.
[Ipeniapatu Ui napeHTepaJbHOro BBEJEHHS Mepe/l 3aCTOCYBAHHAM HEOOXIIHO Bi3yalbHO OrNAHYTH, 11106
MepecBIAYUTHCS Y BIACYTHOCTI MEXaHIYHMX JOMIlIOK i 3MiHH 3aGapsnenHs. [HQys3iiiHuil po3uuH crig
BBOJAHMTH BiJpasy > Mic/d NPHroTyBaHHA. SIKII0 po3Be/IcHHSA BiAOYBalOCA B aCCNTHYHMX YMOBaX, PO3UHH
Moskia 36epirati nporsaroM 24 roanH (mpu Temnepatypi He rutie 30° C).




